Equipment Technologies Inc.
2201 Hancel Parkway
Mooresville, IN 46158

Copyright Equipment Technologies, Inc. 2002 All rightsreserved



Apache. Parts Book
2002
Forward

This book requires Acrobat Reader to use. You will find the book is separated into several sections. Thisisthefirst section. It isfollowed by an index
and sections which designate different parts of the Apachem tractor. Each section contains alarge overall view of atype of maor component. The
maor component view indicates which of the following pages contain details of each component part.

The contents of this book contains parts used on all Apachem tractors from their inception until current production. There are possible errors or omis-
sions due to extensive changes made over the years of production. Such instances should be reported to our offices for correction in future editions.



Contents

Section 1.0 ChasSiS & SUSPENSION ..ot e e e et e e e e et e et e e e e ea e et eeneeannns 6
Section 1:1 Chassis Apache Cumming 110HP & L130HP ... e e e e e e et e et e e et e e et e e et e e e e e aa e ean e eanaenns 7
Section 1:1 Chassis Apache Deere 170HP w/ Bread Loaf Style TanK ........coouiiiiiiii e e e e e eens 13
Section 1:1 Chassis Apache Deere 170HP W/ ENPICTAl TANK ... e e e e e e e e e eeans 19
Section 1:1 Chassis Apache Cummins 130HP High Clear w/ Bread Loaf Style Tank ... 25
Section 1:1 Chassis Apache Plus W/ Bread Loaf StYle TanK ... e e e e e e e e e et e e e et e e e et e eeens 31
Section 1:1 Chassis Apache Plus w/ Eliptical Tank 800 & 1000 SEIIES ....uiiiiuiiiiiiiiiiiie ettt e e e e et e e et e e et e e e e e e eaneeeanns 37
Section 1:2 Front Axle Non-Suspended Cumminsg 110HP & L30HP ... e e e e e e e e e e e e e ean s 42
Section 1:2 Front Axle Suspension Cumming 110HP & L30HP ... e e e e e e e e e e e et e e eaneaeanes 46
Y103 1o ] I 2 0 T 1 A 1 50
Section 1:2 Front Axle Suspension Heavy Duty 700, 800, 1200 SEIIES .....ciiuuuiiiiiieiiiie ettt e e e e e et e ea e e et e e e e e e eaneeeanaeeenns 56
Section 1:3 Rear Suspension CUmMmINS 110HP & L30HP ... e e e et e e e et e et e e et e e aa e et e eaneeeaneenanans 63
Y =To (o) o I e T W K= o 1T 0 K= o ] I @0 o 1 ] 1 1= 64
Section 1:3 Rear Large SUSPENSION Gy IO e ... e e e et e e et e e e e e et et e e e et e e e aa e e eet e e easne e et e eeetnneeenneeeens 65
Section 1:3 Rear Small SUSPENSION CYlINU B ...t e e e et e e e e e et e e et e e e et e e e et e e eat e e eetn e eeetaneeetneeenns 66
Section 1:3 Rear SUSPENSION ACCUMUIATOT . ... i e e e et e e e e et e e e e e et e e et e e aa e e an e et e eaneeeaneeanneeenneeannaeenaeannnns 67
SECLION 13 REAI SUS PN SION AX I oo et ettt e e et e ettt et et e e e et e e e et e e e aa e e et e e e aa e e eaaeeeaaeeeeaneeeannneennnneeenns 68
SeClioN 1:3 ReaAr SUSPENSION HUD ... e e ettt e ettt e e et e e et e e e et s e e et e e e aa e e e aa e e e aa e e eeseeeeanee e et e eeetnneeetnneeeens 69
Section 2.0 ENGINE ALACMENTS . ... e e e e et e et e et e et e et e ea e eneeannnn, 70
Section 2:1 Exhaust System Cumming 110HP & L130HP ... e e e e e e e e et e et e e e e et e e et e e et aeean s 71
Section 2:1 EXNAUST SYSTEIM DEEIE L70HP ... e e e e et e e e e e e et e et e et e eaa e e ean e e ean e e eaneeaneeen e eaneeanaentnsannnnens 72
Section 2:1 Exhaust System CUMMINS 200 HP ... e e e e e e e e et e et eeaa e et e et e et e et e e eaneeanneeanaeenaeennnns 73
Section 2:2 Air Conditioning Cummins L110HP & L30HP ... e e e e e e e e e et e e e et e e e et e e e et e e e et eeeens 74
Section 2:2 Air ConditioNING DEEIE L70HMP ....oe i e e e e e e et e et et e e e et e e et e e e aa e e e taeeeaa e e eaa e e e an e e ean e erans 75
Section 2:2 Air Conditioning CUMMINS 200HP .....u.iiiii et e e e e et e e et e et aa e e e et e e e aaaeeeasaeeeasaeeesnaeeetneeeetnneeenns 76
Section 2:3 Engine Attachments CummIinsg L110HP & L30HP ... e e e e e e et e e et e e et e e et e e e e e e e e en e eannns 77
Section 2:3 ENgine AttaChMeENTS DEEIE L70HP ... e e e e e et e e et e e et e e et e e et e et e e ean e e an e ean e eaneeaneantnaannnees 79

Section 2:3 Engine Attachments CUMMINS 200HP ... .o e e e e e et e e et e e et e e et e e et e et e e eaeean e ean e eanaeeanaananaaennees 81



Section 2:5 Engine Attachments Belts, Fans, HUDS ... ... e e e e e e et e et e e e e ean e 83

SecCtion 3.0 TranSIMISSION & DIV TTAIN cuiuiieii ettt ettt ettt a e ettt e e e e raea e raeaerraeaeanens 84
SECTION 3.1 JCB SO B00 Tl aAN S IS S O tueutt ettt ettt et ettt et et ettt et e e ae e e e aeaeeeeata st sasasaeaeaeaeaeeeearararssaseaeaeaeaeen nrarnrsaeaeasaeaeeeenenrnrraeasnearaens 85
Y oAl g R AN 01 e R e WA O 1 =1 KT 1 4 1 ES T Lo ] o TR 94
YT oA Lo g IR A = U L L H = FT 1 0T 0 ] o v v 101
Y= e o T IR RN B g V=T L €= 11 o N NN 124
SECHION 3.0 JCB REAI AXI O e e e e ettt ettt ettt e et et et a e e e e e et e et e eaeeeaeanraenes 129
Section 3.7 TranSMISSION COOIING ouuiiiiiiii e e e e e e et e e e e e anaas 135
oY= oA Lo ] I O G- o /Il I 1 1 2 RO 139
SY=Toa Ao ] o I e R Ofe] 1 1 g0 ] B G0 ] 1 KoY o ] =N 161
Section 4.4 HOOd, TrM & MACKING DECAIS ...ononoiee e e e e e e e e e e e e e e e e 162
Section 5.0 TIresS, WheEelS & MISCeIANGOUS ..o e ettt e e e e eaeaeaeees 168
SECHION B.0 Wl SY S OIM . et e e e e e et e et e e et e et e e ea e et e e an e raeeeneeannns 177
SECHION 7.0 ElCCIIICAL ..o e e e e e ettt e e et et e e e et e et et e e et e e e e e et e et e e e e e e e raeaeanraenes 224
SECTION 7.1 MaAIN HaAlNES S & A A NI NS o e ettt e et e e e ettt e e e e e e e e e e ee e e e e e e e e e e e e e e e aeee e e e a e e e e e e e e aeaeeereen e renraeaeaenens 225
Section 7.2 ENQGINE HalNESS & AlLACIMBNTS . .oe e e e e e e e e et e e e e e et e e eaa e e aa e e et e e ea e e ea e e aneesaaeaneetnaeeenaennnes 237
SECTION 7.3 BOOM HaAINES S & Al A C M BNTS ..ottt ittt et ettt e et ettt e e e e e e e e e e e e e e e e e e e e e e e e e e e e ee e e e et e e e e e e e e e e e e eeenenrnrn e raeneaenens 241
YT oa A Lo ] o A B a0 ML= G a1 1<) TR 245
Section 7.5 Dash Gages & STEEITNG COlUIMN ... e e e et e e et e e et e e e et e e e et eeeat e e e ean s e eesn e e eeanaeeesnaeeesnnaees 250
SECTION 7.0A CONTIOl CONS OO SO S .o ettt e ettt ettt e ettt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e a e e e e e e e e e e eean e a e r e eaeneaenens 259
SECTION 7.6B CONTIOl CON SOOI Al A C M NS ..ottt ettt ettt ettt e e e e e e e e e e e e e e e e e e e e e e e e e e aeaeee e e e a e e e e e e aeaeeernen e rnrnraeneaenens 270
Section 7.7 Lights, AUX. CONTIolS & ATLACNIMENTS . .... e e e e e e et e et e e et e e et e e et e e et e e aa e et e et e et eeanes 272
Section 7.8 SUSPENSION HAarNESS & ALLACIMEBNTS .. .oee e e e e e e e e e et e e et e et e e et e e et e e aa e e aaeesa e ean e et eeanaeennns 275
SECTION 8.0 HYUFAUIICS . et e e e e e e et e et e et e et e ea et et e et e eaaennns 278
Section 8.1 Hydraulic Components ‘O8-"99 700 SEIIES ....cccuuiiiiiiiiieiii e e e e e e e e e e e e et e e et e e et e e et e e et e e et e e aneean e etnaeanaertnaeeanaeennns 279
Section 8.1 HydrauliC HOSES ‘O8-"99 700 SIS ....ciiuiiiiiieii e it e et et e e et e et e et e e et e e et e et eeaa e e ta e eaa e ean e et e et s eaaneeaneeenaeaneeanaertnaannnns 285
Section 8.1 HydrauliC FIttiNGS ‘98-"99 700 SIS ....iiuuiiiiiieiiiit ettt e et e e et e e e et e e et e e et e ee s raeaaaaeaanaeeesnaeeeansaeesnaaeesnaaeesnneeesnneees 291

Section 8.2 800- 1000 Series APACe PlUS COMPONENTS ..ouuiiiii it e e e e e e e et e e et e e et e e e et s e e ean s e eaaaeeesnaeeesnaeeesneees 297



Section 8.2 800-100 Series Apache PlIUS HYdraUlIC HOSES ......u.iiiiiiiiii et e e e e e e e e e e e e et e e e et e e e et e eeean e 300

Section 8.2 800-1000 Series Apache PlUS HYdrauUlIC FITlINGS cuuu it e et e e e e e e e e e e e e s e e ea e e e ea e e e et e e eaneees 303
Section 8.3 700 Series Deere POWEIred COMPONENTS ...t e e e e e e e et e e et e e et e e et e e e aa e e eaaneeeeanseeesnseeesnaeeesnaeeesneees 306
Section 8.3 700 Series Deere Powered HYdraUliC HOSES ... .ot e et e e e e e e e e et s e e et e e e et e e e et e e e eaneees 309
Section 8.3 700 Series Deere Powered HYdraUliC FITHINGS ..oouuuiiiiiiiiiir i e e e e e e et e e e e e e et e e e ea e e e et e e e ea e e e eanaeeeaneees 312

Section 8.4 Hydraulic Attachments Cummins 110HP & 130HP ..o e e e e et e et e et e eanas 316



=)
o
=

(l- e 74
{ N / =4 X
A = 7 ) A\
A Ay o9
P NN\
ve ‘ﬂ@l@i\
\ /aNY/, “

/@.Ji/ .

W/

/>
Q

T
4, mm%« A__;_. 8

@

f/ |

—— X

4

ZDNENN
¢
O

\—7

4

L a7
7

nﬁ%@/@‘\

4
A
\/

VA

)

Section 1.0 Chassis & Suspension



Section 1:1 ChassisApache Cummins 110HP & 130HP

ts

bo

nuts

notea)

(except where

Foge 1.1.03

Fage 1.1.05

& G7) Al

Coupler Nuts




ITEM

SO ~NOULADNPE

1

20
35
36
37
38
39
40
41

GREBS

47
48
49

Section 1:1 Chassis Apache Cummins110HP & 130HP

PART # QTY PARTNAME

100-101-000
100-100-200
390-000-300
100-100-250
100-105-000
490-003-510
890-000-200
890-000-210
100-100-640
100-100-600
900-008-926
901-000-240
901-000-562
900-006-665
100-100-280
100-100-281
902-351-000
901-000-780
900-000-830
901-000-540
900-111-005
900-003-645
902-201-100
900-008-936

Apache

1

o D
NN AR WWNR R PR R

RPONRREPRPRRENNREO

=
o

HOOD SUPPORT

BOLSTER

WIRING HARNESSRETAINER
PINBOLSTER FRONT AXLE
AXLECENTER

HOOD BUMPER
HYDRAULICLINESHIELD
HYDRAULICLINESHIELD
SUPPORT TREAD PLATELEFT
OUTRIGGERAPACHESTD
BLACK FRAMEBOLTS
BLACK FRAMENUTS

NUT COUPLER FRAME
BOLSTERBOLT FRONTAXLE
BUSHINGBOLSTERFT.AXLE
WASHERAXLE

BOLSTER LOCK WASHER
BOLSTERNUT FRONT AXLE
BOLSTERPINBOLT FT.AXLE
BOLSTERPINNUT FT.AXLE
SOCKET HEAD BOLT

BOLT

BOLSTER LOCK WASHER
FRAME BOLT

SZE COMMENT

1.5" DIA X 9.44"

LARGE
SMALL

5/8-11 X 2HHCS
5/8-11HCN

5/8-11X 2ZP

3/4-16 X 4 Y2HHCS
175" OD 15" ID X 1.5"
3" OD 1.763" ID X 0.1875
3/4"

3/4-16 FHNT

1/2-13X 31/2HHCS
V2-13FHNT

5/8-11X 21/2

5/8-11 X 1HHCS

vzt
5/8-11X21/2HHCS

Page 1.1.04

Coupler Nuts

39 Al bolts
B3O Al nuts

(except where notech

~oge 1.1.0D




Section 1:1 ChassisApacheCummins110HP & 130HP

ITEM PART# QTY PART NAME SZE COMMENT
17  840-000-105 1 MANIFOLDBRACKET
18  100-100-000 1 FRAMECHANNEL
19 100-100-640 1 SUPPORT TREADPLATELEFT
20 100-100-600 4 OUTRIGGERAPACHESTD
21  690-000-300 2 BOOM SUPPORT BRACKET SEE 6.1.01 FOR BOOM REST INFO
22  100-100-620 1 SUPPORT TREADPLATELEFT
23  690-003-200 2 EXTENSIONBRACKET
24 690-000-700 2 BOOM SUPPORT SPACER
25 100-108-050 1 SUSPENSIONBRACKET CYLINDERLEFT
35 900-008-926 62 BLACKFRAMEBOLTS 5/8-11 X 2HHCS
36 901-000-240 67/ BLACKFRAMENUTS 5/8- 11 HCN
46 900-003-765 4 FRAMEBOLT 5/8-11 X 61/2HHCS
49 900-008-936 10 FRAMEBOLT 5/8-11 X 21/2HHCS

1@ . (except where notech

~oage 110/

Apache Page 1.1.06



ITEM
15
16
18
26
27
28
29
30
31
32
35
36

Section 1:1 ChassisApache Cummins110HP & 130HP

PART # QTY PART NAME SZE COMMENT
100-100-100 3 FRAME CROSSMEMBER
890-000-220 2 HYDRAULICLINEBRACKET
100-100-000 1 FRAME CHANNEL
100-108-010 1 SUSPENSION BRACKET LEFT
590-000-000 2 TANK MOUNT
100-106-250 2 ACCUMULATORBRACKET
790-000-200 2 TURN SIGNAL BRACKET 5/8-11X 2ZP
190-100-300 2 TURN SIGNAL BRACKET
690-003-300 1 BOOM BRACKET LEFT
690-000-400 1 PRODUCT PUMP MOUNT
900-008-926 62 BLACK FRAMEBOLTS 5/8-11 X 2HHCS
901-000-240 67 BLACK FRAMENUTS 5/8- 11 HCN

Apache Page 1.1.08

Apache

T Ve
@D
39 Al bolts

NUtS

(except where noted)

Page 1.1.09




ITEM

11
12
13
14
15
16
17
20
33

35
36
47
50
51
118
119

Section 1:1 ChassisApache Cummins110HP& 130HP

PART# QTY
100-100-400 1
390-000-500 1
890-000-110 1
100-100-500 1
290-000-500 1
100-102-000 1
100-100-100 3
890-000-220 2
840-000-105 1
100-100-600 4
290-000-300 1
190-100-200 2
900-008-926 62
901-000-240 67
900-003-645 8
100-100-410 1
420-001-400 1
100-100-020 1
100-100-630 1

Apache

PART NAME SZE
FIREWALL
TRANSMISSION BRACKET
FILTERBRACKET
SUPPORT CAB REAR
EXHAUST BRACKET
DRIVE SHAFT SUPPORT
FRAME CROSSMEMBER
HYDRAULICLINEBRACKET
MANIFOLD BRACKET
OUTRIGGERAPACHESTD
EXHAUST SUPPORT BRACKET
BRAKE LINEBRACKET
BLACK FRAMEBOLTS

BOLT 5/8-11 X 1HHCS

FIREWALL FOAM

FIREWALL STRIPPING 7
FRAME CHANNEL

SUPPORT TREAD PLATERIGHT

5/8-11 X 2HHCS
BLACK FRAMENUTS 5/8-11HCN

COMMENT
FITSALL PREVIOUSMODELS

Page 1.1.10

Apache

bolts

nuts

Page 1.1.11




Section 1:1 ChassisApache Cummins110HP & 130HP

ITEM PART# QTY PART NAME SZE COMMENT
15 100-100-100 3 FRAME CROSSMEMBER
21  690-000-300 2 BOOM SUPPORT BRACKET SEE 6.1.01 FOR BOOM REST INFO 70
23 690-003-200 2 EXTENSIONBRACKET
24 690-000-700 2  BOOM SUPPORT SPACER G Al bolts
27 590-000-000 2  TANK MOUNT
28 100-106250 2 ACCUMULATORBRACKET Al nuts ;
29  790-000-200 2 TURNSIGNAL BRACKET 5/8- 11X 2ZP (except where noted) t
30 190-100300 2 TURNSIGNAL BRACKET
35 900-008-926 62 BLACK FRAMEBOLTS 5/8-11 X 2HHCS
36 901-000-240 67 BLACK FRAMENUTS 5/8-11 HCN
46 900-003-765 4 FRAMEBOLT 5/8-11 X 6 1/2HHCS
49 900-008-936 10 FRAMEBOLT 5/8-11 X 21/2HHCS
52 100-108062 1  VALVEBRACKET SUSPENSION
118 100-100-020 1  FRAME CHANNEL
122 100-100-610 1  SUPPORT TREAD PLATE
125 100-108-040 1  SUSPENSIONBRACKET CYLINDERRIGHT
126  100-108-000 1  SUSPENSIONBRACKETRIGHT
131 690-003-400 1 BOOM BRACKET RIGHT

Apache Page 1.1.13

Apache Page 1.1.12



Section 1:1 ChassisApache Deere 170HP w/ Bread L oaf Style Tank

Page 1126

Page 1124

B @@ @\\

e
&
[€)
@\%/@@

5

=
W
l‘|v
-
LR BN
o DO < ]
o <€ W -
< -
- = = ~—
< <t
= WU
O 8 )
x @)
v an
@ © g
/) & .
r7p = © ;
1/ . P 3
o Hn 0
) 9@




ITEM

OO0 N

O 00

10

20
33
37
38
39
40
41

GREBS

47
48
49
53
55
57
58
60
61
64
65
66

Section 1:1 ChassisDeere 170 HPw/ Bread L oaf Style Tank

PART #
490-001-032
100-100-151
100-100-215
100-105-016
100-105-029
100-105-010
720-000-150
902-003-040
901-000-770
890-000-210
100-100-640
100-100-605
SEENOTES
901-000-562
900-006-680
100-200-006
100-105-106
901-003-075
901-001-005
900-007-045
SEENOTES
900-006-604
900-003-645
SEENOTES
900-008-936
SEENOTES
900-006-680
490-001-036
490-000-037
100-200-013
100-100-286
490-001-034
490-001-034
901-000-520

Apache

QTY PART NAME SZE COMMENT
1 BRACKETHOLDDOWN FORBATTERY
1 BOLSTER
2 BLOCK FRONTLOWERAXLEPIN UPPERSAREWELDED TOBOLSTER
1 AXLECENTER ALL 72",88",90" AXLES
1 AXLECENTER 120" FIXEDAXLE
1 AXLECENTER ALL 120" ADJUSTABLEAXLES& D.BROWN DB
2 J-BOLTFORBATTERY HOLDDOWN 5/16-18X9
2 WASHER 5/16
2 NUT 5/16-18
1 HYDRAULICLINESHIELD SMALL
1  SUPPORT TREAD PLATELEFT FRONT
4  OUTRIGGER STANDARDAPACHE TANK SUPPORT
1 BATTERYBOXW/TILT OUT
2 COUPLERNUT 5/8-11X 2ZP
8 BOLSTERBOLTAXLE 3/4-16 X 51/2HHCS
8 PUCKAXLE
2 WASHERAXLE 21/4BRONZEALUMINUM
8 NUT 3/4-16 NYLOCK
8 BOLSTERNUT 1-14 JAM NUT * SEENOTE #3
8 BOLSTERPINBOLT 1-14X21/2 * SEENOTE #4
1 TILTOUT
44  BOLT 3/8-16X11/4
2 BOLT CAB SUPPORT 5/8-11 X 1HHCS
1 BATTERY BOXW/DOOR
10 FRAMEBOLT 5/8-11 X 21/2HHCS
1 DOORFORBATTERY BOX
3 BOLT CABMOUNT 5/8-11X5
2 PLATEBATTERY BOXHOLDDOWN
2 SPACERBATTERY BOXHOLD DOWN
4  WEARSTRIP
2 BUSHINGFRONTAXLE 225D X 3GROOVED
1 BATTERYBOXSLIDEOUT
1 SLIDEOUT BATERY BOX
4  NUT 3/8-16
NOTES:

3-900-001-000 1-8 ON SOME MODEL S
4-900-00-7040 1-8X2 1/2 ON SOME MODEL S
5-ALL BATTERY BOXESARE REPLACED BY 490-001-034BOX & SLIDE OUT

Page 1.1.17

Apache

Page 1.1.18



Section 1:1 Chassis Deere 170 HPw/ Bread L oaf Style Tank
ITEM PART# QTY PART NAME SZE COMMENT

19 100-100-640 1  SUPPORT TREADPLATELEFT FRONT

20 100-10-0605 4  OUTRIGGER STANDARDAPACHE TANK SUPPORT

21 690-000-300 2 BOOM SUPPORT BRACKET SEE 6.1.01 FOR BOOM REST INFO
23 690-003-200 2  EXTENSIONBRACKET

24  690-000-700 2  BOOM SUPPORT SPACER

25 100-108-050 1  SUSPENSIONBRACKET LEFT** * SEENOTE#2
46 900-003-765 4 FRAMEBOLTBOOM SUPPORT 5/8-11 X 61/2HHCS

49 900-008-936 10 FRAMEBOLT 5/8-11 X 21/2HHCS

54 100-100-510 2  BLOCK CABMOUNT FRONT

55 900-006-680 3  BOLT CABMOUNT 5/8-11X5

59 630-000-103 1 BRACKETQUICKFILL

67 915-002-561 2  U-BOLT 21/4 5/6-18

68 901-000-510 4  NUT 5/16-18

NOTES:
2-MAY BE REPLACED WITH 100-108-055PROVIDED BOTH SIDEARE REPLACED

e ® &
o
o

“oge 1.1.20

Apache Page1.1.19



Section 1:1 ChassisDeere 170 HPw/ Bread L oaf StyleTank
ITEM PART# QTY PART NAME SZE COMMENT

15 100-100-100 2 FRAME CROSSMEMBER
17 100-109-005 1  SUPPORT TRACKINGBAR* *SEENOTE#1
18 100-100-0000 1 FRAMECHANNEL LEFT
25 100-108-050 1  SUSPENSIONBRACKET LEFT** *SEENOTE#2
26 100-108-010 1  SUSPENSIONBRACKET LEFT
27 590-000-000 2  TANK MOUNT
28 100-106-250 2  ACCUMULATORBRACKET
29 790-000-200 2  TURNSIGNAL BRACKET 5/8-11X 2ZP
30 190-100-300 2  TURNSIGNAL BRACKET
31 690-003-300 1 BOOM BRACKETLEFT
32 690-000-400 1 PRODUCT PUMPMOUNT
34 190-100-200 2 BRAKELINEBRACKET
63 100-108-065 1 BRACKETVALVEMOUNT
NOTES:

Apache

1-ON SOME MODELSTHISWASMOUNTED ON ITEM #26

2-MAY BE REPLACED WITH 100-108-055PROVIDED BOTH SIDEARE REPLACED

Page 1.1.21

Apache

Page 1.1.22



Section 1:1 ChassisDeere 170 HPw/ Bread L oaf Syle Tank

ITEM PART# QTY PART NAME SZE COMMENT
3 100-100-405 1 FIREWALL FITSALL PREVIOUSMODELS
11 200-500-000 2  MOUNT TRANSMISSION UPPER
12 100-100-505 1  SUPPORT CAB REAR
14 100-102-000 1  DRIVE SHAFT SUPPORT
15 100-100-100 2 FRAME CROSSMEMBER
16 200-500-100 2  MOUNT TRANSMISSION LOWER
18 100-100-000 1 FRAMECHANNEL LEFT
20 100-10-0605 4  OUTRIGGER STANDARDAPACHE TANK SUPPORT
22 100-100-620 1  SUPPORT TREADPLATE LEFT REAR
34 190-100-200 2 BRAKELINEBRACKET
46  900-003-765 4 FRAMEBOLT BOOM SUPPORT 5/8-11 X 61/2HHCS
47 900-003-645 2  BOLT CAB SUPPORT 5/8-11 X 1HHCS
49 900-008-936 10 FRAMEBOLT 5/8-11 X 21/2HHCS
50 100-100-410 1 FIREWALL FOAM
51 420-001-400 1 FIREWALL STRIPPING 7
54 100-100-510 2  BLOCK CABMOUNT FRONT
55 900-006-680 3  BOLT CABMOUNT 5/8-11X5
56  900-003-727 1 BOLT CABMOUNT RIGHT REAR 5/8-11X51/2
62 100-102-001 1 BRACKETHYDRAULICLINES

118 100-100-020 1 FRAMECHANNEL RIGHT

119 100-100-630 1  SUPPORT TREAD PLATE RT.FRONT

Page 1.1.24

Apache Page 1.1.23



ITEM
4
13
15
20
21
23
24
27
28
29
30
34
46
49
52
56
118
122
125
126
131

Section 1:1 ChassisDeere 170 HPw/ Bread L oaf Syle Tank
PART NAME SZE COMMENT

PART # QTY

900-003-665
290-000-450
100-100-100
100-10-0605
690-000-300
690-003-200
690-000-700
590-000-000
100-106-250
790-000-200
190-100-300
190-100-200
900-003-765
900-008-936
100-108-062
900-003-727
100-100-020
100-100-610
100-108-040
100-108-000
690-003-400

NOTE:

A NNNMNNNNMNDNNPAEANE®W

[
o

RPRRPRRPRPRRR

BOLT EXHAUST BRACKET 5/8-11-11/2
EXHAUST BRACKET

FRAME CROSSMEMBER

OUTRIGGER STANDARDAPACHE TANK SUPPORT
BOOM SUPPORT BRACK ET

EXTENSION BRACKET

BOOM SUPPORT SPACER

TANK MOUNT

ACCUMULATOR BRACKET

TURN SIGNAL BRACKET 5/8-11X 2ZP
TURN SIGNAL BRACKET

BRAKE LINE BRACKET

FRAME BOLT BOOM SUPPORT 5/8-11 X 61/2HHCS
FRAME BOLT 5/8-11 X 21/2HHCS
VALVE BRACKET SUSPENSION

BOLT CAB MOUNT RIGHT REAR  5/8-11X51/2

FRAME CHANNEL RIGHT

SUPPORT TREAD PLATE RT.REAR

SUSPENSION BRACKET RIGHT

SUSPENSION BRACKET RIGHT

BOOM BRACKET RIGHT

2-MAY BE REPLACED WITH 100-108-055PROVIDED BOTH SIDEARE REPLACED

Apache

SEE 6.1.01 FOR BOOM REST INFO

SEE NOTE #2

Page 1.1.25 Apache

Page 1.1.26



TR
® o NN

olts

\

69 Al
GY Al nuts

Poge 1.1.39
(except where notech

Page 11.29

Page 1.1.35

Page 1.1.37

7B

Section 1:1 ChassisApache Deere 170HP w/ Elipictal Tank

09—
€9
Poge 1.1.33

o LT

L -eoee

Page 1.1.31




Section 1:1 ChassisDeere 170 HPw/ Eliptical Tank

ITEM PART# QTY PART NAME SZE COMMENT
1 490-001-032 1 BRACKET HOLD DOWN FOR BATTERY
2 100-100-151 1 BOLSTER
5 100-100-215 2 BLOCK FRONT LOWERAXLEPIN UPPERSAREWELDED TOBOLSTER
6 100-105-016 1 AXLECENTER ALL 72",88",90" AXLES
! 100-105-029 1 AXLECENTER 120" FIXEDAXLES
! 100-105-010 1 AXLECENTER ALL 120" ADJUSTABLEAXLES
7 720-000-150 2 J-BOLT FORBATTERY HOLD DOWN 5/16-18X9
8 902-003-040 2 WASHER 5/16
9 901-000-770 2 NUT 5/16-18
10 890-000-210 3 HYDRAULICLINESHIELD SMALL
19 100-100-640 1 SUPPORT TREAD PLATELEFT FRONT
20 100-100-605 4 OUTRIGGER STANDARD APACHE
33 * SEENOTE #4 1BATTERY BOXW/TILT OUT
37 901-000-562 2 COUPLERNUT 5/8-11X 2ZP
38 900-006-680 8 BOLSTERBOLTAXLE 3/4-16 X 51/2HHCS
39 100-200-006 8 PUCK AXLE
40 100-105-106 2 WASHERAXLE 21/4BRONZEALUMINUM
41 901-003-075 8 NUT 3/4-16 NYLOK
42 901-001-005 8 BOLSTERNUTAXLE 1-14 JAM * SEENOTE#2
43 900-007-045 8 BOLTAXLE 1-14X 212 * SEENOTE#2
44 * SEENOTE #4 ITILTOUT
45 900-006-604 2 BOLT 3/8-16 X 11/4
47 900-00-3645 8 BOLT 5/8-11 X 1HHCS
48 * SEENOTE #4 1BATTERY BOX W/DOOR
49 900-008-936 10 FRAMEBOLT 5/8-11 X 21/2HHCS
53 *SEENOTE #4 1DOOR FOR BATTERY BOX
54 100-100-510 2 BLOCK CABMOUNT
55 900-006-680 3 BOLT CABMOUNT 5/8-11X 5
57 490-001-036 2 PLATE BATTERY BOXHOLD DOWN
58 490-000-037 2 SPACER BATTERY BOX HOLD DOWN
60 100-200-013 4 WEARSTRIP
61 100-100-286 2 BUSHING FRONT AXLE 225D X 3" GROOVED
65 490-001-034 1 BATTERY BOXW/SLIDE OUT * SEENOTE #4
66 490-001-034 1 SLIDE OUT BATTERY BOX * SEENOTE #4
68 901-000-520 4 NUT 3/8-16
NOTES:

2- 900-007-040 BOLT 1-8 X 2 1/2 & 900-001-000 NUT 1-8 USED ON SOME MODELS
4-ALL BATTERY BOXESARE REPLACED BY 490-001-034BOX & SLIDEOUT

Apache

Page 1.1.30

Page 1.1.31



ITEM

1
16
19
20
22
25
49
54
55
59
63
64
67
70

Section 1:1 ChassisDeere 170 HPw/ Eliptical Tank

PART # QTY

200-500-000
200-500-100
100-100-640
100-100-605
100-100-620
100-108-050
900-008-936
100-100-510
900-006-680
630-000-103
100-108-065
690-001-521
915-002-561
901-000-510

NOTES:

A NFRPPFRPPRPWONORFRPEPRAELDNDN

PART NAME SZE
MOUNT TRANSMISSION UPPER
MOUNT TRANSMISSION LOWER
SUPPORT TREAD PLATELEFT FRONT
OUTRIGGER STANDARD APACHE
SUPPORT TREAD PLATE LEFT REAR
SUSPENSION BRACKET LEFT
FRAME BOLT 5/8-11 X 21/2HHCS
BLOCK CABMOUNT
BOLT CABMOUNT 5/8-11X 5
BRACKET QUICK FILL
BRACKET VALVE MOUNT
BRACKET 3-WAY FILL VALVEMOUNT
U-BOLT 21/4-5/6-18
NUT 5/16-18

COMMENT

*SEENOTE#1

* SEENOTE #3

1-MAY BE REPLACED WITH 100-108-055 PROVIDED BOTH SIDE ARE REPLACED
3-FLAT BRACKET ISREPLACED BY THE RAISED BRACKET

Apache

Page 1.1.32

Poage 1.1.33



Section 1:1 ChassisDeere 170 HPw/ Eliptical Tank
ITEM PART# QTY PARTNAME SZE COMMENT
15 100-100-100 3 FRAME CROSSMEMBER

17 100-109-005 1  SUPPORT TRACKINGBAR
18 100-100-000 1 FRAMECHANNEL
25 100-108-050 1  SUSPENSIONBRACKET LEFT *SEENOTE#1
26 100-108-010 1  SUSPENSIONBRACKET
28 100-106-250 2  ACCUMULATORBRACKET
29 790-000-200 2  TURNSIGNAL BRACKET
30 190-100-300 2  TURNSIGNAL BRACKET
34 190-100-200 2 BRAKELINEBRACKET
63 100-108-065 1 BRACKETVALVEMOUNT
NOTES:

1-MAY BE REPLACED WITH 100-108-055 PROVIDED BOTH SIDEARE REPLACED

“oge 1150

Apache Page1.1.34



Section 1:1 ChassisDeere 170 HPw/ Eliptical Tank
ITEM PART# QTY PART NAME SZE COMMENT

3 100-100-405 FIREWALL
11 200-500-000 MOUNT TRANSMISSION UPPER
12 100-100-505 SUPPORT CAB REAR

14 100-102-000
15 100-100-100
16 200-500-100
18  100-100-000
20  100-100-605
34  190-100-200

DRIVE SHAFT SUPPORT

FRAME CROSSMEMBER
MOUNT TRANSMISSION LOWER
FRAME CHANNEL

OUTRIGGER STANDARD APACHE
BRAKE LINEBRACKET

46  900-003-765 FRAME BOLT 5/8-11 X 61/2HHCS
47  900-00-3645 BOLT 5/8-11 X 1HHCS
49  900-008-936 FRAMEBOLT 5/8-11 X 21/2HHCS

50  100-100-410 FIREWALL FOAM

51  420-001-400 FIREWALL STRIPPING 7

54  100-100-510 BLOCK CABMOUNT

56 900-003-727 BOLT CABMOUNT 5/8-11 X 51/2
62  100-102-001 BRACKET HYDRAULICLINES

69  901-000-560 NUT 5/8-11

118  100-100-020 FRAME CHANNEL RIGHT

H
PRRAPRPPRPNRPOOPNNRRPNWRENR

119  100-100-630 SUPPORT TREAD PLATE RT.FRONT

Page 1137

Apache Page 1.1.36



Section 1:1 ChassisDeere 170 HPw/ Eliptical Tank

118  100-100-020
122 100-100-610
125 100-108-040
126 100-108-000

FRAME CHANNE RIGHTL

SUPPORT TREAD PLATE RT REAR
SUSPENSION BRACKET RIGHT *SEENOTE#1
SUSPENSION BRACKET RIGHT

ITEM PART# QTY PART NAME SZE COMMENT
4  900-003-665 3  BOLTEXHAUST BRACKET
13 290-000-450 1 EXHAUST BRACKET
15 100-100-100 3 FRAME CROSSMEMBER
20 100-100-605 4  OUTRIGGER STANDARDAPACHE
28 100-106-250 2  ACCUMULATORBRACKET
29 790-000-200 2  TURNSIGNAL BRACKET
30 190-100-300 2  TURNSIGNAL BRACKET
46 900-003-765 4 FRAMEBOLT 5/8-11 X 61/2HHCS
49 900-008-936 10 FRAMEBOLT 5/8-11 X 21/2HHCS
52 100-108-062 1  VALVEBRACKET SUSPENSION
55 900-006-680 3  BOLT CABMOUNT 5/8-11X 5
69 901-000-560 4  NUT 5/8-11
1
1
1
1

NOTES:
1-MAY BE REPLACED WITH 100-108-055 PROVIDED BOTH SIDE ARE REPLACED

Poge 1.1.39

Apache Page 1.1.38



@/ﬂ

S

@w: 0/%

Poge 1.15¢2

@Eﬁ

.?,I

Page 1.1.90

NN

>
f 2
w u
C
LRI o
o O —
<o < —
<
UAUmW @
<C
98 9
w @
©® ¢ 5
v
=
/ ‘FIUNU
® ©
~
Q
(@)
@]
[an

Section 1:1 ChassisApache Cummins 130HP High Clear w/ Bread L oaf Style Tank

3

P

0
@

Page 1146

Poge 11.44

& G) Al

Coupler Nuts




I TEM

1

2
4
6

Section 1:1 ChassisApachewith Bread L oaf Style Tank & Cummins130HP High Clear

PART # QTY

100-101-000
100-100-210
390-000-300
100-105-016
100-105-029
100-105-010
490-003-510
890-000-200
890-000-210
100-100-640
100-100-600
100-100-620
100-100-215
100-100-286
100-105-106
901-003-075
100-200-013
100-200-006
901-001-005
900-006-680
900-003-645
201-200-003
900-008-936
900-008-495
900-006-066
901-000-745

RPORNOORARNNNRPARWWNRRRRERR

= =
oOhMNO

NOTES:
2-900-001-000 1-8 ON SOME MODELS

Apache

PART NAME
HOOD SUPPORT
BOLSTER

WIRING HARNESSRETAINER

AXLECENTER
AXLECENTER
AXLECENTER

SZE COMMENT

ALL 72" AXLES / @

120" FIXEDAXLE

/
ALL 120" ADJUSTABLEAXLES @ o
HOOD BUMPER '
HYDRAULICLINESHIELD
HYDRAULICLINESHIELD
SUPPORT TREAD PLATELEFT FRONT
OUTRIGGER STANDARD APACHE
SUPPORT TREAD PLATE LEFT REAR

LARGE
SMALL

BLOCK LOWERAXLEPIN

BUSHING FRONT AXLE
WASHERAXLE

NUT

WEARSTRIP

PUCK AXLE
BOLSTERNUTAXLE
BOLSTERBOLTAXLE
BOLT 5/8-11X 1HHCS
RADIATOR BASE
FRAME BOLT

BOLT RADIATOR BASE
BOLT

NUT

UPPERSAREWELDED TOBOLSTER &
2.251D X 3GROVED
21/4BRONZEALUMINUM

3/4-16 NYLOCK

1-14 JAM NUT
3/4-16 X 5

* SEENOTE#2

5/8-11 X 21/2HHCS
1/2-13X 112

3/4-16 X 41/2

1/2-13

& 67 Al

Coupler Nuts

Apache

Page 1.1.44

Page 1.1.43



Section 1:1 ChassisApachewith Bread L oaf StyleTank & Cummins130HP High Clear
ITEM PART# QTY PART NAME SZE COMMENT

17 840-000-105 1 MANIFOLDBRACKET

19 100-100-640 1  SUPPORT TREADPLATELEFT FRONT

20 100-100-600 4  OUTRIGGER STANDARDAPACHE

21 690-000-300 2 BOOM SUPPORT BRACKET SEE 6.1.01 FOR BOOM REST INFO
22 100-100-620 1  SUPPORT TREAD PLATELEFT REAR

23 690-003-200 2  EXTENSIONBRACKET

24  690-000-700 2  BOOM SUPPORT SPACER

25 100-108-050 1  SUSPENSIONBRACKET

26 100-108-010 1  SUSPENSIONBRACKET *SEENOTE#1
46  900-003-765 4 FRAMEBOLT 5/8-11 X 61/2HHCS

49 900-008-936 -10 FRAMEBOLT 5/8-11 X 21/2HHCS

NOTES:
1-MAY BE REPLACED WITH 100-108-055 PROVIDED BOTH SIDEARE REPLACED

N &3

»
<: - “age 1[.1.46

Apache Page 1.1.45




I TEM
15
16
18
25
26
27
28
29
30
31
32
34

Section 1:1 ChassisApachewith Bread L oaf SyleTank & Cummins130HP High Clear

PART # QTY

100-100-100
890-000-220
100-100-000
100-108-050
100-108-010
590-000-000
100-106-250
790-000-200
190-100-300
690-003-300
690-000-400
190-100-200

NOTES:

NFPEFEPNMNNMNNNERPRPRPENDN®

PART NAME SZE
FRAME CROSSMEMBER
HYDRAULICLINEBRACKET
FRAME CHANNEL LEFT
SUSPENSION BRACKET
SUSPENSION BRACKET
TANK MOUNT
ACCUMULATORBRACKET
TURN SIGNAL BRACKET 5/8-11X 2ZP
TURN SIGNAL BRACKET
BOOM BRACKET LEFT
PRODUCT PUMP MOUNT
BRAKE LINEBRACKET

1-MAY BE REPLACED WITH 100-108-055 PROVIDED BOTH SIDE ARE

REPLACED

Apache

COMMENT

*SEENOTE#1

Page 1.1.47

Apache

Page 1.1.45



Section 1:1 ChassisApachewith Bread L oaf Style Tank & Cummins130HP High Clear
ITEM PART# QTY PARTNAME SZE COMMENT
3 100-100-405 FIREWALL
4 390-000-300 WIRING HARNESSRETAINER
8  390-000-500 TRANSMISSION BRACKET

9  890-000-200 HYDRAULICLINESHIELD LARGE
11 890-000-110 FILTERBRACKET

12 100-100-500 SUPPORT CAB REAR

13 290-000-500 EXHAUST BRACKET

14 100-102-000
15 100-100-100
16 890-000-220
17  840-000-105
18  100-100-000
20  100-100-600
22  100-100-620

DRIVE SHAFT SUPPORT

FRAME CROSSMEMBER
HYDRAULICLINEBRACKET
MANIFOLD BRACKET

FRAME CHANNEL LEFT
OUTRIGGER STANDARD APACHE
SUPPORT TREAD PLATE LEFT REAR

33  290-000-300 EXHAUST SUPPORT BRACKET

34  190-100-200 BRAKE LINEBRACKET

37 901-000-240 6 BLACK FRAMENUTS 5/8-11HCN

46 900-003-765 FRAME BOLT 5/8-11 X 61/2HHCS
47 900-003-645 BOLT 5/8-11 X 1HHCS

49 900-008-936 1 FRAME BOLT 5/8-11 X 21/2HHCS
50 100-100-410 FIREWALL FOAM

51  420-001-400 FIREWALL STRIPPING 7

52  100-108-062
118  100-100-020
119 100-100-630

VALVE BRACKET SUSPENSI ON
FRAME CHANNEL RIGHT
SUPPORT TREAD PLATE RT.FRONT

PR RPRPRPROORANNRPRPAMRPRPNWRRPRRERWRRER

Poge 1100

Apache Page 1.1.49



Section 1:1 Chassis Apachewith Bread L oaf SyleTank & Cummins130HP High Clear
ITEM PART# QTY PART NAME SZE COMMENT

125  100-108-040
126 100-108-000
131  690-003-400

SUSPENSION BRACKET RIGHT
SUSPENSION BRACKET RIGHT *SEENOTE#1
BOOM BRACKET RIGHT

15 100-100-100 3 FRAME CROSSMEMBER 5
16  890-000-220 2 HYDRAULICLINEBRACKET 0
20 100-100-600 4 OUTRIGGER STANDARDAPACHE
21  690-000-300 2 BOOM SUPPORT BRACKET SEE 6.1.01 FOR BOOM REST INFO
23  690-003-200 2 EXTENSIONBRACKET
24  690-000-700 2 BOOM SUPPORT SPACER 0
27 590-000-000 2 TANK MOUNT 0
28 100-106-250 2 ACCUMULATORBRACKET
29  790-000-200 2 TURNSIGNAL BRACKET 5/8- 11X 2ZP /
30 190-100-300 2 TURNSIGNAL BRACKET
46 900-003-765 4 FRAMEBOLT 5/8-11 X 6 /2HHCS
49 900-008-936 10 FRAMEBOLT 5/8-11 X 2 1/2HHCS
52 100-108-062 1 VALVEBRACKET SUSPENSION
118 100-100-020 1 FRAME CHANNEL RIGHT
122 100-100-610 1 SUPPORT TREAD PLATE RT.REAR
1
1
1

NOTES:
1-MAY BE REPLACED WITH 100-108-055 PROVIDED BOTH SIDE ARE REPLACED

Page 1.1.22

Apache Page 1.1.51



® @@

Section 1:1 ChassisApache Plusw/ Bread L oaf Style Tank

_ NS N

Page 1.1.65

ts

bol

Al

69
39

(except where noted

nuts

L

A

~age 1.1.0D

Ch
\\4a9 Page 1161

Page 1.1.57




I TEM
1

2
4
5
6

7

9
10
19
20
38
39
40
41

42
43
44
47
48

49

Section 1:1 ChassisApachePlusw/ Bread L oaf Style Tank

PART # QTY

100-101-000
100-100-210
390-000-300
100-100-215
100-105-016
100-105-029
100-105-010
490-003-510
890-000-200
890-000-210
100-100-640
100-100-600
900-006-665
100-200-013
100-105-106
901-003-075
100-100-286
100-200-006
901-001-005
900-003-645
900-007-045
900-003-645

NOTE

=

OWMWPOPONONRNOEARWWONRREPRLRNRRR

PART NAME

HOOD SUPPORT

BOLSTER
WIRING HARNESSRETAINER
BLOCK FRONT LOWERAXLEPIN
AXLECENTER
AXLECENTER
AXLECENTER

HOOD BUMPER
HYDRAULICLINESHIELD
HYDRAULICLINESHIELD
SUPPORT TREAD PLATELEFT FRONT
OUTRIGGER STANDARD APACHE
BOLSTERBOLTAXLE 3
WEARSTRIP
WASHERAXLE

NUT

BUSHING FRONT AXLE

PUCK AXLE

BOLSTERNUTAXLE

BOLT 5/8-11 X 1HHCS
BOLTAXLE

FRAME BOLT

SZE

LARGE
SMALL

14-16 X 4 1/2HHCS

COMMENT

UPPERSAREWELDED TOBOLSTER
ALL 72" AXLES

120" FIXEDAXLE
ALL 120" ADJUSTABLEAXLES

21/4BRONZEALUMINUM

3/4-16 NYLOCK

1-14 JAM

1-14X 212

SEENOTE#2

SEENOTE#2

5/8-11 X 21/2HHCS

2- 900-007-040 BOLT 1-8 X 2 1/2 & 900-001-000 NUT 1-8 USED ON SOME MODELS

Apache

Page 1.1.56

& 37 Al

Coupler Nuts

Page 1.1.27/



Section 1:1 ChassisApachePlusw/ Bread L oaf StyleTank
ITEM PART # QTY PART NAME SZE COMMENT
17 840-000-105 1 MANIFOLD BRACKET

19  100-100-640 SUPPORT TREAD PLATELEFT FRONT

20  100-100-600 OUTRIGGER STANDARD APACHE

21  690-000-300 BOOM SUPPORT BRACKET SEE 6.1.01 FOR BOOM REST INFO
22 100-100-620 SUPPORT TREAD PLATE LEFT REAR

23 690-003-200 EXTENSION BRACKET
24 690-000-700 BOOM SUPPORT SPACER
25 100-108-050 SUSPENSION BRACKET *SEENOTE#1

46  900-003-765
49  900-003-645

ORRPNNREPNAPR

H

FRAME BOLTAXLE 5/8-11X 6 /2 HHCS
FRAME BOLT 5/8-11X 2 1/2 HHCS @
NOTE:

1-MAY BE REPLACED WITH 100-108-055 PROVIDED BOTH SIDEARE REPLACED

Y boge 115¢

Apache Page 1.1.58



Section 1:1 ChassisApachePlusw/ Bread L oaf Syle Tank
ITEM PART # QTY PART NAME SZE COMMENT

15 100-100-100 3 FRAME CROSSMEMBER

16 890-000-220 2 HYDRAULICLINEBRACKET USEDWITH RUBBER LINESONLY
18 100-100-0000 1 FRAMECHANNEL LEFT

26 100-108-010 1  SUSPENSIONBRACKET

27 590-000-000 2  TANK MOUNT

28 100-106-250 2  ACCUMULATORBRACKET

29 790-000-200 2  TURNSIGNAL BRACKET LEFT
30 190-100-300 2  TURNSIGNAL BRACKET RIGHT
31 690-003-300 1 BOOM BRACKETLEFT

32 690-000-400 1 PRODUCT PUMPMOUNT

53 100-109-005 1  SUPPORT TRACKINGBAR

Apache

Page 1.1.60

Apache

Page 1.1.61



ITEM

3
8
9
1
12
13
14
16
17
18
20
22
33
34
46
47
49
50
51
118
119

Section 1:1 ChassisApachePlusw/ Bread L oaf StyleTank

PART# QTY
100-100-400 1
390-000-500 1
890-000-200 3
890-000-110 1
100-100-500 1
290-000-500 1
100-102-000 1
890-000-220 2
840-000-105 1
100-100-000 1
100-100-600 4
100-100-620 1
290-000-300 1
190-100-200 2
900-003-765 4
900-003-645 8
900-003-645 10
100-100-410 1
420-001-400 1
100-100-020 1
100-100-630 1

Apache

PART NAME SZE
FIREWALL
TRANSMISSION BRACKET
HYDRAULICLINESHIELD LARGE

FILTERBRACKET

SUPPORT CAB REAR

EXHAUST BRACKET

DRIVE SHAFT SUPPORT
HYDRAULICLINEBRACKET
MANIFOLD BRACKET

FRAME CHANNEL LEFT
OUTRIGGER STANDARD APACHE
SUPPORT TREAD PLATE LEFT REAR
EXHAUST SUPPORT BRACKET
BRAKE LINEBRACKET

FRAME BOLT

BOLT

FRAME BOLT

FIREWALL FOAM

FIREWALL STRIPPING 7
FRAME CHANNEL RIGHT

SUPPORT TREAD PLATE RT FRONT

Page 1.1.62

5/8-11 X 61/2HHCS
5/8-11 X 1HHCS
5/8-11 X 21/2HHCS

COMMENT

USEDWITH RUBBER LINESONLY

Page 1.1.63



I TEM
15
16
20
21
23
24
27
28
29
30
49
52

118

122

125

126

131

Section 1:1 ChassisApachePlusw/ Bread L oaf StyleTank

PART # QTY

100-100-100
890-000-220
100-100-600
690-000-300
690-003-200
690-000-700
590-000-000
100-106-250
790-000-200
190-100-300
900-003-645
100-108-062
100-100-020
100-100-610
100-108-040
100-108-000
690-003-400

H
PRPRPRPRPRPONNMNNNNNNDNDNO®

NOTES:

1-MAY BE REPLACED WITH 100-108-055 PROVIDED BOTH SIDE ARE REPLACED

Apache

PART NAME SZE
FRAME CROSSMEMBER
HYDRAULICLINEBRACKET
OUTRIGGER STANDARD APACHE
BOOM SUPPORT BRACKET
EXTENSION BRACKET
BOOM SUPPORT SPACER
TANK MOUNT
ACCUMULATORBRACKET
TURN SIGNAL BRACKET LEFT
TURN SIGNAL BRACKET RIGHT
FRAME BOLT
VALVE BRACKET SUSPENSION
FRAME CHANNEL RIGHT
SUPPORT TREAD PLATE RT REAR
SUSPENSION BRACKET RIGHT
SUSPENSION BRACKET RIGHT
BOOM BRACKET RIGHT

COMMENT
USEDWITH RUBBER LINESONLY

SEE 6.1.01 FOR BOOM REST INFO

5/8-11 X 21/2HHCS

SEENOTE#1

Page 1.1.64

~oage 1.1.65




Section 1:1 ChassisApache Plusw/ Eliptical Tank 800 & 1000 Series

Poage 1.17/8

® © ®
ﬁ_ﬂﬂﬁ

bolts
nuts

(L

A

&
B Al

(except where notecd)

Poage 1.1.63

TN

Page 1.1.76

NG9

Page 1.1.74

Poage 1.1.70

Page 1.1./2




Section 1:1 ChassisApachePlus w/ Eliptical Tank 800 & 1000 Series

ITEM PART# QTY PART NAME SZE COMMENT
1 100-101-000 1 HOOD SUPPORT
2 100-100-151 1 BOLSTER
4 100-105-106 2  WASHERAXLE
5 100-100-215 2 BLOCK FRONTLOWERAXLEPIN UPPERSAREWELDED TOBOLSTER a
6 100-105-016 1 AXLECENTER ALL 72" AXLES
! 100-105-029 1  AXLECENTER 120" FIXEDAXLE
100-105-010 1  AXLECENTER ALL 120" ADJUSTABLEAXLES
7 490-003-510 2 HOODBUMPER
8 100-100-286 2  BUSHINGFRONTAXLE 225D X 3"
9 100-200-013 4 WEARSTRIP
10 100-200-006 8 PUCKAXLE
19 100-100-640 1  SUPPORT TREADPLATELEFT FRONT
20  100-100-605 4  OUTRIGGERLEFT
21  901-001-005 8 NUTBOLSTERAXLE 1-14 SEENOTE#1
22 100-100-620 1  SUPPORT TREAD PLATELEFT REAR
23  900-007-045 8 BOLTAXLE 1-14X 21/2 SEENOTE#1
24 901-003-07/5 8 NUTBOLSTER 3/4-16 NYLOK
37 901-000-562 6  COUPLERNUT 5/8-11X 2ZP
39 100-100-510 2 BLOCK CABMOUNT
40 900-006-680 3  BOLT CABMOUNT 5/8-11X 5
42  900-006-680 8 BOLSTERBOLTAXLE 3/4-16 X 51/2
47  900-003-645 8 BOLT 5/8-11 X 1HHCS
49  900-008-936 10 FRAMEBOLT 5/8-11 X 21/2HHCS
56  901-000-560 4  NUT 5/8-11
NOTE:

1-900-007-040 BOLT 1-8 X 2 1/2 & 900-001-000 NUT 1-8 USED ON SOME MODELS

Apache

Page 1.1.69

LCoupler Nuts

Poge 11,70



ITEM

17
19
20
22
25
32
39
40
47
49
53
54
56

Section 1:1 ChassisApachePlus w/ Eliptical Tank 800 & 1000 Series

PART # QTY

840-000-105
100-100-640
100-100-605
100-100-620
100-108-050
630-000-103
100-100-510
900-006-680
900-003-645
900-008-936
690-001-521
915-002-561
901-000-560

H
ANPRPOOWNRRERANRER

NOTES:
3-FLAT BRACKET ISREPLACED BY THE RAISED BRACKET

Apache

PART NAME
MANIFOLD BRACKET
SUPPORT TREAD PLATELEFT FRONT
OUTRIGGERLEFT
SUPPORT TREAD PLATE LEFT REAR
SUSPENSION BRACKET LEFT
BRACKET QUICK FILL
BLOCK CABMOUNT
BOLT CABMOUNT
BOLT
FRAME BOLT
BRACKET 3-WAY FILL VALVEMOUNT
U-BOLT
NUT

SZE

5/8-11X 5
5/8-11 X 1HHCS
5/8-11X21/2HHCS

21/45/16-18
5/8-11

Pagel.1.71

COMMENT

@9
SEE NOTE #3 \ ™
& \ A
3

&

n

T

&

“age 1.1./¢



Section 1:1 ChassisApachePlus w/ Eliptical Tank 800 & 1000 Series

ITEM PART# QTY PART NAME SIZE COMMENT
15 100-100-100 2 FRAME CROSSMEMBER
16 890-000-220 2  HYDRAULICLINEBRACKET USED ONLY WITH RUBBER LINES
18 100-100-0000 1 FRAMECHANNEL LEFT
25 100-108-050 1  SUSPENSIONBRACKET LEFT
26 100-108-010 1  SUSPENSIONBRACKET LEFT SEENOTE#2
27 100-109-005 1  SUPPORT TRACKINGBAR
28 100-106-250 2  ACCUMULATORBRACKET
29 790-000-200 2  TURNSIGNAL BRACKET
30 190-100-300 2  TURNSIGNAL BRACKET
31 100-108-065 1 BRACKETVALVEMOUNT

NOTES:
2-MAY BEREPLACED WITH 100108 055 PROVIDED BOTH SIDEARE REPLACED

Apache Page 11,74

Apache Page 1.1.73



Section 1:1 ChassisApachePlus w/ Eliptical Tank 800 & 1000 Series

ITEM PART# QTY PART NAME SZE COMMENT
3 100-100-405 1 FIREWALL
12 100-100-505 1  SUPPORT CAB REAR
14 100-102-000 1  DRIVE SHAFT SUPPORT
16 890-000-220 2  HYDRAULICLINEBRACKET USED ONLY WITH RUBBER LINES
17 840-000-105 1 MANIFOLDBRACKET
18 100-100-0000 1 FRAMECHANNEL LEFT
20 100-100-605 4  OUTRIGGERLEFT
22 100-100-620 1  SUPPORT TREAD PLATELEFT REAR
33 200-500-000 2  MOUNT UPPER TRANSMISSION
34 190-100-200 2 BRAKELINEBRACKET
38 200-500-100 2  MOUNT LOWERTRANSMISSION
39 100-100-510 2  BLOCK CABMOUNT
40 900-006-680 3  BOLT CABMOUNT 5/8-11X 5
46  900-003-765 4 FRAMEBOLT 5/8-11 X 61/2HHCS
47 900-003-645 8 BOLT 5/8-11 X 1HHCS
49 900-008-936 10 FRAMEBOLT 5/8-11 X 21/2HHCS
50 100-100-410 1 FIREWALL FOAM
51 420-001-400 1 FIREWALL STRIPPING 7
56  901-000-560 4  NUT 5/8-11
57 100-102-001 1 BRACKETHYDRAULICLINES
118 100-100-020 1 FRAMECHANNEL RIGHT
119 100-100-630 1  SUPPORT TREADPLATE RT.FRONT

Apache

Page 1.1.75

Poage 1.1./6




Section 1:2 Front Axle Non-Suspended Cummins 110HP & 130HP

| Page 1.2.05

%

225 IN 2. 00 IN.
KINGPIN CINGEIN

o
Page 1.2.03 — — —{]

Page 1.2.01



ITEM

5
13
15
16
17
25
29

30
31
36
37
39
49
50
58

Section 1:2 Front AxleNon-Sspended Cummins110HP & 130HP

PART # QTY

100-106-021
100-106-090
100-106-070
100-106-080
100-106-022
925-000-200
100-106-060
100-107-013
100-107-010
100-100-286
100-105-105
100-105-100
100-106-023
100-106-087
100-106-088
100-106-200

Apache

1

PRRPRPNONNNRPRRRNRRER

PART NAME
COTTERPIN
BEARING OIL SEAL
BEARING CUP
BEARING CONE
WASHER, FLAT
KEY STOCK
HUB CAP
HUB CAP
WHEEL HUB
BUSHING SPINDLE COLUMN
BRONZE WASHER
STEEL WASHER
NUT,CASTLE
BEARING CONE
BEARING CUP
KING PIN

SZE

114D X 21/4
12X 12X 112

225" IDX 3"

114"

COMMENT

29968 C-R
TIMKEN 382A
TIMKEN 387AS

FLATTOP
ROUND TOP

GROOVED

LM 501349
LM 501310

Page 1.2.02°

Apache

Page 1.2.03



ITEM

NP
RRpbBo~vorwnr

=S§0000 =W NN
W N = O Ol

35
36
37
40
41

ERE&ES

50
51
52
53

55
56
57
109
112

Section 1:2 Front AxleNon-Suspended Cummins110HP & 130HP

PART # QTY

915-003-000
100-100-900
100-100-850
100-100-800
100-105-000
100-000-400
902-351-000
850-000-000
100-100-700
100-105-040
902-003-200
925-000-200
901-002-076
100-100-286
100-100-287
904-300-205
100-107-900
901-006-005
901-006-005
901-002-075
100-105-105
100-105-100
900-002-845
900-011-865
901-003-020
901-000-575
900-006-725
100-100-750
900-006-665
100-100-290
100-105-060
100-100-250
100-100-280
100-100-281
900-203-285
901-003-040
100-000-200
100-105-020

Apache

PRPPEPNNEPEPRPNMNENAONNMNNNNAARNMNDMRARAANNDMRRPRPRPNRPNR,EO®

PART NAME
GREASEFITTING
TIEROD TELESCOPING
TIEROD
TIEROD RH THREADS
AXLECENTER
STEERINGARM CAP
STEERINGARM
STEERING CYLINDER
ROD POWER STEERING
AXLEARM
FLAT WASHER
KEY STOCK
JAM NUT LH THREAD
BUSHING SPINDLE COLUMN
BUSHING SPINDLE COLUMN
COTTERPIN
BUSHING,AXLE STABLIZER
CASTLENUT
CASTLENUT
JAM NUT RH THREAD
BRONZEWASHER
STEEL WASHER
BOLT
BOLT
NYLOCK NUT
NUT
BOLT
TIEROD LH THREADS
BOLT
BUSHING
PIN
PIN
BUSHING
WASHER
BOLT
NUT NYLOK
STEERINGARM
AXLE ARM

SZE COMMENT
V8NPT STRAIGHT

3/8"

12X 12X 112

3/4-20

2.25" ID X 3" GROOVED
250" ID X 2.75"

18X 11/2

7/8-14

5/8-18 EARLY MODELS

3/4-16

3/8-16 X 2HHCS
3/4-16 X 2HHCS
3/8-20

3/4-16 FHNT

3/4-16 X 7 U2HHCS

3/4-16 X 4 1/2HHCS

1/2-13X31/2
1/2-13

Page 1.2.04

Apache

A

fERAT_
o @ )

Page 1.2.05



I TEM

5
13
15
16
17
25
29
30
31
36
37
39
49
50
58

Section 1:2 Front AxleNon-Sspended Cummins110HP & 130HP

PART # QTY

100-106-021
100-106-090
100-106-070
100-106-080
100-106-022
925-000-200
100-106-060
100-107-013
100-107-010
100-100-286
100-105-105
100-105-100
100-106-023
100-106-087
100-106-088
100-106-200

Apache

1

PRRPRPNONNNRPRPRRNRRPR

PART NAME
COTTERPIN

BEARING OIL SEAL

BEARING CUP
BEARING CONE
WASHER, FLAT
KEY STOCK
HUB CAP

HUB CAP
WHEEL HUB

BUSHING SPINDLE COLUMN
BRONZE WASHER

STEEL WASHER
NUT,CASTLE
BEARING CONE
BEARING CUP

KINGPIN PLEASE INDICATE SHAFT THICKNESS WHEN ORDERING

0

SZE

11/41D X 21/4
V2X 12X 112

225" IDX 3"

11/4"

COMMENT
29968 C-R

TIMKEN 382A
TIMKEN 387AS

FLAT TOP
ROUND TOP

GROOVED

LM 501349
LM 501310

Page 1.2.06

/

Apache

Page 1.2.07



Page 1.2.14

Page 1,206

Section 1:2 Front Axle Suspension Cummins 110HP & 130HP

Page 1.2.10

Page 1.2.12

|




ITEM

NEBo~orwNR

=§0000 =W NN
W N = O Ol

35
36
37
40
41
42
43

45
48
50
51
52
53

55
56
57
109
112

Section 1:2 Front Suspension Cummins110HP & 130HP

PART # QTY

915-003-000
100-100-900
100-100-850
100-100-800
100-105-000
100-000-400
902-351-000
850-000-000
100-100-700
100-105-040
902-003-200
925-000-200
901-002-076
100-100-286
100-100-287
904-300-205
100-107-900
901-006-005
901-006-005
901-002-075
100-105-105
100-105-100
900-002-845
900-011-865
901-003-020
901-000-575
900-006-725
900-006-655
100-100-750
900-006-665
100-100-290
100-105-060
100-100-250
100-100-280
100-100-281
900-203-285
901-003-040
100-000-200
100-105-020

Apache

PRPPEPNNEPEERPNENNAEONNNNNMORMRNMRARANRNMANNRARRPRPRPNRNRERERO

PART NAME
GREASEFITTING
TIEROD TELESCOPING
TIEROD
TIEROD RH THREADS
AXLECENTER
STEERINGARM CAP
STEERINGARM
STEERING CYLINDER
ROD POWER STEERING
AXLEARM
FLAT WASHER
KEY STOCK
JAM NUT LH THREAD
BUSHING SPINDLE COLUMN
BUSHING SPINDLE COLUMN
COTTERPIN
BUSHING,AXLE STABLIZER
CASTLENUT
CASTLENUT
JAM NUT RH THREAD
BRONZE WASHER
STEEL WASHER
BOLT
BOLT
NYLOCK NUT
NUT
BOLT
BOLT
TIEROD LH THREADS
BOLT
BUSHING
PIN
PIN
BUSHING
WASHER
BOLT
NUT NYLOK
STEERINGARM
AXLEARM

SZE COMMENT

V8NPT STRAIGHT

3/8"

12X 12X 112

3/4-20

2.25" ID X 3" GROOVED
250" ID X 2.75"

18X 11/2

7/8-14
5/8-18
3/4-16

EARLY MODELS

3/8-16 X 2HHCS
3/4-16 X 2HHCS
3/8-20

3/4-16 FHNT

3/4-16 X 7 U2HHCS
3/4-16 X 4HHCS

0

) g |

(B
\WV

3/4-16 X 4 1/2HHCS

1/2-13X 312
12-13

Page 1.2.10

Page 1.2.09 Apache



ITEM

5
13
14
15
16
17
18
19
20
22
23

24

25
29

30
32
36
37
38
39
43
45
47
49
50
51

Section 1:2 Front Suspension Cummins110HP & 130HP
PART# QTY

100-106-021
100-106-090
100-106-000
100-106-070
100-106-080
100-106-022
100-106-060
100-106-082
100-106-081
100-106-020
100-106-050
100-106-046
100-106-054
100-106-110
925-000-200
100-106-060
100-107-013
100-107-010
100-100-286
904-300-205
100-105-105
100-105-100
902-003-070
100-106-023
901-000-575
900-006-655
900-006-645
100-106-087
100-106-088

Apache

PEPNNMNNBENMNNENDN

I—‘I—\I—‘NI\JOON;J\;NI\JNI\)I—\I—\I—\I—\I—‘I—‘

PART NAME
COTTERPIN
BEARING OIL SEAL
KINGPINLEFT
BEARING CUP
BEARING CONE
WASHER, FLAT
HUB CAP
BEARING CUP
BEARING CONE
SUSPENSION FLEX LEFT
CYLINDER, SUSPENSION
REBUILD KIT FOR 100-10-6050
SUSPENSIONACCUMULATOR
FLOW CONTROL VALVE
KEY STOCK
HUB CAP
HUB CAP
WHEEL HUB
BUSHING SPINDLE COLUMN
COTTERPIN
BRONZE WASHER
STEEL WASHER
FLAT WASHER
NUT,CASTLE
NUT
BOLT
BOLT
BEARING CONE
BEARING CUP
FLOW CONTROL VALVE

SZE

11/41D X 21/4

V2X 12X 112

225" IDX 3"

3/4"
11/4"
3/4-16 FHNT

3/4-16 X 4HHCS
3/4-16 X 3UV2HHCS

Page 1.2.11

COMMENT

29968 C-R

TIMKEN 382A

TIMKEN 387AS

TIMKEN 25520

TIMKEN 25590

SHOWN ON PAGE 1.2.10

SHOWN ON PAGE 1.2.12
LOCATED ON ACCUMULATOR

FLAT TOP
ROUND TOP

GROOVED

LM 501349
LM 501310
SEE PAGE 1.2.13 FORDETAILS

Page 1.2.12



ITEM PART# QTY
5 100-106-021 4
13  100-106-090 4
15 100-106-070 2
16  100-106-080 2
17  100-106-022 4
18 100-106-060 2
19 100-106-082 2
20 100-106-081 2
23 100-106-050 2
100-106-046
24  100-106-054 2
100-106-110 2
25 925-000-200 2
29 100-107-013 2
" 100-107-013 2
30 100-107-010 2
31 100-100-286 4
33 100-107-900 4
36 100-105-105 4
37 100-105-100 2
38 902-003-070 12
39 100-106-023 4
" 901-006-005 4
43  901-000-575 8
44  900-006-725 4
45  900-006-655 2
47  900-006-645 2
49 100-106-087 2
50 100-106-088 2
51 2
114  100-106-030 1
122 100-106-040 1
Apache

Section 1:2 Front Suspension Cummins110HP & 130HP

PART NAME
COTTERPIN
BEARING OIL SEAL
BEARING CUP
BEARING CONE
WASHER FLAT
HUB CAP
BEARING CUP
BEARING CONE
CYLINDER, SUSPENSION
REBUILD KIT FOR 100-10-6050
SUSPENSIONACCUMULATOR

SZE

11/41D X 21/4

COMMENT

29968 C-R
TIMKEN 382A
TIMKEN 387AS

TIMKEN 25520
TIMKEN 25590
SHOWN ON PAGE 1.2.10

SHOWN ON PAGE 1.2.12

FLOW CONTROL VALVE LOCATED ONACCUMULATOR-NO NUMBER
V2X 12X 112

KEY STOCK

HUB CAP

HUB CAP

WHEEL HUB

BUSHING SPINDLE COLUMN
BUSHING,AXLE STABLIZER
BRONZE WASHER

STEEL WASHER

FLAT WASHER

NUT CASTLE

NUT CASTLE

NUT

BOLT

BOLT

BOLT

BEARING CONE

BEARING CUP

FLOW CONTROL VALVE
KINGPINRIGHT
SUSPENSION FLEX RIGHT

225"IDX3

3/4"

7/8-14

5/8-18 E
3/4-16 FHNT

3/4-16 X 7 U2HHCS

3/4-16 X 4HHCS

3/4-16 X 3U2HHCS

Page 1.2.13

FLAT TOP
ROUND TOP

GROOVED

EARLY MODELS

LM 501349
LM 501310
SEE PAGE 1.2.13FORDETAILS

Apache

Page1.2.14



Section 1:2 Front Axle

Page1.2.14

Page 1.2.21

age 1.2.16

.

Apache



ITEM
5

52
53
54
60
62
63
64
65

Section 1:2 Front Axle

PART #
100-105-130

900-007-045
100-105-133
100-105-133
901-002-095
100-105-136
100-105-134
100-200-009
100-105-135

Apache

QTY
1

=
Hh-bHOD-b-bN

PART NAME SZE
AXLECENTER CLAMPDOWNHEAVY DUTY

BOLT 1-14X 21/2
CLAMPWEDGES

NUT PLATEAXLE CLAMP

NUT JAM 1-14

AXLE OUTER LEFT

CLAMPBAR

WEAR PAD

AXLE OUTERRIGHT

COMMENT

SEE PAGE 1.2.17FOR

OTHERTYPES

Page 1.2.15

Apache

AN

\

Page 1.2.16



Section 1:2 Front Suspension

ITEM PART# QTY PARTNAME SZE COMMENT
5A 100-105-000 1 AXLEFRONT CENTER APACHE PD7072" & 90"
5B 100-105-010 1 AXLEFRONT CENTER SEENOTE#3
5C 100-105-016 1 AXLEFRONT CENTER SEENOTE#3
5D 100-105-029 1 AXLEFRONT CENTER APACHEHC 120JD 170
5E  100-105-114 1 AXLEFRONT CENTER APACHEHC & HC 120
6A 100-105-018 1 AXLEFRONTOUTERLEFT SEENOTE#1
6B 100-105-020 1 AXLEFRONT OUTERLEFT SEENOTE#1
6C 100-105-023 1 AXLEFRONT OUTERLEFT SEENOTE#1
6D 100-105-027 1 AXLEFRONTOUTERLEFT SEENOTE#1
6E 100-105-046 1 AXLEFRONTOUTERLEFT SEENOTE#1
6F 100-105-049 1 AXLEFRONTOUTERLEFT SEENOTE#1
6G 100-105-058 1 AXLEFRONT OUTERLEFT SEENOTE#1
6H 100-300-203 1 AXLEFRONT OUTERLEFT SEENOTE#1
6l 100-105-130 1 AXLEFRONTOUTERLEFT HEAVY DUTY 700 SERIES
7 500-100-500 2  WHEEL & TIREASSY SEE SECTIONS
8 904-100-101 4 COTTERPINHAMMERLOCK 7/32
9 901-000-000 4 NUT TIERODEND 9/16-18 FOR 3/4*" COMESWITH END
" 901-000-001 4 NUT TIEROD END 7/8-14FOR 11/8" COMESWITH END
10 850-000-000 1 CYLINDERSTEERING 12:" STROKE HORIZONTAL MOUNT
" 850-000-110 2  CYLINDER STEERING 3/4" REPHASING PARALLEL MOUNT
" 850-000-118 2  CYLINDER STEERING 1" REPHASING PARALLEL MOUNT
" 850-000-125 2  CYLINDER STEERING 1" REPHASING POPPET
11 100-100-750 2 TIERODENDLH THREAD 34" STANDARDAPACHE
" 100-100-800 2 TIERODENDRH THREAD 34" STANDARDAPACHE
" 100-800-800 2 TIERODENDLH THREAD 11/8" FEMALEHD
" 100-800-810 2 TIERODENDRH THREAD 11/8" MALEHD
12 901-001-005 8 NUT 1-14 JAM
13 100-200-013 4 WEARSTRIP
14 100-200-006 8 PUCK
15 900-007-045 8 BOLTAXLE 1-14X 212
SEE NEXT PAGE FORNOTES
Apache Page 1.2.17 Apache Page




NOTES:
1-

Apache

AXLE ARRANGEMENT
Apache 120" Slider 34" CC
Apache 120 Slider 42" CC JD 170
Apache 120" Slider 34" CC JD 170
Apache 72" Slider 34" CC
Apache 72" Slider 34" CC JD 170
Apache DB18 120" Slider JD 170
Apache DB18 88" Slider JD 170
Apache HC DB 120" Slider
Apache HC DB 120" Slider JD 170
Apache HC DB 74" Slider
Apache HC DB 74" Slider JD 170
Apache HC DB 88" Slider
Apache HC DB 90" Slider
Apache HC DB 90" Slider JD 170
Apache PD 70 72" AXLE
Apache PD 70 72" JD 170
Apache PD 70 90" AXLE
Apache PD 70 90" JD 170
Apache Plus 120" Slider 34" CC
Apache Plus 72" Slider 34" CC
Apache Plus HC DB 120" Slider
Apache Plus HC DB 74" Slider

Apache Plus HC DB 90" Slider JD 170

Apache 120 Slider 42" CC JD 170
Apache 72 Slider 34" CC

Apache 72 Slider 34" CC JD 170
Apache DB18 120" Slider JD 170
Apache DB18 88" Slider JD 170
Apache HC DB 120" Slider JD 170
Apache HC DB 74" Slider
Apache HC DB 74" Slider JD 170
Apache HC DB 88" Slider
Apache HC DB 90" Slider
Apache HC DB 90" Slider JD 170

Apache PD 7090 JD 170

Apache PD 70 72 JD 170
Apache Plus 120 Slider 34" CC
Apache Plus 72 Slider 34" CC
Apache Plus HC DD 120" Slider
Apache Plus HC DB 74" Slider

Apache Plus HC DB 90" Slider JD 170

ITEM#

4A & 6A
4F & 6F
4A & 6A
4D & 6D
4D & 6D
4G & 6G
4G & 6G
4C & 6C
4F & 6F
4H & 6H
4E & 6E
4H & 6H
4H & 6H
4E & 6E
4B & 6B
4D & 6D
4B & 6B
4D & 6D
4A & 6A
4D & 6D
4C & 6C
4H & 6H

4H & 6H

Page 1.2.19



ITEM PART# QTY PART NAME SZE COMMENT
1 900-011-865 2 BOLT 3/4-16X2 GRADES
2 100-000-400 2 CAPSTEERINGARM
3 1002000110 1 STEERINGARM RIGHT HD
" 1002000120 1 STEERINGARM LEFT HD
" 1002000000 1 STEERINGARM LEFT 120" AXLE
" 100200100 1 STEERINGARM RIGHT 120" AXLE
" 100200122 1 STEERINGARM LEFT 11° HC HD UPDATE
" 100200112 1 STEERINGARM RIGHT 11° HC HD UPDATE
A 100-105-019 1 AXLEFRONT OUTERRIGHT SEENOTE #1
4B 100-105020 1 AXLEFRONT OUTERRIGHT SEENOTE #1
AC  100-105-024 1 AXLEFRONT OUTERRIGHT SEENOTE #1
4D  100-105026 1 AXLEFRONT OUTERRIGHT SEENOTE #1
4E  100-105-047 1 AXLEFRONT OUTERRIGHT SEENOTE #1
AF  100-105-050 1 AXLEFRONT OUTERRIGHT SEENOTE #1
4G 100-105-059 1 AXLEFRONT OUTERRIGHT SEENOTE #1
4H  100-300204 1 AXLEFRONT OUTERRIGHT SEENOTE #1
16 100-106-023 2 NUT CASTLE 1-14
17 100-106-082 2 CUPBEARING
18 100-106-081 2 CONE BEARING
20 100-106060 2 HUBCAP FLAT-FLEX SUSPENSION
21 904100101 2 COTTERPINHAMMERLOCK 7/32
22 902-003-070 A/R WASHER 3AFLAT
23 901-000-780 2  NUT 3/4-16
24 100-105055 1 KING PINWELDMENT LEFT APACHE DB18 88" SLIDER JD 170
" 100-106000 1 KINGPINWELDMENT LEFT APACHE PD 70 72" & 90" SEE NOTE #4
" 100-106008 1 KINGPINWELDMENT LEFT SEE NOTE #2
" 100-106038 1 KINGPINWELDMENT LEFT APACHE DB18 120" SLIDER JD 170
" 100-106056 1 KINGPINWELDMENTRIGHT APACHE DB1888" SLIDER JD 170
" 100106030 1 KINGPINWELDMENTRIGHT APACHE PD 70 72" & 90"
" 100106033 1 KINGPINWELDMENTRIGHT SEE NOTE #2
" 100-100-037 1 KINGPINWELDMENTRIGHT APACHE DB18 120" SLIDER JD 170
25 100-106080 2 CUPBEARING
26 900-006-655 2 BOLT 3/4-16 X 4
27 2 ACCUMULATOR SUSPENSION SEE PAGE 1.2.13
28 NSS BALL INCLUDED INACCUMULATOR
20 900-006-045 2 BOLT 3/4-16 X 3
30  901-000-975 2  NUT 3/4-16
31 904100101 2 COTTERPINHAMMERLOCK 7/32
32 100106090 2 SEAL
33  100-106070 2 CONEBEARING
34 100106020 1 OUTERFLEXLEFT ALL MODELS
" 100-106040 1 OUTERFLEXRIGHT ALL MODELS
35 2 TIREFRONT SEE WHEEL & TIREASSY
48  901-000-725 4 NUTU-BOLT
49 100-108-085 2 BRACKETANTI-ROTATION
50 915002561 2 U-BOLT FORANTI-ROTATIONBRACKET
51 100-106200 2 KINGPIN NON-SUSPENDED TRACTORS
NSS-NOT SOL D SEPERATELY SEE NEXT PAGE FOR NOTES

Section 1:2 Front Suspension

Apache

Page 1.2.20

Apache

Section 1:2 Front Suspension

Page 1.2.21




NOTES: AXLEARRANGEMENT ITEM #

1- Apache 120" Slider 34" CC 4A & 6A 4- MAY HAVE 2.25" OR 250" KINGPINS-SEEILLUSTRATIONTO
Apache 120 Slider 42" CC JD 170 4F & 6F DETERMINEWHICHYOU HAVE. ORDER PART NUMBERWITH
Apache 120" Slider 34" CC JD 170 4A & 6A SIZE IN DESCRIPTION
Apache72" Slider 34" CC 4D & 6D
Apache 72" Slider 34" CCJD 170 4D & 6D
ApacheDB18 120" Slider JD 170 4G & 6G CODE FORAXLE DESCRIPTION:
ApacheDB18 88" Slider JD 170 4G & 6G PD70=SOLIDJCBAXLE
ApacheHC DB 120" Slider 4C & 6C HC=HIGH CLEAR
ApacheHC DB 120" Slider JD 170 4F & 6F JD=JOHN DEERE ENGINE
ApacheHC DB 74" Slider 4H & 6H CC=CROPCLEARANCE
ApacheHC DB 74" Slider JD 170 4E & 6E DB=DROP BOX
ApacheHC DB 88" Slider 4H & 6H
ApacheHC DB 90" Slider 4H & 6H
ApacheHC DB 90" Slider JD 170 4E & 6E
ApachePD 7072" AXLE 4B & 6B
ApachePD 70 72" JD 170 4D & 6D
ApachePD 7090" AXLE 4B & 6B
Apache PD 7090" JD 170 4D & 6D
ApachePlus120" Slider 34" CC 4A & 6A
ApachePlus72" Slider 34" CC 4D & 6D
ApachePlusHC DB 120" Slider 4C & 6C
ApachePlusHC DB 74" Slider 4H & 6H
ApachePlusHC DB 90" Slider JD 170 4H & 6H

2- Apache 72" Slider 34" CCJD 170

Apache 120 Slider 130 Bolster
Apache 120 Slider 42" CC JD 170
Apache 120" Slider 34" CC
Apache 120" Slider 34" CC JD 170
Apache72" Slider 34" CC
ApacheHC

ApacheHC 120 JD 170
ApacheHC DB 120" dlider
ApacheHC DB 120" Slider JD 170
ApacheHC DB 74" Slider
ApacheHC DB 74" Slider JD 170
ApacheHC DB 88" Slider
ApacheHC DB 90" Slider
ApacheHC DB 90" Slider JD 170
ApachePD 70 72" JD 170

Apache PD 7090" JD 170
ApachePlus120" Slider 34" CC
ApachePlus72" Slider 34" CC
ApachePlusHC 120
ApachePlusHC DB 120" Slider
ApachePlusHC DB 74" Slider
ApachePlusHC DB 90" Slider JD 170

Apache Page 1.2.25 Apache Page 1.2.26



Section 1:2 Front Axle Suspension Heavy Duty 700, 800, 1200 Series

| Page 1.2.19

Page 1.2.15



ITEM

13
14
15
16
17
18
19
20
22
23

24

25
29

30

32
36
37
38
39

45
47
49
50
51

Section 1:2 Front Suspension Heavy Duty 700,800,1200 Series

PART # QTY

100-106-027
100-106-091
100-106-034
100-106-070
100-106-080
100-106-026
100-106-060
100-106-082
100-106-081
100-106-024
100-106-050
100-106-046
100-106-054
100-106-110
925-000-200
100-106-060
100-107-013
100-107-020
100-100-286
904-300-205
100-105-105
100-105-100
902-003-070
100-106-025
901-000-575
900-006-655
900-006-645
100-106-072
100-106-071

PEPNNMNMNBEANNENDN

HHHI\)I\)OON%NI\)NI\)HI—‘HHHH

PART NAME SZE
COTTERPIN
BEARING OIL SEAL
KINGPINLEFT
BEARING CUP
BEARING CONE
WASHER, FLAT 11/4IDX3
HUB CAP
BEARING CUP
BEARING CONE
SUSPENSION FLEX LEFT
CYLINDER, SUSPENSION
REBUILD KIT FOR 100-10-6050
SUSPENSIONACCUMULATOR
FLOW CONTROL VALVE
KEY STOCK 12X 12X 112
HUB CAP
HUB CAP
WHEEL HUB
BUSHING SPINDLE COLUMN 225" IDX 3"
COTTERPIN
BRONZE WASHER
STEEL WASHER
FLAT WASHER 3/4"
NUT,CASTLE 11/4"
NUT 3/4-16 FHNT
BOLT 3/4-16 X 4HHCS
BOLT 3/4-16 X 31/2HHCS
BEARING CONE
BEARING CUP
FLOW CONTROL VALVE SEE PAGE 1.2.13 FORDETAILS

COMMENT

TIMKEN 382A
TIMKEN 387AS

TIMKEN 25520

TIMKEN 25590

SHOWN ON PAGE 1.2.10

SHOWN ON PAGE 1.2.12
LOCATED ON ACCUMULATOR

FLATTOP

ROUND TOP

GROOVED

TIMKEN 33275
TIMKEN 33462

Y

=
TSN

.
P

TN



I TEM
52
53
60
62
63

65

Section 1:2 Front Suspension Heavy Duty 700,800,1200 Series

PART # QTY

100-105-130

900-007-045
100-105-133
100-105-133
901-002-095
100-105-136
100-105-134
100-200-009
100-105-135

1

=
Hh-bHOD-b-bN

PART NAME

AXLECENTER CLAMPDOWNHEAVY DUTY

BOLT
CLAMPWEDGES
NUT PLATEAXLE CLAMP
NUT JAM

AXLE OUTER LEFT
CLAMPBAR

WEAR PAD

AXLE OUTERRIGHT

SZE

1-14X 21/2

1-14

COMMENT
SEE PAGE 1.2.17FOR
OTHERTYPES

N\

\



I TEM

13
15
16
17
18
19
20
23
24
25
30
31
36
37
38
39
43
45
47
49
50
114

122

Section 1:2 Front Suspension Heavy Duty 700,800,1200 Series

PART # QTY
100-106-021 4
100-106-091 4
100-106-070 2
100-106-080 2
100-106-026 4
2 HUB CAP

PART NAME
COTTERPIN
BEARING OIL SEAL
BEARING CUP
BEARING CUP
WASHER FLAT

2 BEARING CUP
2 BEARING CONE

900-000-200
100-107-020
100-100-286
100-105-107
100-105-108
902-000-070
100-106-025
8 NUT
2 BOLT
2 BOLT
100-106-072
100-106-071
100-106-035
100-106-034
100-106-044
100-106-024

A

bibbl\)l\)l\)l\)l\)

PR ERPRRNON

CYLINDER SUSPENSION
SUSPENSIONACCUMULATOR
KEYSTOCK

HUBASSY

BUSHING

WASHER BRONZE

WASHER

WASHER

NUT CASTLE

BEARING CONE

BEARING CUP
KINGPINRIGHT
KINGPINLEFT
SUSPENSION FLEX RIGHT
SUSPENSION FLEX LEFT

SZE COMMENT
SEE PAGE 1.2.10
SEE PAGE 1.2.12
12X 12X 112

225D X 3 GROVED

TIMKEN 33275
TIMKEN 33462




Section 1.2 Front Suspension All Apache Suspensions

ITEM PART# QTY PARTNAME SZE COMMENT
100-106-050 2  CYLINDER SUSPENSION FRONT
100-106-046 REBUILD KIT FOR 100-106-050
1 NSS 1 CYLINDERBODY
2 NSS 1 ROD 11/2DIA
3 NSS 1 WIPERRING 11/2DIA
5 NSS 1 U-CUPLIP 150X 1.875X 0.312
6 NSS 3 WEARRING 1.501D X 0.50 X 0.125
7 NSS 1 RETENTIONRING 1.2581D X 1.418 OD
NSS-NOT SOLD SEPARATELY
Apache Page 1.2.08

Front Suspension Cylinder

Apache

N
8=

)

&
=

\
-

Y

N

Page 1.2.09



Section 1: 2 Front Suspension

All Apache Suspensions

ITEM PART # QTY PART NAME SZE
100-106-054 2 ACCUMULATOR SUSPENSION FRONT
100-106-049 SEAL KIT FOR 100-106-054

1 NSS 1 CANISTER

2 NSS 2  O-RING SEAL

3 NSS 1 CAP

4 100-106-110 2 FLOW CONTROL VALVE BODY (ONLY)
5 NSS 1 CAP

6 NSS 1 PISTON HEAD

7 NSS 1 U-CUPSEAL

8 NSS 1 CHARGEVALVE

9 NSS 1 CHARGEVALVE CAP

10 NSS 1 CHARGE VALVE GUARD

11 NSS 2 BOLT

12 800-302-180 4  STRAIGHT ORING-ORING 20TO 20

13  800-000-600 2 PLUG

14 100-106-130 2 SPRING FLOW CONTROL

15 100-106-120 2 PISTON FLOW CONTROL
NSS-NOT SOLD SEPARATELY

NOTE:
1-FORACOMPLETE VALVE,YOUMUST ORDERITEMS4, 13,14& 15
Apache

COMMENT

SEENOTE#1

Page 1.2.10

Apache

S

Front Suspension Accumulator

®
A
N

Page 1.2,11



Section 1:2 Front Suspension

I TEM PART# QTY PART NAME SZE COMMENT
850-000-000 2 CYLINDER STEERING (ENERGY) 12" STROKE-SINGLE CYLINDER
3/4BALL JOINTS130HP CUMMINS : .
WITH TIE ROD St@@mg @yﬂﬂﬂﬂ@@‘f
850-000-001 REBUILD KIT FOR 850-000-000
850-000-110 2 CYLINDER STEERING 3/4" REPHASING 130HP CUMMINSWITH REPHASING
STEERING NO TIEROD
850-000-118 2 CYLINDER STEERING 1" REPHASING 8' STROKE-DUAL CYLINDERS
850-000-111 REBUILD KIT FOR 850-000-110
850-000-114 REBUILD KIT FOR 850-000-118
1 NSS 1 CANISTER
2 NSS 1 ROD NUT
3 NSS 1 RETENTIONRING
4 NSS 1 SEAL
5 NSS 1 PISTON
6 NSS 1 WEARRING
7 NSS 1 PISTONHEAD
8 NSS 1 ROD
9 NSS 1 ORING
10 NSS 1 SEAL
11 NSS 1 ORING
12 NSS 1 CAP
13 NSS 1 WIPERRING
14  800-404-220 2 ELBOW O-RINGTOJIC 3/8-1/2 FOR 850-000-115CYLINDER
800-404-215 2 ELBOW O-RINGTOJIC 3/8-3/8 FOR 850-000-000 & 850-000-118 CYLINDER
NSS-NOT SOLD SEPARATELY

Amache P@g@ 1,213
Apache Page 1.2.12



ITEM

a b~ wdNPE

(o]

9
10
11
12
14
15
16
17
18
19
20

104
115
116
117
118
119
120
218
219

SEE PAGE 1.3.12 FOR CLAMP DOWN HEAVY DUTY AXLE

Section 1:3 Rear Suspension

PART # QTY

352-000-000
100-108-060
700-300-080
100-108-020
350-000-100
301-200-600
100-108-070
100-106-052
100-106-056
100-106-058
100-106-047
915-022-556
100-106-053
800-000-621
390-000-800
100-108-080
900-006-885
900-006-655
900-012-335
900-012-410
900-003-245
910-000-000
100-108-030
901-003-085
901-003-075
901-003-095
901-000-595
901-000-540
910-000-005
902-201-115
902-201-100

Apache

4

NFNERFEPDNDN

N

NDEABRRNPMPOPRROFRLBANOOOPRRONDIANDD

PART NAME SZE
TORQUEARM
SUSPENSION LEVELING
SUSPENSION SWITCH
SUSPENSION BRACKET
PD70REARAXLE
EXTENDERHUB
SUSPENSION TRACKING BAR
CYLINDER, REAR SUSPENSION
REBUILD KIT FOR 100-106-052
CYLINDER, SUSPENSION
REBUILD KIT FOR 100-106-058

UBOLT 1/2
ACCUMULATOR, SUSPENSION

HEX SOCKET PLUG 12" STRAIGHT
BALL JOINT 40 SERIES 14X 28

ROD, LEVEL ADJUSTING

BOLT 7/18-14 X 5SHHCS
BOLT 3/4-16 X 4HHCS
BOLT, GRADE 8 1-14 X 41/2HHCS
BOLT, GRADE 8 1-14 X 9HHCS
BOLT 1/2-13X 11/2HHCS
BOLT 10-32X 21/2 SS
SUSPENSION BRACKET

NYLOCK NUT 7/8-14

NYLOCK NUT 3/4-16

NYLOCK NUT 1-14

NUT 1-14YEL FHNT
NUT V2-13FHNT
NYLOCK NUT 10-32 SS

LOCK WASHER 1" GRADE 8
LOCK WASHER 12"

Page 1.3.01

COMMENT

SHOWN ON PAGE 1.3.04

SHOWNIN SECTION 3
NOT SHOWN

SHOWN ON PAGE 1.3.08

SHOWN ON PAGE 1.3.06

SHOWN ON PAGE 1.3.10

QUICK DISCONNECT

Section 1:3 Rear Suspension Cummins 110HP & 130HP

Small

Components

o

x This arrangement was usecd an
very limited Deere powered units



Section 1:3 Rear Suspension

ITEM PART# QTY PART NAME SZE COMMENT
1 700-300-080 1 CONTROL BOX
2 NSS 1 POSITION PIN SEENOTE#1
3 NSS 1 NUT SEENOTE#1
4 NSS 1 POSITIONFIXTURE SEENOTE#1 Secti . :
5 NSS 1 POSITIONWASHER SEENOTE#1 tion 1.3 Suspenson Controller
6 NSS 1 LOCK WASHER SEENOTE#1
7 NSS 1 BOLT SEENOTE#1
8 NSS 1 SPRING ARM SEENOTE#1
9 NSS 1 WIREFITTING SEENOTE#2
10 NSS 1 RUBBER STOPPER SEENOTE#2
11 NSS 1 RUBBER WATER SEAL SEENOTE#2
12 NSS 1 WIRECAP SEENOTE#2
700-300-081 2 CONTROL ARM SEENOTE#1
700-000-601 2 CONNECTOR SEENOTE#2
NOTES:
1-SOLDASONE PIECE
2-SOLDASONE PIECE
NSS-NOT SOLD SEPARATELY
Apache Page 1.3.04
Apache Page 1.3.03



Section 1:3 Rear Suspension

ITEM PART# QTY

100-106-058
100-106-059
100-106-047
100-106-059
NSS
NSS
NSS
NSS
NSS
NSS
NSS
800-302-450
800-303-028
800-501-140
800-000-580

QOWwoo~NOoOoOTh,, WNPE

P
=

NOTE:

2
2

RPRPRRPRRPRRPRRPRIAMRRRERN

PART NAME
CYLINDER
CYLINDER

REBUILD KIT FOR 100-106-058
CYLINDER
CYLINDER CANISTER
ROD

RETENTION RING
WEARRING

UCUPLIP
CAP
WIPER RING
STRAIGHT ORINGTOJIC
STRAIGHT ORINGTOJIC
n
PLUG

SZE

3.375DIA BORE
3" DIA

20-24
8-6
114"

COMMENT
APACHE 500, 700, 800, 1000 SERIES
APACHE PLUS1200 SERIES

1200 SERIES

SEENOTE#1
SEENOTE#1

1-SOMEMODELSHAD THE"T" ONITEM #08AND THE PLUG IN THE OPENINGAT
ITEM #09. BOTHHOSESWERE THEN CONNECTED TOTHE" T"

NSS-NOT SOLD SEPARATELY

Apache

Page 1.3.05

Section 1:3 Rear Large Suspension Cylinder

Apache

Page 1.3.06



Section 1:3 Rear Suspension

I TEM PART # QTY PART NAME SZE COMMENT
100-106-052 2  CYLINDER ALL APACHE SUSPENSION
Section 1:3 Rear Small Suspension Cylinder
100-106-056 REBUILD KIT FOR 100-106-052
1 NSS 1 CYLINDERBODY
2 NSS 1 LOCK NUT 3/4-16
4 NSS 1 U CUP SEAL
5 NSS 1 PISTON
6 NSS 1 RETENTION RING
7 NSS 1 PSP PISTON SEAL
8 NSS 1 NITRO ROD
9 NSS 1 ORING
10 NSS 1 BACKUPRING
11 NSS 1 ORING
12 NSS 1 GUIDE
13 NSS 1 WIPERRING
14 800-303-028 1  STRAIGHTORINGTOJIC 8TO6
15 800-000-580 1 PLUG, ORING 6
NSS-NOT SOLD SEPARATELY

Note: Early models had screw in eyeletson the cylinders.
Thesearenolonger available.
You must replace the entire cylinder.

Apachs Page 1.3.08

Apache Page 1.3.07



ITEM

el el
DRWNFPOOO~NOUNWNLER

[EEN
a1

Section 1. Chassis& Suspension

PART #
100-106-053
100-106-057

NSS

NSS

NSS
100-106-110

NSS

NSS

NSS

NSS

NSS

NSS

NSS
800-302-450
800-302-190
100-106-130
100-106-150

Apache

QTY
2

NNRPRRPRNRRRPRRRRRERRENPR

PART NAME

ACCUMULATOR SUSPENSION REAR
SEAL KIT FOR 100-106-053

CANISTER

ORING

CAP

FLOW CONTROL VALVE
CAP

PISTON

SEAL

CHARGEVALVE
CHARGEVALVE CAP
CHARGE VALVE GUARD
BOLT

STRAIGHT ORINGTOJIC
O-RING TO O-RING
SPRING FLOW CONTROL
PISTON FLOW CONTROL

SZE

20TO 24
24TO 24

Page 1.3.09

COMMENT
ALL APACHE SUSPENSION

Section 1:3 Rear Suspension Accumulator

Apache

@&—C
=

Page 1.3.10




Section 1:3 Rear Suspension

ITEM PART# QTY PART NAME
1 100-105-013 2 AXLEOUTERREARLH & RH
! 100-105-025 2 AXLEOUTERREARLH& RH
100-105-028 2 AXLEOUTERREARLH& RH
100-105-030 2 AXLEOUTERREARLH& RH
100-105-044 2 AXLEOUTERREARLH& RH
100-105-048 2 AXLEOUTERREARLH& RH
100-105-053 2 AXLEOUTERREARLH& RH
100-105-054 2 AXLEOUTERREARLH& RH
100-108-020 1 AXLEOUTERREARLH
100-108-030 1 AXLEOUTERREARRH
100-108-021 1 AXLEOUTERREARLH
100-108-031 1 AXLEOUTERREARRH
2 100-105-012 1 AXLECENTERSECTIONSLIDER
! 100-105-017 1 AXLECENTERSECTION SLIDER
“ 100-105-125 1  AXLECENTERSECTION SLIDER
3 100-105-134 8 WEDGES
4 100-105-133 8 CLAMPBAR
5 100-200-010 8 WEARSTRIP
6 900-007-045 8 BOLT
900-007-040 6  BOLT
7 901-001-005 8 NUTJAM
901-000-000 8  NUT JAM
8 100-200-006 8 PUCK
9 900-007-045 12  BOLT
10  901-002-095 8 NUT JAM
1 100-200-013 8 WEARSTRIP
NOTES:
1- APACHE 120" SLIDER 34" CC 12-
APACHE 120" SLIDER 130BOLSTER
APACHE PLUS120" SLIDER 34" CC
2- 700 SERIES 34" 120" /144"
3 700 SERIES 34" 72" /90"
4- 700 SERIES 42" 120" /144"
S APACHEHCDB 74" SLIDER
APACHEHCDB 88" SLIDER
APACHEHCDB 90" SLIDER
700 SERIES 42" 74" /90"
APACHE PLUSHCDB 74" SLIDER 13-
APACHE PLUSHC DB 90" SLIDER JD 170
6- APACHEHCDB 120" SLIDER
700 SERIES 42" 120" /144"
APACHE PLUSHC DB 120" SLIDER
/- APACHE 700 SERIES48" CC 120-144" SLIDER
8- 700 SERIES 48" 80" /90"
10- APACHEPD7072"
APACHE PD 70 90"
1n- 700 SERIESPD70 90" 14-

Apache

SZE COMMENT
SEENOTE#1 ) ;
SEE NOTE #2 Section 1:3 Rear Suspension Axle
SEE NOTE #3
SEE NOTE #4
SEE NOTE #5
SEE NOTE #6
SEENOTE#7
SEE NOTE #8
SEENOTE#10
SEE NOTE #10
SEENOTE#11
SEENOTE#11
SEENOTE#12
SEENOTE#11
SEENOTE#14
SEENOTE#14
SEENOTE#14

1-14X 212 EARLY
1-8X21/2 LATER

1-14 EARLY
1-8 LATER
1-14X 21/2

1-14

Apache 120 Slider 34" CC
Apache 120 Slider 130 Bolster
ApacheHC DB 120" Slider
700 SERIES 48" 120" /144"
700 SERIES 34" 120" /144"
700 SERIES 42" 120" /144"
700 SERIES 42" 120" /144"
ApachePlus120 Slider 34" CC
ApachePlusHC DB 120" Slider

Apache72 Slider 34" CC
ApacheHC DB 74" Siider
ApacheHC DB 88" Slider
ApacheHC DB 90" Slider
700 SERIES 48" 80" /90"
700 SERIES 42" 74" /90"
ApachePlus72 Slider 34" CC
ApachePlusHC DB 74" Slider
ApachePlusHC DB 90" Slider JD 170
Clamp styleaxle used on all 120-144"
dider axlesfrom November 2002 & up
700 seriesfrom OCT-02
800 seriesfrom NOV 02
1200 seriesfrom NOV 02

Page 1.3.11

Apache Page 1.3.12



Section 1:3 Rear Suspension
ITEM PART# QTY PART NAME
1 AXLE REAR CENTER FIXED 120"
M16X 20X 70

100-105-111
900-002-358
351-000-900
351-000-706
351-000-151

900-100-037
2

O~NO O A~ WN PP

Apache

20 BOLT
2 PLATEBACKINGPLANETARY
2 SEAL
2 HUB ASSY
2 TIRE
10 NUTLUGFLANGE
RIM REAR

3/4-16

SZE

Page 1.3.13

COMMENT

SEE SECTION 3.3
SEE SECTIONS

SEE SECTIONS

Apache

Section 1:3 Rear Suspension Hub

Page 1.3.14



)3

K n»,lm, ,\. N b\l S
N\ 72 v,,\, / )
«‘N ‘ ) 0 s
@ 4« ﬂ!—“ ,
6 N

S X
X /!

Section 2.0 Engine Attachments



Section 2: EngineAttachments

ITEM  PART # QTY  PART NAME SZE COMMENT
1  ENGCUMII0CK 1 CUMMINSENGINE 110HP SHOWN IN ENGINE MANUAL
" ENGCUM130 1 CUMMINSENGINE 130HP SHOWN IN ENGINE MANUAL
2 201-100-600 1 EXHAUST PIPE FRONT W/ELBOW 110HP & 130HP CUMMINS
3 290-000-700 4 SCREW CLAMP 3"
4 201-100-610 1 EXHAUST WRAP 96" _ _
5  915-001-350 2  BANDCLAMP 3" Section 2:1 Exhaust System Cummins 110HP & 130HP
6  201-100-200 1 FLEXIBLETUBING 3"
7 290-000-700 2 CLAMP,EXHAUST 3'HEAVYDUTY  110HP& 130HPCUMMINS
8  290-000-500 1 EXHAUST BRACKET 110HP & 130HP CUMMINS
9  201-100-100 1 EXHAUST SHIELD,CHROME 110HP & 130HP CUMMINS
10 201-100-000 1 EXHAUST STACK,CHROME
11 290-000-400 1 EXHAUST STABILIZER 110HP & 130HP CUMMINS
12 290-000-300 1 EXHAUST SUPPORT BRACKET 110HP & 130HP CUMMINS
13 201-100-300 1 EXHAUST PIPE REAR 110HP & 130HP CUMMINS

Apache

Page 2.1.02



Section 2: EngineAttachments-Exhaust-Deere 170HP

ITEM PART # QTY PART NAME SZE COMMENT
1 ENGJD170AP 1 DEERE ENGINE 170HP SHOWN IN ENGINE MANUAL
2 201-100-654 1 EXHAUST PIPE FRONT
3 290-000-753 2 SCREW CLAMP 4"
4 201-100-610 1 EXHAUST WRAP 96"
5 915-001-352 2 BAND CLAMPSTAINLESS 4" : .
6 201100632 1 ELEXIBLETUBING e Section 2:1 Exhaust System Deere 170HP
7 900-003-245 2 BOLT 1/2-13X 11/2
8 290-000-450 1 BRACKET EXHAUST
9 201-100-629 1 MUFFLER
10 290-000-753 2 CLAMP 4" EXHAUST
11 201-100-636 1 PIPE EXHAUST CHROME
12 NSS 2 BOLT 5/16-18 X 21/2 INCLUDED INBAND CLAMPKIT
13 NSS 6 BOLT 5/16-18 X 1/2 INCLUDED IN BAND CLAMPKIT
14 201-100-646 2 BAND CLAMPKIT CONTAINSALL BOLTSREQUIRED
15 201-100-640 1 GUARD EXHAUST CHROME )
16 201-100-657 1 PIPE EXHAUST REAR / -
NSS-NOT SOLD SEPARATELY

Section 2 Exhaust System
Deere 170HP Engine

( .

(g

D 2

9 !

» &
g

DI
NOTE: ENGINE ILLUSTRATION INDICATES O

TURBOCHARGER IS LOCATED ON TOP OF 0
THE ENGINE., THE ACTUAL LOCATION IS g

ON THE LEFT SIDE OF THE ENGINE, 0 7,
A CORRECTED ILLUSTRATION WILL BE 2,

INSERTED LATER. i) %
g

(f\ N D9
RN | g

\ /r\

Apache Page 2,104
Apache Page 2.1.03



ITEM

QOwoo~NOoOOoTh,, WNPE

el
N P

=
w

14

15
16

Section 2: EngineAttachments-Exhaust-Cummins200HP

PART # QTY PART NAME
ENGCUM 200 1 CUMMINSENGINE
201-100-655 1 EXHAUST PIPE FRONT
201-100-610 2 EXHAUST WRAP
915-001-350 4  SCREW CLAMP
201-100-645 2 BANDCLAMPSTAINLESS
201-100-200 1 FLEXIBLETUBING
900-003-245 2 BOLT
290-000-450 1 BRACKET EXHAUST
290-000-700 2 UBOLTEXHAUST
201-100-635 1 PIPEEXHAUST BLACK
201-100-645 1 GUARDEXHAUST CHROME

NSS 2 BOLT

NSS 6 BOLT
201-100-646 2 BANDCLAMPKIT
201-100-630 1 MUFFLER
201-100-656 1 EXHAUST PIPE REAR
NSS-NOT SOLD SEPARATELY
NOTES:

SZE
200HP
96"
3
3
23/4DIAX 30D
1/2-13X 112

3" 3/8-16

5/16-18 X 21/2

5/16-18 X 1/2

1 ONSOMEUNITSTHISPART WASTWO PIECES. THOSEARE
NOW REPLACEDWITH THISONE PIECE PART.

Apache

Page 2.1.05

COMMENT
SHOWN IN ENGINE MANUAL
SEENOTE#1

Section 2:1 Exhaust System Cummins 200 HP

INCLUDED INBAND CLAMPKIT
INCLUDED INBAND CLAMPKIT

CONTAINSALL BOLTSREQUIRED

Section 2 Exhaust System
Cummuns 200HP Engine

Apache

O & & & &=F & &
T 0RO
SRS S S SEE S

<

8

)
)

Page 2,106



ITEM

~N O

O 00

10
11
12
13
14
15
16
17
18
19
20

Section 2: EngineAttachmentsCummins110HP & 130HP

PART # QTY PART NAME
ENGCUM110CK 1 CUMMINSENGINE
ENGCUM 130 1 CUMMINSENGINE
420-100-000 1 COMPRESSOR
420-000-001 1 COMPRESSOR
420-110-000 1 HOSEA/CCOMP.TO COND.
420-110-002 1 HOSEA/CCOMP.TO COND.
420-110-310 1 COOLANT CHARGE CAP
420-110-300 1 HOSEA/CEVAP.TO COMP.
420-110-302 1 HOSEA/CEVAP.TOCOMP.
420-110-200 1 HOSEA/CDRIERTO EVAP.
201-200-025 1 OIL COOLER/CONDENSOR
420-120-000 1 A/CPRESSURE SWITCH
420-120-500 1 DRIER
420-110-100 1 HOSEA/CCOND.TODRIER
915-000-400 2 SCREWCLAMP
640-000-223 1 STREET ELBOW
640-000-601 2 PIPETHREADTOBARB
640-000-224 1 STREET ELBOW
RM 800650 1 HEATERHOSE
RM 800650 1 HEATERHOSE
420-130-000 1 A/CDRIVEBELT
420-110-010 1 COOLANT DISCHARGE CAP
NSS-NOT SOLD SEPARATELY

Apache

SZE
110HP
130HP

90°

STRAIGHT

90°
STRAIGHT

9/16" TO 1 1/4"

90 DEG, 1/2"
1/2TO5/8

45DEG, 1/2"
5/8" X 14FT
5/8" X 12FT

COMMENT

SEE ENGINE BOOK
SEE ENGINE BOOK
W/REAR9O°FITTINGS
W/REAR STRAIGHT FITTINGS
CUMMINS 110/130HP
CUMMINS 110/130HP
ALL MODELS

AP,AP+, DEERE

AP AP+

AP,AP+ DEERE

AP

ALL MODELS
ALL MODELS
AP, AP+, DEERE
ALL MODELS

STRAIGHT PIPE THREAD

ALL MODELS

Page 2.2.01

Section 2:2 Air Conditioning Cummins 110HP & 130HP

Section 2.2¢ Air Conditioning

‘Attach to Cab Air Conditioning hoses

Section 4.1

’_<

e

Attach to Cob Heoter Hoses

Section 4.1

Page 2.2.02




ITEM PART # QTY  PART NAME SZE
1 ENGJD170AP 1 DEEREENGINE 170HP
2  420-100-000 1 COMPRESSOR
420-000-001 1 COMPRESSOR
3 420-110-200 1 HOSEA/CDRIERTOEVAP.
4  420-120-500 1 DRIER
5  420-120-000 1 A/CPRESSURE SWITCH
6  420-110-100 1 HOSEA/CCOND.TODRIER
7 201-200-043 1 CONDENSOR
8  420-110-001 1 HOSEA/CEVAP.TOCOMP.
9  420-110-301 1 HOSEA/CCOMP.TO COND.
10  420-130-001 1 A/CDRIVEBELT
11 420-110-010 1 FREONDISCHARGE CAP
12 420-110-310 1 FREONCHARGECAP
13 800-302-426 2 FITTING
14  800-302-421 2 FITTING
15  915-000-400 2 SCREWCLAMP 9/16" TO 114"
16 RM800650 1 HEATERHOSE 5/8" X9FT
17 800-302-425 1 FITTING
18 RM800650 1 HEATERHOSE 5/8" X 8FT
NSS-NOT SOLD SEPARATELY
Apache Page 2.2.03

Section 2: EngineAttachmentsDeere 170HP Engine

10HOSE BARB X 10FLF
18MM ORM X 10 FLM

10FLM X 10 FLF 90

COMMENT

SEE ENGINE BOOK
W/REAR9O°FITTINGS
W/REAR STRAIGHT FITTINGS
AP,AP+, DEERE

ALL MODELS

ALL MODELS

AP,AP+, DEERE

DEERE 170HP

STRAIGHT DEERE170HP
STRAIGHT DEERE170HP
DEERE

ALL MODELS

ALL MODELS

Section 2:2 Air Conditioning Deere 170HP

ALL MODELS

Section 2.2 Air Conditioning
Deere 1/0Hp Engine

NOTIE: ENGINLE [LILUSTRATION INDICATES
TURBOCHARGER I§ LOCATED ON TQP OQF
THE ENGINE, THE ACTUAL LOCATION IS
ON THIE LEFT SIDE OF THIE ENGINIE,

A CORRECTED ILLUSTRATION WIILL BE
INSEERTED LATER.

Attach to Cab Aflr Conditioning hoses

Seetlom 4.1

Aftaeh to Cal Heater Hoses

Sertiom 4.1

Apache

Page 2.2.04




Section 2: EngineAttachments Cummins200Hp Engine

ITEM PART # QTY PART NAME SZE COMMENT
1 ENGCUM200 1 CUMMINSENGINE 200HP SEE ENGINE BOOK
2 420-100-000 1 COMPRESSOR W/REAR90° FITTINGS
2 420-000-001 1 COMPRESSOR W/REAR STRAIGHT FITTINGS
5 420-110-003 1 HOSEA/CCOMP.TOCOND. STRAIGHT AP+
5 420-110-025 1 HOSEA/CCOMP.TOCOND. 90° AP+
6 420-110-310 1 COOLANT CHARGECAP ALL MODELS
7 420-110-300 1 HOSEA/CEVAP.TOCOMP. 90° AP,AP+, DEERE Section 2:2 Air Conditioning Cummins 200HP
7 420-110-302 1 HOSEA/CEVAP.TOCOMP. STRAIGHT APAP+
8 420-110-200 1 HOSEA/CDRIERTOEVAP. AP, AP+, DEERE
9 201-200-043 1 CONDENSOR AP+
10 420-120-000 1 A/CPRESSURE SWITCH ALL MODELS
1 420-120-500 1 DRIER ALL MODELS
12 420-110-100 1 HOSEA/CCOND.TODRIER AP, AP+, DEERE
13 915-000-400 2 SCREW CLAMP 9/16" TO 11/4" ALL MODELS
14 800-401-890 1 FITTING 12FLM X 12 PM 90
15 800-302-460 2 FITTING 12FLM X 8PM WITH STEEL LINE
17 RM 800650 1 HEATERHOSE 5/8" X5FT WITH STEEL LINE
17 800-827-504 1 HEATERLINESTEEL Section 22 Al Condifioning
17 RM 800650 1 HEATERHOSE 5/8X 15FT W/O STEEL LINE
18 RM 800650 1 HEATERHOSE 5/8" X5FT WITH STEEL LINE
18 800-827-503 1 HEATERLINESTEEL
18 RM 800650 1 HEATERHOSE 5/8X 14FT W/O STEEL LINE Adtasi to Cob Haatar losas
19 420-130-000 1 DRIVEBELT y
20 420-110-010 1 COOLANT DISCHARGE CAP ALL MODELS & & /
23 640-000-224 1 STREET ELBOW 45 DEG, 1/2" g j
25 800-302-411 2 FITTING 12FLM X 12PF ST ?; (<
26 800-302-412 2 FITTING 12PM X 10 BARB ST ) 6 l
27 640-000-229 1 REDUCER 3/4-1/2
28 640-000-223 1 ELBOW STREET 1/2" 90
HEATER HOSE
‘ Atlach to Calb Alr Cnﬂi{t'mmmi Toees
@ ‘ Asttach to Calb Elester Eloees S
NSS-NOT SOLD SEPARATELY (D)—
STEEL LINES
HEATER HOSE
NOTE: SOMEMODELSOFTHEAPACHE PLUSHAD STEEL HEATERLINESFROM THE ENGINE
TOABULKHEADWHERETHEY CONTINUEDASHOSES. OTHER MODELSHAD HOSES
THROUGHOUT THEHEATER SYSTEM. THEILLUSTRATIONAND THE PARTSLIST
SHOWNHERE INDICATEBOTH SYSTEMS.
Apache Page 2.2.06

Apache

Page 2.2.05



Section 2:3 Engine Attachments Cummins 110HP & 130HP

BATTERY TRAY MOUNTED
AIR CLEANER

OG0 o TurBO CHARGER

FIREWALL MOUNTED AIR CLEANER

SEE NEXT PAGE FOR PART NUMBERS

Page 2.3.03



ITEM

N

0

1
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

45

P RPRPOO~NO OO~ W

Section 2: EngineAttachmentsCummins110HP & 130HP

Section 2: EngineAttachmentsCummins110HP & 130 HP

PART# QTY PARTNAME SZE COMMENT ITEM PART# QTY PARTNAME SIZE COMMENT
ENGCUM110 1 CUMMINSENGINE 110HP SHOWNINENGINE MANUAL 46 900-003-645 2 BOLT 5/8-11X1
ENGCUM130 1 CUMMINSENGINE 130HP SHOWN INENGINE MANUAL 47 902-201-110 2 LOCKWASHER 5/8"
100-100-200 1 BOLSTER APACHE 48  290-000-900 1 ENGINE MOUNT
100-100-151 1 BOLSTER APACHE 72" DEERE 170HP 49  201-200-010 2 ISOLATIONWASHER 1
201-200-018 1 FAN SHROUD 50 201-300-060 2 ELBOW90DEG 4" DIA
790-000-400 1 POWERPANEL BRACKET ALL MODELS 51 201-300-062 1 ELBOWA45DEG 4" DIA
700-000-102 1 ELECTRICAL PANEL COVER ALL MODELS 52 201-300-001 7 CLAMP,TBOLT 4" DIA
201-200-000 1 RADIATOR 53 201-300-066 1 ALUMINUM TUBE 3" DIA X 14" LONG
201-200-100 1 FRONT AIR DAM 54 201-300-067 1 ALUMINUM TUBE 3" DIA X 4" LONG
420-001-400 1 WEATHER STRIPPING,AIRDAM 192" S5 290-000-752 2 RADIATORHOSE CLAMP 312
201-200-025 1 OIL COOLER/CONDENSOR 56 915-002-800 1 INSULATED CLAMP 112" DIA
201-200-050 2 RADIATORBRACKET 57 902-201-100 4 LOCKWASHER 12"
100-101-000 1  HOOD SUPPORT 58  901-000-745 4 NUT 1/2-13
201-300-052 1 BASE BRACKET 59 900-002-835 2 BOLT 3/8-16 X 1 1/2
720-000-000 1 BATTERY 12V POST HDC W 60  201-300-007 1 COVERAIRFILTER
790-000-100 1 BATTERY BRACKET 61 102-300-610 1 FILTERELEMENT
201-300-051 2  MOUNTING BAND P827653 62  201-300-621 1 FILTERELEMENT
201-300-500 1 AIR CLEANER 63 NSS 1 HOUSINGAIRFILTER REQUIRESCOMPLETEASSY PURCHASE
201-300-600 1 FILTERELEMENT PRIMARY CLEANER 201-300-008 1 AIRCLEANERASSY
201-300-620 1 FILTER ELEMENT PRE-CLEANER 64 201-300-050 1 HOSEAIRFILTER 3*"CUTTOFIT
201-300-006 1 AIRFILTERCOVER P827653 65 915-001-000 1 CLAMP 3" HOSECLAMP
201-300-083 1 DIRTTRAPNIPPLE 67  201-300-004 2 ELBOW 90° 3"
520-400-100 1 RADIATORHOSE UPPER 13/4" 69  201-300-005 1 HUMP 3" STRAIGHT
520-400-000 1 RADIATORHOSE LOWER 13/4" 70 290-00-0950 1 ENGINEMOUNT
201-300-061 2 ELBOW 90DEG 3" DIA
201-300-065 1 ALUMINUM TUBE 4" DIA X 5" LONG
201-300-064 1 ALUMINUM TUBE 4" DIA X 135" LONG
201-300-063 1 REDUCERHUMP 4" -3
915-003-200 2 RADIATORHOSE CLAMP TC-193,2"
201-300-000 5 CLAMP,TBOLT 3" DIA
201-200-011 1 RADIATORCAP
900-002-600 10 BOLT 5/16-18 X 3/4
902-201-095 10 LOCK WASHER 5/16"
902-000-195 6 FLATWASHER 5/16"
675-000-200 1 OVERFLOW HOSE 1/2" RUBBER
900-002-845 4  BOLT 3/8-16 X 2
902-201-090 5 LOCK WASHER 3/8"
902-003-200 10 FLATWASHER 3/8"
201-200-005 2 ISOLATIONWASHER 1/2"
901-003-020 13 NYLOCK NUT 3/8-16
900-002-815 14 BOLT 3/8-16 X 1
901-000-725 3  NUT 3/8-16
900-008-495 4  BOLT 1/2-13X 11/2
902-003-055 4  FLATWASHER /2"
900-000-975 2 BOLT 3/8-16 X 10
900-003-225 6 BOLT 1/2-13X 1
290-001-000 2 ENGINE VIBRATION MOUNT

Page 2.3.01 Apache Page 2.3.02

Apache



Section 2:3 Engine Attachments Deere 170HP

i 2 i
3l ""AEES% i gg;
o E’S;I’!Eigg 3;9%{; ! ga‘
"‘:1"5"'»1!?‘ :a;gg,,ai i
S et st il
it 2t s il i -
Sl Sl 2
it e te Gt il Z
i i _
B 2 il
Sl gl g sis Sl Z
L i _
el il _
S e _
Z 3 it Z
@ il Z
& i _
IS i Z
ikt i z
BRI i _
il o || i -
i%g;ﬁs» Nid
5

NOTE: ENGINE ILLUSTRATION INDICATES
TURBOCHARGER IS LOCATED ON TOP OF
THE ENGINE, THE ACTUAL LOCATION IS
ON THE LEET SIDE OF THE ENGINE.

A CORRECTED ILLUSTRATION WILL BE
INSERTELD LATER.

W
I,

T TUREC CHARGER

49

SEE NEXT PAGE FOR PART NUMBERS PAGIE 2.3.06



Section 2: EngineAttachmentsDeere 170HP

ITEM PART# QTY PARTNAME SZE COMMENT
1 900-002-600 24 BOLT 5/16-18 X 3/4 54 201-300-061 2 ELBOW 90° X 3" LONG
2 902-002-040 24 WASHER 5/16 59 201-300-065 1 TUBE 4' X 5" LONG
3 201-200-043 1 A/CCONDENSER 60 201-300-071 1 ELBOW REDUCER 90° 5" TO 4"
4  201-200-042 1 TRANSMISSIONCOOLER 61 901-003-020 2 NUT 3/8-16 NYLOK
5 201-200-120 1 FRONT AIR DAM 62 902-002-045 2 WASHER 3/8 FENDER
6 201-200-002 1 RADIATOR 64 902-003-200 2 WASHER 3/8
7  201-200-011 1 RADIATORCAP 65 900-002-835 2 BOLT 3/8-16 X 11/2
8  420-001-400 1 WEATHERSRTIP 18" 66 900-002-805 2 BOLT 3/8-16 X 3/4
9  420-001-400 1 WEATHERSTRIP 9" 67 903-003-200 2 WASHER 3/8
10  420-001-400 2 WEATHERSTRIP 5" 68 675-000-200 1 OVERFLOW HOSE 1/2“ RUBBER
11 420-001-400 1 WEATHERSTRIP 6" 69 420-001-400 1 WEATHER STRIPPING,AIRDAM 192"
12 201-200.016 1 FANSHROUD 70 201-200-041 1 OIL COOLERHYDRAULIC
13 902.003.035 6 FLATWASHER ya 71 201-300-009 1 CLAMPAIRCLEANERMOUNT
72  720-000-000 2 BATTERY 12V POST HDC W
14 902-201-085 6 LOCKWASHER V4 73  901-000-500 4 NUT 1/4-20
15 900-002-395 6 BOLT 1/4-20 X 3/4 74 201-300-082 1 AIRFILTERCOVER
16  790-000-400 1 POWERPANEL BRACKET ALL MODELS 75 201-300-083 1 DIRTTRAPNIPPLE
19 915003200 2 RADIATORHOSE CLAMP TC-193,2" 76 900-002-405 4 BOLT 1/a-20X 1
20 RMS801000 1 RADIATORHOSE UPPER 77 201-300-069 1 ELBOW 90° X 3" LONG
21 901-000-725 2 NUT 3/8-16
22 520-400-110 1 RADIATORHOSE LOWER
23 290-000-900 2 BRACKETENGINEMOUNT
24 900-006-645 2 BOLT 5/8-11 X 1
25  902-201-110 2 LOCK WASHER 5/8
26  900-003-225 6 BOLT 1/2-13X 1
27  901-000-075 4 NUT 1/2-13
29  902-003-055 4 FLATWASHER 1/2
30 290-001-000 2 ENGINEMOUNT FRONT
31  900-006-675 2 BOLT 3/4-16 X 5
32  490-002-725 2 ENGINE MOUNT REAR
33  902-003-070 2 WASHER 3/4
34  901-000-575 2 NUT 3/4-16
35 ENGJD170AP 1 DEEREENGINE 170HP SHOWN IN ENGINE MANUAL
36 100-100-151 1 BOLSTER APACHE 72" DEERE 170HP
38  900-006-605 14 BOLT 3/4-16 X 11/2
40  490-002-610 2 ISOLATORRADIATOR
41  700-000-102 1 ELECTRICAL PANEL COVER ALL MODELS
42  201-300-078 1 FILTERELEMENT PRE-CLEANER
43 201-300-079 1 FILTERELEMENT PRIMARY CLEANER
44 NSS 1 AIRCLEANERHOUSING COMPLETEASSY PURCHASE REQUIRED
201-300-056 1 AIRCLEANERASSY
45  201-300-002 1 T-BOLTCLAMP 5"
47  201-300-001 2 TBOLTCLAMP 4"
48  201-300-063 1 REDUCERHUMP 4" TO3"
49  201-300-003 8 T-BOLTCLAMP 32"
52 201-300-067 3 TUBE 3" X 4" LONG
Apache Page 2.3.04

Apache Page 2.3.05



Section 2:3 Engine Attachments Cummins 200HP

o [ 42

PAGIE 2.3,0%

SEE NEXT PAGE FOR PART NUMBERS



ITEM PART# QTY
1 201-200-043 1
2 902-002-040 24
3 900-002-600 24
5 201-200-042 1
6 201-200-120 1
7 420-001-400 1
8 201-200-002 1
9 420-001-400 2

10 420-001-400 2
11  420-001-400 1
12 420-001-400 1
13 201-200-011 1
14 201-200-018 1
15 790-000-400 1
16  902-003-035 4
17  900-002-405 4
18 700-000-102 1
19 915-003-200 4
20 RMB801000 1
21 520-400-110 1
22 201-300-084 1
23 201-300-621 1
24  201-300-622 1
25 201-300-073 1
26  201-300-077 1
27  201-300-060 1
28  201-300-062 1
29 201-300-068 1
30 201-300-001 7
31 201-300-071 1
32 NSS 1

201-300-056 1
33 ENGCUM200 1
34 900-006-675 2
35 490-002-725 2
36 901-000-575 2
37 900-006-605 8
38 100-100-210 1
39 100-101-010 1
40 902-003-045 2
41  901-003-020 2
42  900-006-585 2
43 901-000-725 2
45 201-300-002 1
47  900-002-395 2

Apache

Section 2: EngineAttachments Cummins200HP

PART NAME
A/C CONDENSER
WASHER
BOLT 5/16-18 X 3/4
OlIL COOLER TRANSMISSION
FRONT AIR DAM
WEATHER STRIPPING,AIR DAM
RADIATOR
WEATHERSTRIP
WEATHERSTRIP
WEATHERSTRIP
WEATHERSTRIP
RADIATOR CAP
FAN SHROUD
POWER PANEL BRACKET
WASHER
BOLT
ELECTRICAL PANEL COVER
CLAMP
RADIATOR HOSE UPPER
RADIATORHOSE LOWER
COVERAIR CLEANER
AIRFILTERELEMENT PRIMARY
AIRFILTERELEMENT MAIN
PRE CLEANER
HUMP
ELBOW
ELBOW
TUBE
T-CLAMP
ELBOW
AIRCLEANER HOUSING
AIR CLEANERASSY
CUMMINS ENGINE
BOLT
ENGINE MOUNT REAR
NUT
BOLT
BOLSTER
HOOD SUPPORT
WASHER
NUT
BOLT
NUT
T-CLAMP
BOLT

SZE COMMENT

5/16

192"

18"
9"
5
6"

APACHE

ALL MODELS
14
1/4-20X 1

ALL MODELS

STRAIGHT 4"

90° 4"

45° 4"

4" X 9" LONG

4"

90° REDUCER 5" TO 4"

REQUIRESCOMPLETEASSY PURCHASE

200HP
3/4-16 X 5

3/4-16
3/4-16 X 11/2
APACHEPLUS

3/8

3/8-16 NYLOK
3/8-16 X 1
3/8-16

5

1/4-20 X 3/4

Page 2.3.07

SHOWN IN ENGINE MANUAL

ITEM PART # QTY
48 675-000-200 1
49 201-200-041 1
50 201-300-053 1
51  201-300-072 2
52 900-002-815 4
55 490-001-032 1
56 720-000-150 2
58 901-000-510 2
59  720-000-000 2
60 902-003-070 8
62 201-300-085 1
65 903-003-200 2
68 490-002-610 2
69 100-105-127+ 2
70  490-002-002 2
71  901-000-510 4
Apache

Section 2: EngineAttachments Cummins200HP

PART NAME SZE
OVERFLOW HOSE 1/2" RUBBER

OlIL COOLERHYDRAULIC
SUPPORT AIR CLEANER
MOUNTING BAND

COMMENT

BOLT 3/8-16 X 1
BATTERY BRACKET

JBOLT

NUT 5/16-18
BATTERY 12V HDC W
WASHER 3/4

DUST NIPPLE

WASHER 3/8
ISOLATOR

BRACKET RADIATOR SUPPORT
ISOLATORVIBRATION
NUT 5/16

Page 2.3.08



ITEM

Section 2: EngineAttachmentsBelts, FansFan Hubs

PART # QTY
420-130-000
420-130-001
420-130-003
420-130-002
200-100-023
200-100-027
200-100-022
200-100-010
200-100-011
200-100-013
200-100-014
200-100-015
200-100-012
200-100-016
200-100-018
200-100-019
200-100-020
200-100-02
200-100-125
900-100-521
900-000-100

ADMNRPPRPRPNRRPRRRPRPRRRPRPRERRPRERRERRRE

PART NAME

BELTA/C
BELTA/C
BELTA/C
BELTA/C
BELT FAN
BELT FAN
BELT FAN
FANBLADE
FANBLADE
FANBLADE
FANBLADE
FANBLADE
FANBLADE
FANBLADE

SPACER FAN
SPACER FAN
SPACER FAN
SPACER FAN
SPACER FAN

BOLT
BOLT

SZE

26"
28"

20"

M10 X 1.50 X 140
M10X120X1.5

COMMENT
CUMMINS 3.9
DEERE 170HP
CUMMINS 200 HP
CUMMINS 275HP
DEERE 170HP
CUMMINS 5.9
CUMMINS 3.9
CUMMINS 130HP
CUMMINS 200HP
DEERE 6068
CUMMINS 275HP
CUMMINS 275HP
1200 SERIES
CUMMINS 110HP
CUMMINS 3.9
DEERE 170HP
CUMMINS
CUMMINS

1200 SERIES
DERE 170HP
200HP CUMMINS

NOTE: FOR CUMMINS110HP & 130HPSPACERS & BOLTSREFER TO ENGINE BOOK

Section 2:5 Engine Attachments Belts, Fans, Hubs

Apache

Page 2.5.02



Section 3.0 Transmission & Drive Train



Section 3.1 JCB SS600 Transmission

Used on Apache 500 & 700 series prior to 2001 models.
This Is the shuttle shift transmission



Section 3;: Transmission & DriveTrain JCB SS600 Transmission

ITEM PART# QTY PART NAME SZE COMMENT
1 300-000-625 1 TRANSMISSION 2WD
2  300-000-385 1 FLYWHEEL HOUSING
3 300-000-380 1 FRONT CASING
4 300-000-390 1 REAR CASING
5 300-000-391 18 BOLT
6 300-000-310 2 DOWEL
8 300-000-060 2  ADAPTER 5/8 X 1/2MI/M
9 300-000-055 5 BONDED SEAL
10 300-000-480 1 PLUG
11  300-000-445 1 SPRING
12 300-000-585 2 BALL
13 300-000-475 5 PLUG
14  300-000-095 1 SUCTION STRAINER
18 300-000-050 2 BONDED SEAL
19  300-000-405 1 PRESSURE TEST ADAPTER 1/4BSPMALE
20 300-000-430 1 GASKET
21 300-000-392 2 CAPSCREW M8 X 16
22 300-000-470 1 ADAPTER 1"
300-000-103 1 ADAPTER 3/4” TO1" USED ONLY ON EARLY MODELS
23 300-000-100 1 OILFILTER
24 300-000-425 1 GASKET
25 300-000-215 1 BLOCK ADAPTER
26 300-000-450 1 SPRING
27 300-000-220 1 PLUG
28 300-000-393 4  SCREW
29 300-000-394 4 CAPSCREW
30A 300-000-005 2 SOLENOID COIL
30 300-000-090 1 SOLENOID VALVE
31 300-000-105 1 VALVE SEALKIT
34  300-000-480 1 PLUG
35 300-000-402 1 SENDING UNIT
37 300-000-490 1 TAPERPLUG 1/4BSP
38 300-000-065 1  OIL PUMP
39 300-000-070 1  SHAFT SEAL
40 300-000-435 1  SEAL
41 300-000-395 1 BOLT
42 300-000-396 4 COPPERWASHER
43 300-000-530 1 O-RING
44  300-000-075 2 DOWEL
45 300-000-397 12 HEX HEAD SCREW
46 300-000-398 1 PARK BRAKE BRACKET
a7 300-000-399 1 BOLT
Apache Page 3.1.01 Apache Page 3.1.02




Section 3;: Transmission & DriveTrain JCB SS600 Transmission

ITEM PART# QTY PART NAME SZE COMMENT
1 300-000-400 1  NUT M30
2 300000401 1 WASHER
3 300-000-370 1 FLANGEDISC
4 300-000-540 1  SEAL
5 300-000-565 1 TAPERROLLERBEARING
6 301-200-190 1 COLLAPSABLESPACER
7 300-000-555 1 TAPERROLLERBEARING
8 300-000-360 1 GEAR36T
9 300-000-560 1 BEARING NO OUTER CASE
10 300-000-355 1  MAINSHAFT SEAL SPACER
11 300-000-175 1  SYNCHRONISER
12 300-000-115 1 SLEEVE 3RD & 4TH SPEED
13 300-000-125 1 GEAR 31T 3RD
14 300-000-150 1 MAINSHAFT
15 300-000-550 1 BEARING
20 300-000-615 1 SHIMKIT
21  300-000-407 4  BOLT
22 300-000-225 1 ENDCOVER
23 300-000-420 1  GASKET
24 300-000-365 1  SPACER
25 300-000-180 1 SHIMKIT
26 300-000-575 2  BEARING
27 300-000-375 1 LAYSHAFT
28 300-000-130 1 GEAR 40T 2ND
29 300-000-175 1  SYNCHRONISER
30 300-000-135 1 HUBSLEEVE 1ST & 2ND
31 300-000-140 1 GEARI1ST
32 300-000-595 1 BEARING
33 300-000-590 1 INNERRACEBEARING
34 300-000-145 1  SPACER
35 300-000-320 1 |IDLERGEAR 35T
36 300-000-610 1 BEARING
37 300-000-325 1 SPACER
38 300-000-350 1 IDLERSHAFT
39 300-000-408 1 THRUSTWASHER
40 300-000-600 1 BEARING
41 300-000-305 1 SPACER
Apache Page 3.1.03




ITEM

= =
NRBowo~vwouswn e

NDNNNMNNNNNRPRPEPRPERPRERER
N~NoO OO hARWNREPOOOO~NO O AW

Section 3;: Transmission & DriveTrain JCB SS600 Transmission

PART # QTY

300-000-395
300-000-285
300-000-535
300-000-280
300-000-525
300-000-265
300-000-255
300-000-460
300-000-250
300-000-500
300-000-315
300-000-275
300-000-170
300-000-260
300-000-085
300-000-270
300-000-245

300-000-256
300-000-300
300-000-290
300-000-605
300-000-110
300-000-570
300-000-545
300-000-275
300-000-620

Apache

1

NDNPNNNNNNNDNDNPRE

1
10
2

AR

P NBANNNERPERPBRMADADN

PART NAME SZE COMMENT
REVERSER CLUTCHASSEMBLY
REVERSER CLUTCH HOUSING
O-RING
PISTON REVERSER WITH OIL BAFFLE
O-RING
PISTONLINER 9-10MM LONG
OIL BAFFLE
SPRING
RETAINER SPRING
CIRCLECLIP
SPRING DISC
PRESSURE PLATE 6 MM
FRICTIONPLATE
COUNTERPLATE
CIRCLECLIP
TOOTHED SHIM PLATE
THRUST WASHER

NOT REQUIRED

PPAWASHER
PLATE CARRIERHOUSING 22T & 45T
PLATE CARRIERHOUSING 31T & 45T
BEARING
THRUST WASHER
BEARING
RING SEAL
PRESSURE PLATE 6 MM
SHIM KIT

Page 3.1.05




Section 3; Transmission & DriveTrain JCB SS600 Transmission

ITEM PART# QTY PART NAME SZE COMMENT
1 300-000-230 1 GEARTURRETLEVER
2 300-000-155 1 GEARCHANGEGAITER
3 300-000-185 1 CLIP
4 300-000-235 1 HOUSING
5 300-000-236 2 PIN
6 300-000-195 1 GEARLEVER
7 300000237 2  WASHER
8 300-000-455 1  SPRING
9 300-000-200 1 GEARLEVER
10 300-000-238 1  SEAT
11 300-000-080 1 CIRCLECLIP
13 300-000-210 4 PLUG
14  300-000-239 4 HEXHEAD SCREW
15 300-000-440 1  GASKET
16  300-000-240 4  SCREW
17 300-000-330 1 SELECTORFORK
18 300-000-410 1  SHAFTSELECTOR
19 300-000-340 2 BLOCK SELECTOR
20 300-000-410 1  SHAFT SELECTOR
21  300-000-335° 1 FORKSELECTOR
22 300-000-165 1 BAULKROLLER
23  300-000-485 1 TAPEREDPLUG v
24 300-000-580 2  BALL 11 MM DIA
25 300-000-465 2  SPRING
26  300-000-495 2  DETENTPLUG
27 300-000-190 2  CLIP

Apache Page 3.1.07 Page 3.108



Section 3; Transmission & DriveTrain JCB SS600 Transmission
ITEM PART# QTY PART NAME SZE COMMENT

1 301-010-000 1 TORQUECONVERTER
2 301-010-100 1 KITDRIVEPLATE
3 301-010-101 1  BOLT
4 301-010-102 1  BOLT
5 301-010-103 1  WASHER
.
Apache Page 3.1.09

Apache Page 3.110



ITEM PART # QTY
1 300-000-011 1
2 300-000-020 1
300-000-021 1
3 300-000-012 1
4 300-000-009 1
300-000-011 1
Apache

Section 3: Transmission & DriveTrain JCB SS600 Transmission

PART NAME
DIPSTICK TUBE
DIPSTICK
DIPSTICK
LOCK NUT & SEAL
TUBE
TUBE

SZE

COMMENT

GOLDTOP 4
“T" TOP

UPTO99MODELS
FROM 99 MODELS & UP

Page 3.1.11 Apache Page 3.1.12



Section 3;: Transmission & DriveTrain JCB SS600 Transmission

Apache

ITEM PART# QTY PART NAME SZE COMMENT
1 350000200 1 TRANSMISSION SS620 2WD
2 900-008936 2 BLACKFRAMEBOLT 5/8-11X 2 /2HHCS
3 390-000-600 1 TRANSMISSIONBRACKET
4 901-000-240 4 BLACK FRAMENUT 5/8-11HCN ° o
5 300-000-025 1 SHIELDOIL TEMPSU. Tf@ﬂg@]ggl@ﬂ M@Mmﬁ
8 390-000-500 1 TRANSMISSIONBRACKET
41  900-008-495 4 BOLT 1/2-13X 11/2
42 902-003-055 4  FLATWASHER
45 290-001-000 2 ENGINEVIBRATION MOUNT
46  900-003-645 2  BOLT 5/8-11X 1
47 902-201-110 2 LOCK WASHER
57 902-201-100 4 LOCKWASHER
58  901-000-745 4  NUT
{/
Apache Page 3.1.13

Page 3.1.14



Section 3;: Transmission & DriveTrain JCB SS600 Transmission

ITEM PART # QTY
1 301-300-050 1
3 301-300-015 1
4 301-300-019 1
5 301-300-020 1
6 301-300-034 1
7 301-300-022 1
8 301-300-055 1
9 301-300-065 1
10 301-300-060 1
11 301-300-026 2
12 301-300-027 2
13 301-300-025 1
14  301-300-029 3
15 301-300-030 2
16  301-300-035 1
17 301-300-040 1
Apache

PART NAME SZE COMMENT
FLANGEDISC 2T
BRAKE CALIPER
LOCK NUT
LEVER
BOLT
SPHERICAL WASHER
RELEASE SPRING
ADJUSTING PULL ROD
BRAKE PADKIT
COACHBOLT
NUT
ADJUSTINGARM
SELOCK NUT
BOLT M8 X 90
BODY
PIVOT PIN

Page 3.2.01

Apache

Pagp 3202




Section 3.3 JCB PS750 Transmission



ITEM
A

SQowoo~NOOOThr~WNPE

NNRNRNNNNNNNNRPRPRRRRRRERRR R
COVOUTRWNRPOOONOO R WNPR

Apache

Section 3: Transmission & DriveTrain

PART # QTY

350-000-250
300-500-001
300-500-002
300-500-003
300-000-391
300-000-310
300-500-006
300-000-060
300-000-055
300-000-480
300-000-445
300-000-585
300-500-012
300-000-430
300-000-095
300-000-392
300-000-103
300-500-017
300-500-018
300-500-019
300-500-020
300-000-485
300-500-022
300-500-023
300-500-024
300-500-025
300-500-026
300-500-027
300-500-028
300-500-029

PRRRrRRPPPPNRNMRRRNMPRPRORPRRNMNRENDERRRPR

PART NAME SZE COMMENT
TRANSMISSION ASSY
HOUSING FLYWHEEL
CASE FRONT
CASE REAR
BOLT
DOWEL
SCREW M10 X 35
ADAPTER
SEAL
PLUG
SPRING
BEARING
PLUG
GASKET
STRAINER
SCREW
ADAPTER
FILTER
O-RING
WASHER
BOLT
PLUG
PLUG
WASHER
CONNECTOR
OIL PRESSURE SWITCH
PLATE
GASKET
SCREW
ADAPTER

Page 3.3.01

Apache

Page 3.3.02



ITEM

OO ~NOPA~WNEPE

10

13
14
15
16
17
18
19
20
21
22
23
24
24A
25
27
28
29
30
31
32
33

Apache

Section 3: Transmission & DriveTrain

PART # QTY

300-500-004
300-500-005
300-000-535
300-500-007
300-500-008
300-500-009
300-500-010
300-500-011
300-500-013
300-500-014
300-500-015
300-500-021
300-500-030
300-000-085
300-500-270
300-000-245
300-500-031
300-500-032
300-500-033
300-500-034
300-000-605
300-000-110
300-000-575
300-000-575
300-000-545
300-500-036
300-500-037
300-500-038
300-000-435
300-500-039
300-000-396
300-500-040

H-b-bl—‘l—‘l—‘l—‘-hl—‘l—\l\)l\)l—‘l—‘-b-bl\)%l\)'sBHNI\JI\)NNNI\)NI—\I—\

PART NAME
CLUTCH INPUT ASSY
HOUSING
O-RING
PISTONASSY
O-RING
BAFFLE
SPRING
SPRING
CIRCLIP
DISC
PLATE
PLATE
PLATE
CIRCLIP
SHIM
WASHER
BEARING
WASHER
HOUSING
HOUSING
BEARING
WASHER
BEARING
BEARING
SEAL
GEAR
PUMP
SEAL
SEAL
BOLT
WASHER
KIT SHIM

SZE

COMMENT

Page 3.3.03

Page 3.3.04



ITEM

QOWwoo~NOOTLhA~, WN PP

e
=

12
13
14
15
16
17
18
19
20
21
22
23
24
24A
25
26
27
28

Apache

Section 3: Transmission & DriveTrain
PART # QTY

300-500-035 1
300-500-041 1
300-500-042 1
350-001-204 1
300-500-043 1
300-500-044 1
300-500-045 1
300-500-046 1
300-500-047 1
300-000-270 1
300-500-015 1
300-500-016 1
300-000-170 9
300-500-030 9
300-000-500 1
300-000-250 1
300-000-460 1
300-000-255 1
300-000-085 1
300-500-048 1
300-000-535 1
300-500-008 1
300-500-049 1
300-000-545 2
300-000-575 1
300-500-050 1
300-000-180 1
300-500-051 1
300-500-052 2
300-000-270 A/R

PART NAME
NUT
WASHER
FLANGE
SEAL
BEARING
SPACER
BEARING
GEAR
CLUTCHASSY
SHIM
PLATE PRESSURE
PALTE PRESSURE
PLATE
PLATE
CIRCLIP
RETAINER
SPRING
BAFFLE
CIRCLIP
PISTONASSY
O-RING
O-RING
GEAR
SEAL
BEARING
BEARING
KIT-SHIM
SPACER
O-RING
SHIM

SZE
M30

6.0MM
6.5M M

COMMENT

Page 3.3.05




ITEM

QOwoo~NoOoOoTh,~, wWNPE

WWRNRNRNNMNNNNNNNRPRPRRRRRERRERR R
POSOONOURWNRAOOWONOUV~WNEPR

Apache

Section 3: Transmission & DriveTrain
PART # QTY

300-500-053
300-500-054
300-000-420
300-500-056
300-000-057
300-500-058
300-500-059
300-500-060
300-500-061
300-500-062
300-500-063
300-500-064
300-500-013
300-000-250
300-000-460
300-000-255
300-000-085
300-000-270
300-500-065
300-500-021
300-500-030
300-500-048
300-000-545
300-000-535
300-500-066
300-500-008
300-500-067
300-500-068
300-000-145
300-500-018
300-500-065

FRRPRPPRPPRPPRPPRPNRPO~NRZRPRRRPRPRNRNNRRRREEA
)

PART NAME SZE
BOLT
COVER
GASKET
KIT SHIM
CLUTCHASSY
BEARING
GEAR
BEARING
WASHER
GEAR
BEARING
WASHER
CIRCLIP
RETAINER
SPRING
BAFFLE
CIRCLIP
SHIM
PLATE
PLATE
PLATE
PISTON
SEAL
O-RING
O-RING
O-RING
HOUSING
BEARING
SPACER
O-RING
PLATE

COMMENT

Page 3.3.07

Apache

Page 3.3.08



ITEM

Apache

Section 3;: Transmission & DriveTrain

PART # QTY
301-300-001 1
300-500-070 1
300-500-071 1
300-000-450 1
300-000-220 1
300-500-072 14
300-500-073 16
300-500-039 2
300-500-074 3
300-500-075 2
300-000-105 1
300-000-394 12
301-400-202 1
300-500-076 1
301-400-203 1

PART NAME SZE
GASKET
ADAPTER
SPOOL
SPRING
PLUG
BOLT
WASHER
BOLT
VAVLE SOLENOID
COIL
KIT SEAL
CAPSCREW
CAPSCREW
SENSOR
O-RING

COMMENT

Page 3.3.09

Apache

Page 3.3.10



ITEM
6

7
8
9

Apache

Section 3: Transmission & DriveTrain

PART # QTY
301-400201 1
300-500-077 1
300-500-078 4
300-000-055 4

PART NAME SZE
PIPE
PIPEASSY
ADAPTER
SEAL

COMMENT

Page 3.3.11

Apache

Page 3.3.12



Section 3.4 Funk Transmission

Used on All Apache Plus Models
800, 1000, & 1200 Series
790 Apache Plus-Canada Only



Page 3.4.03

Page 3.4.07

See pagesindicated for details

Filter & Housing listed
onh page 3.4.08

Complete Transmission
350-000-350

Apache Page 3.4.01



Section 3.4 Transmission & DriveTrain- Funk Transmission
ITEM PART # QTY PART NAME SZE COMMENT
7 300-400-141 1 ELBOW MALE

8 300-400-142 1 TUBE
10 300-400-107 1 GEARIDLER
11 300-400-108 1 IDLER
20 300-400-117 1 PLATECOVER
21  300-400-118 6 CAPSCREW
22 300-400-119 1 WASHERTHRUST
23 300-400-120 1 GEARIDLER
24  300-400-121 1 BEARINGRETAINER
25 300-400-122 1 BEARING
26  300-400-123 1  OIL SEAL
28 300-400-124 7  CAPSCREW
39 300-400-134 2 BEARING

Apache Page 3.4.02 Apache Page 3.4.03



ITEM
1
3

19
20
29
30
31
34
35
36
37
38
39

Section 3.4 Transmission & DriveTrain- Funk Transmission

PART # QTY

300-400-101
300-400-102
300-400-116
300-400-117
300-400-125
300-400-126
300-400-127
300-400-129
300-400-130
300-400-131
300-400-132
300-400-133
300-400-134

Apache

NRPRPRRWOWRMRRRERR

PART NAME
HOUSING
COVEROIL PASSAGE
TUBE
PLATE COVER
PLATEIDENT
SCREW DRIVE
BREATHER
CAPSCREW
CAPSCREW
CAPSCREW
CAPSCREW
CAPSCREW
BEARING

SZE

COMMENT

Page 3.4.04

Apache

Page 3.4.05



ITEM
4
5
6
9

12
13
14
15
16
17
18
33
34
35

Section 3.4 Transmission & DriveTrain- Funk Transmission

PART # QTY
300-400-103
300-400-104
300-400-105
300-400-106
300-400-109
300-400-110
300-400-111
300-400-112
300-400-113
300-400-114
300-400-115
300-400-128
300-400-129
300-400-130
300-400-135
300-400-136
300-400-137
300-400-138

300-400-139
300-400-140

NNNNNPFRP OWERRPRPRPRPRPPNORREPRPW

Apache

PART NAME SZE

CAPSCREW
RELIEFVALVE
PLUG

SLEEVE
CUPBEARING
SNAP RING
WASHER
CAPSCREW
BEARING

PIN

COVER
CAPSCREW
CAPSCREW
CAPSCREW

SHIM PACK

SHIM 0.005
SHIM 0.003
SHIM 0.002
SHIM 0.01
SHIM 0.02

COMMENT

Page 3.4.06

33

Page 3.4.07



I TEM

1
2
3
4
5
6

Section 3.4 Transmission & DriveTrain- Funk Transmission

PART #
300-400-101
300-400-143
300-400-144
300-400-145
300-400-146
300-400-105

300-100-110
300-100-111

Apache

QrY
1

PNRN R

PART NAME
HOUSING
TUBE
BALL
PLATE
CAP SCREW
PLUG

FILTER
HOUSINGFILTER

COMMENT

Page 3.4.08

Apache

FOR REF ONLY

Page 3.4.09



Section 3.4 Transmission & DriveTrain- Funk Transmission
ITEM PART# QTY PART NAME SZE COMMENT
1 300-400-147 1 TORQUE CONVERTER
2 300-400-148 1 DRIVEPLATE

Apache Page 3.4.10 Apache Page 3.4.11



Section 3.4 Transmission & DriveTrain- Funk Transmission

ITEM PART# QTY PART NAME SZE COMMENT
1 300-400-149 1  SHAFT INPUT 30TEETH
2 300-400-150 1 BEARING
3 300-400-151 1 RETAINER
4  300-400-152 3  CAP SCREW
5 300-400-153 1  SNAPRING
6 300-400-154 1  SEAL

Apache Page 3.4.12 Apache Page 3.4.13



Section 3.4 Transmission & DriveTrain- Funk Transmission Clutch Assy.

PART # QTY

ITEM
300-400-155
1  300-400-156
3  300-400-158
4 300-400-159
5  350-000-307
6  300-400-161
7 300-400-162
7  300-400-163
8  300-400-164
9  300-400-165
10  300-400-166
11 300-400-167
12 300-400-168
13 300-400-169
15  300-400-170
16 300-400-179
17 300-400-180
19  300-400-181
20  300-400-182
21  300-400-183
22 300-400-184
23 300-400-185
Apache

NWNRRRPRENMNRENMNODEEOMMMSOYNMNOYND R R

PART NAME SZE COMMENT
CLUTCH PACK ASSY
SHAFT ASSY 1ST CLUTCH
SEALLIP
RING BACK UP
O-RING
PISTONCLUTCH
SPRING CLUTCH RETURN
SPRING RETURN
CLUTCH PLATE
SEPERATORCLUTCH PLATE
RETAINER CLUTCH PLATE
SNAPRING
GEAR & HUB
BEARING
RING RETAINER
GEAR & HUB
BEARING
BEARING
RING RETAINER
BEARING
SEALING RING
RING RETAINER

Page 3.4.14

Apache

Page 3.4.15



Section 3.4 Transmission & DriveTrain- Funk Transmission

ITEM PART# QTY

300-400-157 1
1 300-400-186 1
2  300-400-158 2
3  300-400-153 2
4  350-000-307 2
5 300-400-190 2
6  300-400-191 2
7 300-400-192 2
8  300-400-164 20
9  300-400-194 20
10 300-400-195 2
11 300-400-167 2
12 300-400-197 1
13  300-400-198 2
15 300-400-199 1
16  300-400-200 1
17  300-400-201 1
18 300-400-202 1
19 300-400-183 2
20 300-400-184 3
21  300-400-205 2

Apache

PART NAME SZE
CLUTCH ASSY 2ND
SHAFTASSY CLUTCH 2ND
SEALLIP

RING BACK UP

O-RING

PISTON CLUTCH

SPRING RETURN

SPRING RETURN

PLATE CLUTCH

PLATE SEPERATOR
RETAINER

SNAPRING

GEAR & HUB

BEARING

RETAINERRING 13
BEARING

BEARING 20
GEAR & HUB

BEARING

RING SEAL

RING RETAINER

COMMENT

12

13

21 5 21

__1__1/_‘ 17

19

1

Page 3.4.16

3

1\
[
|

T“‘\

11

10 8 | 10

Apache

11

Page 3.4.17



Section 3.4 Transmission & DriveTrain- Funk Transmission

ITEM PART# QTY

300-400-206 1

1  300-400-207 1
2  300-400-158 2
3  300-400-159 2
4  350-000-307 2
5 300-400-211 2
6  300-400-212 2
7 300-400-213 2
8  300-400-164 20
9  300-400-215 20
10  300-400-195 2
11 300-400-167 2
12 300-400-218 1
13 300-400-198 2
15  300-400-220 1
16  300-400-200 1
17 300-400-222 2
18  300-400-223 1
19  300-400-224 2
20  300-400-184 3
21  300-400-226 2
22 300-400-227 1
23 300-400-183 1
25  300-400-229 1
300-400-230 2
300-400-231 2
300-400-232 2
300-400-233 2
300-400-234 2

Apache

PART NAME SZE

CLUTCHASSY 3RD
SHAFT ASSY.CLUTCH 3RD
SEALLIP

RING BACK UP

O-RING

PISTONCLUTCH

SPRING CLUTCH RETURN
SPRING RETURN

PLATE CLUTCH
SEPERATOR

RETAINER

SNAPRING

GEAR & HUB

BEARING

RING RETAINER
BEARING

BEARING CUP

GEAR & SHAFT ASSY
BEARING

SEAL RING I
RING RETAINER

WASHER

BEARING

SHIM PACK

SHIM .020
SHIM .003
SHIM .002
SHIM .005
SHIM .010

17

COMMENT
| 21 2l
4 4 &6
6
A — .
| 3
15 13
20
== : -
X /
- o+ X E
1
]:I"tl‘:: _—&ﬂ:_ —
23 L
[ 8 8
-4 9
2
3 3
I
e 10
Page 3.4.18 Apache

Page 3.4.19

\zs



ITEM PART # QTY
300-400-235 1
1 300-400-236 1
2 300-400-237 1
3  300-400-238 2
4  300-400-239 3
5 300-400-240 2
6  300-400-241 2
11 300-400-242 1
11-1 300-400-243 1
11-2  300-400-244 1
13  300-400-245 1
14  300-400-246 1
15 300-400-247 1
16  300-400-146 4
17 300-400-145 2
19 300-400-250 1
20 300-400-251 2
21  300-400-252 2
23 300-400-253 1
Apache

Section 3.4 Transmission & DriveTrain- Funk Transmission

PART NAME SZE COMMENT
CASE ASSY MAINW/DIPSTICK
CASE MAIN
TUBE SUCTION 6
CUPPLUG
PL UG PIPE
PL UG PIPE
BUSHING

DIPSTICK

TUBE DIPSTICK
PIN

CAP SCREW
PLATE COVER
OIL TROUGH

SUCTION SCREEN GROUP -Lll.
SUCTION SCREEN ASSY
GASKET :

H

-

CAP SCREW
WASHER FLAT
BALL

I"'—-h

-
a

=X

bl =

VIEW A-A

Page 3.4.20

Apache

Page 3.4.21



Section 3.4 Transmission & DriveTrain- Funk Transmission
I TEM PART # QTY PART NAME SZE COMMENT
300-400-254 1 MODULATORVALVEASSY COMPLETE
300-400-255 1 BODY VALVE ASSY
300-400-256 4  CAP SCREW
300-400-257 7  CAP SCREW
300-400-252 12  WASHERFLAT
300-400-259 A/R PLUGORIFICE
300-400-260 1  GASKET VALVEBODY -~
300-400-261 1  CAP SCREW

~NOoO o~ WNPR

A/R=ASREQUIRED

Apache Page 3.4.22 Apache Page 3.4.23



Section 3.4 Transmission & Drive Train- Funk Transmission

ITEM PART# QTY PART NAME SZE COMMENT
1 300-400-262 1 BODYVALVE
2 300-400-263 1 BALL
3 300-400-264 1 WASHER
4  300-400-265 1  SPRINGOUTER
5 300-400-266 1  SPRINGINNER
6  300-400-267 1 PISTON ACCUMULATOR
7 300-400-268 1 PIN
8 300-400-269 1 VALVE
9 300-400-270 1  SPRING DUMP
10 300-400-271 1 O-RING
11 300-400-272 1 PLUGDUMPVALVE
12 300-400-273 3 SHIM
13 300-400-274 1  SPOOL MAIN REGULATOR
14  300-400-275 1 PLATEORIFICE
15 300-400-276 1  SNAPRING
16 300-400-277 1 O-RING
17 300-400-278 1 PLUG
18 300-400-279 6  PLUNGER & SPOOL ASSY
22 300-400-280 6  SPRING SOLENOID
23 300-400-281 6  COREASSY
24 300-400-282 6  O-RING
25 300-400-283 6  COIL ASSY
27 300-400-284 6  NUT
28 300-400-285 6 PLUG
29 300-400-286 6  COONNECTORKIT

Apache Page 3.4.24 Apache Page 3.4.25



Section 3.4 Transmission & DriveTrain- Funk Transmission

ITEM PART# QTY

1  300-400-287

2  300-400-288

3  300-400-289

4 300-400-290
Apache

1

1
1
1

PART NAME
SPOOL SOLENOID
PLUNGER SOLENOID
PINROLL
SNAPRING

SZE

COMMENT

Page 3.4.26

Apache

Page 3.4.27



Section 3.4 Transmission & DriveTrain- Funk Transmission
COMMENT

ITEM PART# QTY

300-400-291
300-400-292
300-400-293
300-400-294
300-400-295

a b~ wdNPE

Apache

PART NAME
RETAINER BEARING
OlL SEAL
O-RING
BOLT
PLUG

SZE

Page 3.4.27

Apache

4

AS REQ,D

Page 3.4.28



Section 3.4 Transmission & DriveTrain- Funk Transmission
ITEM PART # QTY PART NAME SZE COMMENT

1 300-400-296 1 FLANGE COUPLING
2 300400297 1 O-RING 5

3 300400298 1 WASHER

4 300400112 1 CAP SCREW

5  300-400-300 8 CAP SCREW

6 300400301 8 NUT 1
7 300400302 8 LOCKWASHER ~_

8 300400303 8  WASHERCLIPPED

Apache Page 3.4.29 Apache Page 3.4.30



Section 3.4 Transmission & DriveTrain- Funk Transmission

ITEM PART# QTY

300-400-304
300-400-305
300-400-306
300-400-307
300-400-308
300-400-302
300-400-310
300-400-311
300-400-312
300-400-313

QOwoo~NoOoOolh,~, WNPE

=

Apache

1

NRPRPNARRREPR

PART NAME SZE COMMENT
CHARGE PUMP ASSY
GASKET CHARGE PUMP
CAP SCREW
CAP SCREW
STUD
LOCK WASHER
NUT
STUD
O-RING
PLUG SHIPPING

Page 3.4.31 Apache Page 3.4.32



Section 3.4 Transmission & DriveTrain- Funk Transmission

ITEM PART# QTY PART NAME SZE COMMENT
1 300-400-314 1 PUMPCHARGE
2 300-400-315 1 BEARING
3 300400316 1 GEAR
4  300-400-3177 1 SNAPRING
5 300-400-318 1  SET SCREW
6 300-400-319 1 CUPPLUG

Apache Page 3.4.33 Apache Page 3.4.34



Section 3.4 Transmission & DriveTrain- Funk Transmission

ITEM PART# QTY PART NAME SZE COMMENT
1 300-400-320 1 SLEEVEADAPTER
2 300-400-321 1 SLEEVEADAPTERASSY
3 300-400-322 1 PLUG SHIPPING
4 300-400-323 1 COVER
5 300-400-324 1 O-RING
6 300-400-325 1 O-RING
7 300-400-130 4 CAP SCREW
8 300-400-327 4 LOCKWASHER

Apache Page 3.4.35 Apache Page 3.4.36



ITEM

Section 3.4 Transmission & DriveTrain- Funk Transmission

PART # QTY

300-400-328
300-400-309
300-400-325
300-400-326
300-400-329
300-400-330
300-400-322
300-400-327
300-400-321
300-400-323
300-400-024
300-400-324
300-400-331
300-400-332
300-400-333
300-400-334
300-400-335
300-400-336
300-400-337
300-400-338
300-400-339
300-400-340
300-400-341
300-400-342

Apache

PRRPRRPRRPRRPRRPRPEPRPRPPEPARRPANPRPDINARRER

PART NAME
PUMPASSY AUXILARY
O-RING
O-RING
STUD
NUT
DISC SLEEVE
PLUG SHIPPING
WASHER LOCK
ADAPTER SLEEVE ASSY
ADAPTER PUMP
CAP SCREW
O-RING
HOUSING AUX PUMP
GEARAUX PUMP
ARM SHIFT
SHAFT
BLOCK DETENT
FORK
PIN
PIN
BEARING
SNAPRING
PIN
BEARING

SZE COMMENT

1-15

1-1

Page 3.4.37

Apache

Page 3.4.38



ITEM

Section 3.4 Transmission & DriveTrain- Funk Transmission
PART # QTY

300-400-309
300-400-325
300-400-326
300-400-329
300-400-330
300-400-322
300-400-331
300-400-332
300-400-333
300-400-343
300-400-334
300-400-335
300-400-336
300-400-344
300-400-337
300-400-345
300-400-338
300-400-339
300-400-340
300-400-341
300-400-342

Apache

PR RPRRRRPRRPRPEPRPRPRPRRPREPEFRPRPANRER

PART NAME
O-RING
O-RING
STUD
NUT
DISC SLEEVE
PLUG SHIPPING
HOUSING AUX PUMP
GEARAUX PUMP
ARM SHIFT
BEARING INNER RING
SHAFT
BLOCK DETENT
FORK
SPRING PLUNGER
PIN
OlL SEAL
PIN
BEARING
SNAPRING
PIN
BEARING

COMMENT

Page 3.4.39

Apache

Page 3.4.40



Section 3.4 Transmission & DriveTrain- Funk Transmission

ITEM PART# QTY

301-300-062
300-400-346
300-400-347
300-400-348
300-400-349
300-400-350
300-400-351

OO, WN PR

Apache

A RANEFEPRPEDN

PART NAME
PADKIT
CALIPER ASSY
BRAKE BRACKET ASSY
DISC FUNK
PIN
CAP SCREW
PIN COTTER

SZE

COMMENT

%

2

Page 3.4.41

Apache

Page 3.4.42



Section 3.5 Drive Train



Section 3: Transmission & DriveTrain

ITEM PART# QTY PART NAME SZE COMMENT
1 1 TRANSMISSION SEE APROPRIATE TRANSMISSION SECTION
2 900-008-495 4 BOLT,GRADE 8 1/2-13X 11/2
3 NSS 1 TRANSMISSIONYOKE
4 902-201-100 6 LOCKWASHER vz
5 901-000-745 6 NUT 1/2-13FHNT
6 301-100-000 1 DRIVESHAFT COMPLETE FRONT STANDARD APACHE & PLUS
301-100-000 1 DRIVESHAFT COMPLETE FRONT DEERE POWERED
7 NSS 2 BEARINGSPLINE SEAL
8 100-106-086 1 CARRIERBEARINGKIT : :
9 NSS 1 CARRIERBEARING STRAP All Universal Joints
10 900-003-245 2  BOLT 1/2-13X11/2
11  902-003-210 2  FLATWASHER vz
12 NSS 1 SPLINEWASHER
13 NSS 1 CORKWASHER
14 100-102-000 1 DRIVESHAFT SUPPORT
15 NSS 1 BEARING
16 NSS 1 CORK SEAL
17 NSS 1 SPLINEYOKE
18 NSS 4  GREASEFITTING V8NPT STRAIGHT
19 301-100-100 1 DRIVESHAFT COMPLETE REAR STANDARD APACHE & PLUS
301-100-105 1 DRIVESHAFT COMPLETE REAR DEERE POWERED
20 NSS 4 FLANGEHEADBOLT
21 301-100-200 2  UJOINT STRAP
22 1 AXLE SEEAPPROPRIATEAXLE SECTION
23 NSS 10 ECLIP
24 NSS 12 ROLEPINBEARING
25 NSS 12 RUBBER SEAL
26 NSS 3  U-JOINT BODY
27 301-100-300 3  UNIVERSAL JOINT
28 300-100-210 1  DRIVESHAFT SUPPORT PLUSONLY
NSS-NOT SOLD SEPARATELY

NOTE: TRANSMISSION AND REAR AXLE
DRAWINGS ARE FOR ILLUSTRATION ONLY.
THE PART NUMBERSLISTED FOR THE DRIVE
LINE COVER ALL APACHE MODELS

Apache Page 3.5.02

Apache Page 3.5.01



**

Section 1:3 Rear Suspension

PART# QTY PART NAME SZE COMMENT
2 WHEEL & TIREASSY SEEPAGE 1.3.13

350-000-700 4  YOKE
900-005-565 16  BOLT 3/8-24x 2 CAUTION: USEWITHBLUELOKTITE
351-000-800 2  SHAFT
904-300-206 2 COTTERKEY 18x2
902-002-081 2  WASHERFLAT 1' USSGRADE 8
100-106-023 2  NUT CASTLE 1-14
351-000-703 2  SEAL
351-000-700 RING
351-000-701 4  BEARING CONE

NSS 8 WASHERFLAT 1/2 PART OFU-BOLT

NSS 8 NUT 1/2-13NYLOK PART OFU-BOLT
900-002-359 14  BOLT M16 X 20 X 80
100-105-120 2  SUPPORT DIFFERENTIAL
900-002-358 8  BOLT M16X 20 X 70
915-002-256 4  U-BOLT 4X71/2-13
350-000-152 1  DIFFERENTIAL 2.538: 1RATIO W/BRAKE PISTONS*
350-000-153 1  DIFFERENTIAL 3.363:1RATIOW/BRAKE PISTONS**
351-000-704 2  O-RING
351-000-702 2  BEARING RACE
350-000-155 2  BRAKEKIT
351-000-400 2  SHAFT
351-000-601 2 BRAKEHOUSING
350-000-600 2  U-JOINT

NSS-NOT SOLD SEPERATELY

2.538 used in Apache Plus
3.363 used in 700 series




ITEM

Section 1:3 Rear Suspension

PART # QTY PART NAME
HUB
WHEEL & TIRE
350-000-700 YOKE
900-005-565 16 BOLT
351-000-800 SHAFT
904-300-206 2  COTTERKEY
902-002-081 2  WASHERFLAT
100-106-023 2  NUT CASTLE
NSS PART OF U-JOINT
SHAFT FIXED
351-000-703 SEAL
351-000-700 RING
DIFFERENTIAL
350-000-600 U-JOINT
351-000-701 4 BEARING CONE
351-000-702 2  BEARINGRACE
351-000-703 2  SEAL
351-000-704 2  O-RING
NSS-NOT SOLD SEPERATELY

Apache

SZE

3/8-24x 2

1/8x 2

1' USSGRADE 8

1-14

Page 1.3.17

COMMENT
SEESECTIONS
SEE PAGE5

CAUTION: USEWITHBLUELOKTITE

SEE PAGE 1.3.20

SEE DIFFERENTIAL SECTION

Apache

Page 1.3,18



Section 1:3 Rear Suspension

ITEM PART# QTY PARTNAME SZE COMMENT

1 351-001-008 2 DRIVESHAFT FEMALE SEENOTE#1

2 351-001-007 2 DRIVESHAFT MALE SEE NOTE #2

3 351-001-003 2 "H"BLOCK SEE NOTE #3

4  351-000-005 2 DRIVESHAFT SHAFT ONE PIECE SEE NOTE #4

5 351-001-004 2 DRIVESHAFT SHAFT ONE PIECE SEE NOTE #5

6 351-001-000 2 DRIVESHAFT MALE SEE NOTE #6

7 351-001-001 2 DRIVESHAFTFEMALE SEE NOTE#7

" 351-001-002 2 DRIVESHAFT FEMALE SEE NOTE #8
NOTES:
1- 120-144" SLIDER 48" CC DB
2 120-144" SLIDER 48" CC DB DRIVE SHAFT SET 120-144 34"cc DB
3 74" TRACK WIDTH 42" CCDB 42" FIXED AND 42" SLIDER NG
4 88" TRACK WIDTH 48" CC DB
5 88" TRACK WIDTH 42" CCDB
6- 120-144" SLIDER 34" CCOR 42" CC DB

OR 120" FIXED OR 120-144" 42" CC NO DROP BOX

- 120-144" SLIDER 34" CCOR 42" CC DB
8 120" FIXED OR 120-144" SLIDER 42" CC NO DB

DRIVE SHAFT SET 120-144 48°cc DB

DRIVE SHAFT 74" 42"cc DB DRIVE SHAFT 88" 48"¢ce DB

Apuche Page 1.3.20

Apache Page 1.3.19



Section 3.6 JCB Rear Axle



I TEM

w

1
1
12
13
14
15
16
17
18
19
20
21
22
23
24
25
27
28
29
30
31
32

PO oOo~NO A~

Section 3: Transmission & DriveTrain Apache500 & 700 Serieswith Solid Rear Axle

PART # QTY

350-000-100
350-000-110
301-200-070
350-000-120
301-200-035
350-000-130
301-200-105
301-200-065
301-200-110
301-200-045
301-200-145
301-200-090
301-200-010
301-200-025
301-200-075
301-200-030
301-200-020
301-200-095
301-200-050
301-200-015
301-200-055
301-200-420
301-200-135
301-200-040
301-200-115
301-200-415
301-200-140
301-201-000
301-200-015
301-200-150
301-200-430
301-200-435
301-200-060

1

NNNENNMNNMNDNDDNPRE

[EEN
N

>

;\UNNI\JNI\JCDQ

16
16

>

~~
PR B

BrrorN

PART NAME SZE COMMENT
REARAXLE ASSY. FIXED 72"
REARAXLE ASSY. FIXED 90"
AXLEARM CASTING 72" WIDEFIXEDAXLE
AXLEARM CASTING 90" WIDE FIXEDAXLE
AXLESHAFT 72" WIDE FIXEDAXLE
AXLESHAFT 90" WIDE FIXEDAXLE
EXTERNAL CIRCLECLIP
BREATHER PLUG
TAPERED PLUG

PLANETARY CARRIER
ROLLER BEARING
CIRCLECLIP
CIRCLECLIP
PLANETARY GEAR

SUN GEAR 45 MM LONG
THRUST PAD
ANNULUSRING GEAR
INTERNAL CIRCLECLIP
ANNULUSCARRIER
SEALANT

HOLLOW DOWEL

BOLT M14 X 70 MM
O-RING

HUB WITHOUT STUDS
WHEEL STUD

COATED BOLT

OIL SEAL

BOLT

SEALANT

BEARING

BOLT

NUT

BREATHER EXTENSION

A/R=ASREQUIRED

Apache

Page 3.3.01

Page 3.3.02



Section 3: Transmission & DriveTrain

ITEM PART# QTY PART NAME SZE COMMENT

1 350-000-153 1 DIFFERENTIAL 3.363:1RATIO ALL EXCEPT 800& 1200 SEI@
1 350-000-152 1 DIFFERENTIAL 2.538:1RATIO 800-1200 SERIES
2 301-200-160 1  DIFFERENTIAL CASING
3 DIFFERENTIAL ASSY. (SEENEXT PAGE)
4 301-211-170 2  HOUSING TENSION PINHOLE IS5MM
5 301-200-015 A/R SEALANT
6 301-200-180 4 DOWEL
7 301-200-181 1  SIDEDIFFNUT
8 301-200-190 1 COLLAPSABLESPACER
9 301-200-195 1 BEARING

10 301-200-200 1  SEAL

11 301-200-205 1 YOKE

12 NSP 1 DUST COVER

13 301-200-182 1 WASHER

14 301-200-215 1  STAKE& WASHERNUT

15 301-200-220 2  TENSIONPIN SMM

16 301-200-183 8 CAPSCREW

17 301-200-230 A/R LOCKING SEALANT

18 301-200-235 1 FILLERPLUG

19 301-200-240 2  BONDED SEAL 3/4" BSP

20 301-200-245 1 MAGNETICPLUG

A/R=ASREQUIRED
NSP-NON SERVICED PART

Apache Page 3.3.03 Apache Page 3.3.04



ITEM

QWO ~NOOUIA,WNPE

SREB5

=
NN

Section 3: Transmission & DriveTrain

PART# QTY PART NAME SZE COMMENT
301-200-250 1  DIFFERENTIAL
301-200-255 1  DIFFERENTIAL CASING
301-200-247 8 BOLT
301-200-265 1 GEARSET C/W WASHERS, 6 GEARS, 2PINS
NSS 2 GEAR
301-200-270 2  THRUST WASHER
301-200-275 2  TRUNNIONPIN
NSS 4 GEAR
301-200-280 4  PINIONTHRUST WASHER
301-200-285 1 CROWNWHEEL & PINION GEAR
300-000-406 12  BOLT
301-200-295 2 TAPERROLLERBEARING
301-200-3000 1 BEARINGPINION
301-200-305 1  SHIMKIT
NSS-NOT SOLD SEPARATELY
Page 3.3.05

Apache

Page 3.3.06



Section 3: Transmission & DriveTrain

ITEM PART# QTY

301-200-310
301-200-315
301-200-320
301-200-325
301-200-330
301-200-335
301-200-340
301-200-345
301-200-350
301-200-355

NFPONOOOEA WNPE

el

Apache

2
2
2
6
12

=
NN BADNO

PART NAME SZE

BRAKEPISTON

BRAKE PISTON SEAL
BRAKE PISTON SEAL
REACTIONPIN

BRAKE COUNTERPLATE
BRAKEFRICTION PLATE
BRAKE COUPLINGPLATE
EXTERNAL CIRCLECLIP
BLEED NIPPLE

GREASE NIPPLE CAP

COMMENT

Page 3.3.07

Apache

Page 3.3.08



ITEM

P
NOOWOOOOUIDdAWNEBE

14

Section 3: Transmission & DriveTrain

PART # QTY

301-200-360
301-200-365
301-200-370
301-200-375
301-200-380
301-200-385
301-200-390
301-200-395
301-200-347
301-200-405
301-200-410

Apache

1

NFPONBANOOOONLE

PART NAME SZE
DIFFERENTIAL
DIFFERENTIAL CASING
PRESSURE PLATE
FRICTIONPLATE
COUNTERPLATE
SHIM KIT
THRUST WASHER
TRUNNION PIN
BOLT
DIFFERENTIAL GEAR SET
SPACER

COMMENT
LIMITED SLIP

Page 3.3.9

Page 3.3.10



Section 3.7 Transmission Cooling



Section 3: Transmission & DriveTrain Apache500 & 700 SeriesW/110HP & 130Hp Cummins

ITEM PART#

800-305-640
800-302-448
800-403-615
826-000-050
826-000-060
915-000-300
300-400-000

OCoO~NOUIrWNPE

Apache

QTY

[ —

PNRPRPNWRPR

PART NAME
RADIATOR/COOLER
TRANSMISSION
ELBOW PIPETHREADTOJIC

STRAIGHT PIPETHREADTOJIC

SWIVEL NUT ELBOW
HOSE

HOSE

SCREW CLAMP  3/4"
RUBBER TUBING 1/2"

Page 3.7.01

SZE COMMENT
SEE SECTION 2
SEESECTION3
90DEG12TO8
ODEG 12TO S8
90DEG 8TO 8
HOSE #3
HOSE #5
&

Apache

Section 3.7 Trangmission Coolimg
Cummims=JCB 4 Speed
Shultle Shiit

Page 3,702



ITEM

A OWNBEF

Section 3: Transmission & DriveTrain ApachePlus800, 1000, 1200 Series (750 Apache Plus Canada Only)

PART # QTY
800-302-419 2
800-000-002 1
800-404-265 2
800-000-001 1

PART NAME
ELBOW
HOSE
ELBOW
HOSE

SZE

COMMENT

T ‘f ;
gé”‘ ﬂ;ﬁii e ’:’féiif
§ 3! §
,;; fi fiif ?{? §¥ 2 8{
A ;;si‘ﬁ,;ﬁg ;s
g giifiggggtff*: ;{i il
iﬁ{ ;;55 . ’*ﬁi
3* 3

gfg

Sectiom 3.7 Tramsmission Coolimg

Fumk= Plug Miodel

@-

Note: Transmissionisillustration only-it doesnot resemble actual transmission

Apache

Page 3.7.03

Apache

Page 3,704



ITEM

1
2
3
4
5

Section 3: Transmission & DriveTrain Apache 700 Seriesw/ 170 HP Deere Engine

PART # QTY
800-303-060 2
800-000-004 1
800-403-625 1
800-302-433 2
800-000-003 1

PART NAME

FITTING
HOSE
ELBOW
FITTING
HOSE

SZE COMMENT

N Section 3.7 Transmissiom Coolimg
JCIB Powershiifi-Deere Kngime

AT

5

AT

A AAR A AN A ANACAACAAR AR,

X,

LA AA A VAV 5 A s WA A, GAAS WA A WA GAAS WA vy VA VA W o

X
A

XX
o )
AN

S

NRACAAA

G &

Note: Transmissionisillustration only-it does not resemble actual transmission

Apache

Page 3.7.05 Apache Page 3.7.06



5
-
_4> /
o
0O
QD
(@)
Qo
=

)




Section 4 Cab & Trim

ITEM PART# QTY

CABAPJD97
400-000-051
400-000-052
400-000-053
400-000-054
400-000-055
400-000-056
400-000-057
400-000-058
400-000-059

SEo~our~wnr

Apache

NNAAMMBANOOONPR

PART NAME SZE
CAB
LOCK WASHER
CAP SCREW
WASHER
CAP SCREW
CAP SCREW
LOCK WASHER
WASHER
CLIP
SELFLOCKING SCREW

11

¥

COMMENT

Page 4.1.01

Apache

Page 4.1.02



Section 4 Cab & Trim

ITEM PART # QTY PART NAME SZE COMMENT
1 400-000-060 1  WINDOW
2 400-000-183 1  SEAL CUT TO LENGTH
3 400-000-062 1 WINDOW
4  400-000-063 1 MOLDING CUT TO LENGTH
5 400-000-182 1  WINDOW PANE
6  400-000-064 1  WINDSHIELD
7  400-000-065 1 ISOLATOR
8 400-000-066 1  WINDOW
9 400-000-255 1 ISOLATOR

Apache Page 4.1.03 Apache Page 4.1.04



Section 4 Cab & Trim

ITEM PART#

1  400-000-067
2  400-000-068
3 400-000-069
4 400-000-070
5  400-000-071
6  400-000-072
7  400-000-073
8  400-000-106
9  400-000-075
10  400-000-076
11 400-000-077
400-000-078

12 400-000-079
13 490-003-720
14 400-000-080
15  400-000-081
16  400-000-082
17 400-000-083
18  400-000-084

Apache

QTY

14
1
1

10

=
o

NNNROORRPRPANESRPR

PART NAME
SCREW
PANEL
PANEL
SCREW
LOCKNUT
HINGE
GASKET
WASHER
KNOB
WASHER
LATCH FRONT
LATCH REAR
BRACKET
CAP SCREW
LOCK WASHER
BRACKET
PIN
COTTERPIN
STRAP

SZE

COMMENT

NOT SHOWN

Page 4.1.05

Apache

Page 4.1.06



ITEM

QOwoo~NOoOOoTh,~, WNPE

NN NN
NNNNMNPEPRPRREPRERRREPR R
OCONOUTPRA I NRAOOCONOT ™ WN R

Apache

Section4: Cab & Trim
PART NAME
EVAPORATOR

PART #
421-000-301
400-000-263
400-000-107
400-000-108
400-000-109
400-000-110
400-000-111
400-000-112
400-000-113
400-000-114
400-000-115
400-000-116
400-000-117
400-000-118
421-000-300
400-000-119
400-000-120
400-000-121
400-000-122
400-000-123
400-000-124
400-000-125
400-000-056
400-000-126
400-000-127
400-000-128
400-000-129
400-000-130
400-000-131

QTY

NNRPRRRPRPRPPRRrPRrPPRPNMNRNRRPRRPRRPRPREPRERRERLR

PANEL

AC/HEAT TEMPSWITCH

PLUG
CONDUIT
CLAMP
HOSE
BUSHING
PACKING
CLIP
ORING
RING

SZE

ACLOW PRESSURE SWITCH

ORING
VALVE
ORING

HOSE LIQUID
HOSE SUCTION

GROMMET
GROMMET
RETAINER
NUT

LOCK WASHER

CLIP
SCREW

3/8-18X1

HOSE LIQUID
HOSE SUCTION

ORING

3/8"
3/8"

INTERNAL HALF COUPLER

COMMENT

Page 4.1.07

Apache

Page 4.1.08



=
P OOowoo~NOUWNPE

=

Section4: Cab & Trim
ITEM PART#

400-000-132
400-000-133
400-000-134
400-000-135
420-500-554
400-000-136
400-000-050
400-000-137
400-000-138
400-000-139
400-000-140

Apache

QTY

H

BNNONRRRERR

PART NAME

SUPPORT
HOUSING

REINFORCEMENT
REINFORCEMENT

AIRFILTER
FRAME
LATCH
RIVET
RIVET
SUPPORT
SCREW

SZE COMMENT

0.190 X 0.50

Page 4.1.09

Apache

Page 4.1.10



ITEM

BREB
NPRPOOWO~NOOUTANWNR

e
oD w

Apache

Section4: Cab & Trim

PART # QTY

400-000-141
400-000-142
400-000-143
400-000-144
400-000-145
400-000-146
400-000-147
400-000-148
400-000-149
400-000-184
400-000-150
400-000-151
400-000-152
400-000-153
400-000-154

PR ARNDNRPORPNANARNEAN

PART NAME

SZE

RECEPTACLE CONNECTORBODY
0.138 X 1.125

SCREW
HOUSING
O-RING
MOTOR
CLIP
IMPELLER
HOUSING
RING
BLOWER
SCREW
WASHER
INSERT
INSULATOR
ISOLATOR

COMMENT

UPPERHALF

LOWERHALF

Page 4.1.11

1<

Apache

Page 4.1.12



Section4: Cab & Trim

ITEM PART# QTY

400-000-155
400-000-156
400-000-157
400-000-159
400-000-160
400-000-161
400-000-158

OO, WN PR

Apache

1

PNR R BRP

PART NAME SZE
LENS
BULB
ROCKER SWITCH
HOUSING
BULB
SCREW
COMPLETE LAMP

COMMENT

TYPE 105

TYPE 168

Page 4.1.13

Apache

Page 4.1.14



Section4: Cab & Trim

ITEM
1  400-000-061
2 400-000-175
3 400-000-086
4 400-000-087
5  490-003-720
6  400-000-265
7  400-000-088
8  400-000-089
9  400-000-090
10  400-000-091
11 400-000-092
12 400-000-093
13 400-000-171
14 400-000-093
15  400-000-094
16  400-000-095
17 400-000-167
18  400-000-168
19  400-000-165
20  400-000-173
21  400-000-164
22 400-000-096
23 400-000-097
24 400-000-170
25  400-000-098
26  400-000-099
27  400-000-100
28  400-000-101
29  400-000-102
30  400-000-103
31  400-000-104
32 400-000-105
33 490-003-720
420-501-005

Apache

PART # QTY

PRPNARPRRPRPPNRPRPRPENRPERRPRPEPRPRPRPRPREPARNRR

=
w

P AP

PART NAME
WEATHERSTRIP
ROD
WASHER
SCREW
CAP SCREW
BRACKET
PIN
COTTERPIN
GUIDE
LOCK NUT
SPRING
STRAP
SPRING PIN
HANDLE
SCREW
COVER
NUT
WASHER
LATCH
STRAP
LATCH
SCREW
SPACER
HANDLE
STRAP
STRAP
SCREW
WEDGE
SHIELD
COVER
SCREW
DOOR
BOLT
KEY

SZE

532X 7/8

0.216
0.216

14X 3/4

14X 3/4

0.190 X 1/2

COMMENT

INNER

OUTER,WITHKEY

SHIM
SHIM %
-
-~
LEFT HAND :
16 15
NOT SHOWN
Page 4.1.17 Page 4.1.18



Section4: Cab & Trim

ITEM PART# QTY PART NAME
1 400-000-162 8 SCREW
2  400-000-179 2  SPEAKER
3 400-000163 1 ANGLE
4  400-000-185 1 FLANGENUT
5 400-000-186 1 CAPSCREW
6 420-200-000 1 RADIO
Apache

SZE

M5
M5 X 10

COMMENT

Page 4.1.19

gl
45'_"1-""’ 3 3
; 4
Iy \‘
i
b
] L=~
Ty _ A
- ! -~ d - d
r"f_,l" o - - =
- _
- - ..,J- :_E.
- -
- -
FE;—. Ty xﬁ'-.
oo R ¥og e
| T y L —— s
L 1"": I o - 1 - .rrs'n.q. S
| ey e ™ = i H. @, ™
w, "-I " » HH"».. - ; L"*-.h l-""'.,_ gt
* ., - I|
5 #"! I"" -H"-‘\'"I-. M - = : l"'. ==
% L, L-I“"::"‘x_‘ o _‘.--"" ;I ! ,._L""-.__..r" o==
V) CpSa gDy T Y oo
. e B il -
N P
it ! T
o P
EsTT Ny L
I-;"_::;:? I|.|.|l" -~
-H""';:.U""JH
Apache Page 4.1.20



Section4: Cab & Trim

ITEM PART# QTY PART NAME SZE COMMENT
1 400-000-187 1 COVER
2 400-000-188 1  SEAL
3  400-000-189 1 COVER REAR
4  400-000-190 5 INSULATOR
5 400-000-191 5 SCREW
6 400-000-192 1 COVER FRONT
7 400-000-193 1 INSULATOR
8 400-000-194 3  SCREW 1/4 X 5/8
9 400-000-195 26 SCREW 14X 3/4
10 400-000-196 6  WASHER 5/32 X 3/4 X 0.120
11 400-000-197 1  NUT
12 400-000-198 2 CLIP
13  400-000-199 1 COVERWIPER 1 3
14 400-000-200 21  RIVET 3/16
15 421-00-0100 1 INNERROOF ?’_’9
Apache Page 4.1.21 Apache Page 4.1.22



ITEM

NNNNRPRRRPRPRRRRRE R
WNNPFRPROODOWO~NOODOUOPWDNPODOO~NOOPM,WDN BE-

24
25
26
27
28
29
30
31
32
33

35
36

Section4: Cab & Trim
PART NAME

PART # QTY

400-000-201
400-000-202
400-000-203
400-000-204
400-000-205
400-000-206
420-00-0000
400-000-207
400-000-208
400-000-209
400-000-210
400-000-211
400-000-212
400-000-053
400-000-213
400-000-051
400-000-054
400-000-214
400-000-215
400-000-216
400-000-217
400-000-218
400-000-219
400-000-256
400-000-220
400-000-221
400-000-222
400-000-223
400-000-055
400-000-056
400-000-224
400-000-225
400-000-226
400-000-227
400-000-228
400-000-229
400-000-230

Apache

PRARRPNRPEREPNORMRPRPNNRERPNNNNNRRPRPRPPRPREPRPRPRPRENRPARRR

BRACKET
SUPPORT
SUPPORT
RIVET
ROOF

SUPPORT PIVOT

ROOFWITHATTACHMENTS

NUT
RETAINER
KNOB

PIN

SPRING LOCKING PIN

WASHER
WASHER
NUT

LOCK WASHER

CAPSCREW
WASHER
SPACER
WASHER
SPRING
CHAINLINK

SUPPORT REAR
SUPPORT FRONT NOT SHOWN

COTTERPIN
PIN
WASHER
WASHER
CAPSCREW

LOCK WASHER

CAP SCREW

LOCK WASHER

NUT
BRACKET
CLIP
SCREW
PLUG

LIFT

318X 1-1/4

SZE

COMMENT

7/32 X 1/2 X 0.049

7/32 X 1-1/16 X 0.090

12
12

V2X1

11/32 X 11/16 X 0.065

0.364X 0540 X 1
11/32 X 1-1/8 X 1/16

2.500 X 20MM

9/32 X 5/8 X 0.065

38X1

3/8

5/16 X 2
8.100 MM

5/16

Page 4.1.23

11

12

Apache

Page 4.1.24



I TEM

QOwoo~NoOoOoTh,~, wWNPE

NNNNNBERRPRRERRRERE
WNRPOOOWLO~NOON~WNPR

Section4: Cab & Trim

PART #

NSS

NSS

NSS

NSS

NSS

NSS

NNS

NSS
900-003-265
902-003-055
915-002-500
900-000-060
901-000-500

NSS
790-000-300
902-201-100
901-000-540
400-10-0000
710-00-0300
710-00-0400
790-000-500
900-000-400
790-000-600
902-201-090

QTY PART NAME SZE

AR RARPNNRFPARARANMRADNANMORNRORABRNNNON

COMMENT
MIRROR GLASS

SCREW

MOUNTING BRACKET

WASHER
MOUNTING NUT
LIGHT CASING
LENS& BULB
SCREW

BOLT 1/2-13X 21/2
WASHER

BRACKET

BOLT 1/4-20X 2
NUT 1/4-20
PIVOT ROD

PIVOT SLEAVE

LOCK WASHER

NUT 1/2-13
MIRROR

FLOODLIGHT FRONT
FLOODLIGHT REAR

MOUNTING BRACKET LEFT REAR

2FLOOD & 2SPOT

WELDED TO CAB

BOLT 3/8-16 X 1
MOUNTING BRACKET RIGHT REAR
WASHER LOCK

NSS: NOT SOLD SEPERATELY

Apache

Page 4.1.25

Apache

Nk

7P

Page 4.1.26




Section 4: Cab & Trim

ITEM PART# QTY
1 400-000-231 1

400-000-232 1

2  400-000-233 1
3 400-000-234 3
4 400-000-235 1
5 400-000-236 1
6  400-000-237 1
7  400-000-238 2
8  400-000-239 1
9  400-000-240 2
10  400-000-241 1
11 400-000-242 2
12 400-000-243 1
13 400-000-244 1
14 400-000-245 1
15  400-000-246 1
16 400-000-247 1
17 400-000-248 1
18  400-000-249 1
19  400-000-250 2
20  400-000-251 2
21  400-000-252 1
22 400-000-253 1
23 400-000-254 1
24 400-000-255 1
25  400-000-256 1
26 400-000-257 1
27  400-000-258 1
28 400-000-259 1
29  400-000-260 1
30 400-000-261 1
31  400-000-262 1

Apache

PART NAME
WIPERMOTOR
WIRING HARNESS
BRACKET
SCREW/LOCK WASHER
WASHER
ARM
LOCK NUT
SHIM
LINK
CLIP
PIN
SCREW
LOCK WASHER
NUT
SHAFT
BRACKET
ADAPTER

PLATE PIVOT,PANTOGRAPH PLATE

WASHER

LOCK WASHER
CAPSCREW
WASHER FIBER
WASHER STEEL
NUT

CAP

WELD NUT

LOCK WASHER
NUT

WIPERARM
BLADE

LOCK NUT

SCREW

SZE COMMENT

NOT INDICATED

5/16

0.190 X 3/8
V4
V4

9/32X 1/2X 11
V4
14X 2-12

5/16

Page 4.1.27

Apache

%

T

- -

Page 4.1.28



Section4: Cab & Trim
ITEM PART# QTY PART NAME SZE COMMENT

1 400-000-185 1  WIRINGHARNESS

2 400-000-186 1 WIRINGHARNESSWIPERADAPTOR

3  400-000-187 1  WIPERSWITCH

4  400-000-158 1 DOMELIGHT

5 400-000-107 1 AC/HEATTEMPSWITCH THERMOSTAT
6 400-000-088 1 SWITCH BLOWER

7 400-000-189 1 RESISTOR BLOWER

8 400-000-184 1 BLOWER

e |

Apache Page 4.1.29 Apache Page 4.1.30



ITEM
1

2
3
4
9
1
12

13
14

Apache

Section4: Cab & Trim

PART # QTY

400-000-187
400-000-188
400-000-189
400-000-190
400-000-191
421-000-310
421-000-300
400-000-192
400-000-193

4

PNRPRWRERN

PART NAME
CLAMP
TUBE
HOSE
HOSE
GROMMET
KNOB
CONTROL VALVE
SCREW
HOSE HEATER

SZE COMMENT

5/8 X 100 MAKE
5/8 X 125 MAKE

NO.10X 1/2
MAKE

Page 4.1.31

Apache

Page 4.1.32



I TEM

SQOwWwoo~NOOOTh~WNPE

PR RRPRRRERRREER
©Co~NOUNWNER

Section4: Cab & Trim

PART # QTY

400-000-270
421-000-211
400-000-270
400-000-107
400-000-188
400-000-187
400-000-272
400-000-273
421-000-312
400-000-274
421-000-310
400-000-189
400-000-275
400-000-056
400-000-276
400-000-277
400-000-278
400-000-279
400-000-280

Apache

[EEY
PRPRRPWONRPRPRPOMRPRRPRPORRPRORD

PART NAME SZE COMMENT
SCREW
BEZEL
LOCK NUT REAR
AC/HEAT TEMPSWITCH THERMOSTAT
SWITCH BLOWER
WIPER SWITCH

AIRDUCT

BRACKET

LABEL BLOWER,AC,WIPER
LOCK NUT 7/16
KNOB

RESISTOR BLOWER

NUT 0.190
LOCK WASHER 3/8
SCREW 0.190 X 3/4
LOCK NUT 7/16
LENS

SPRING

BULB HI PRESSURE INDICATOR

Page 4.1.33

Apache

Page 4.1.34



ITEM

NNNNNNNRPRPRRRRRERRRRR
OO, WNPOOO~NOUARWDNPEFPOOONOOOLEA WDN P

27

28
29
30
31
32
33

35
36
37
38
39
40

Apache

Section4: Cab & Trim
PART # QTY

420-000-900
490-000-000
490-000-000
490-000-700
904-300-205
490-000-500
690-002-600
901-009-010
700-020-100
900-106-535
901-000-510
902-201-095
902-003-195
900-003-225
902-201-100
290-001-000
901-000-540
490-001-000
490-000-800
906-501-000
906-002-100
901-002-077
301-301-102
NSS
900-002-670
301-301-000
301-301-100
301-301-115
301-301-116
301-301-010
301-301-110
390-000-000
NSS
800-302-432
NSS
800-302-432
903-302-601
490-001-030
900-031-765
900-003-797
421-001-200
421-001-200
901-003-000
900-002-610

1

N

N
NNNNNNMNNNRPRPOWOONOORENRPERPWRARPR

N

NORRAORRRRERNRODN S

PURPY

PART NAME SZE COMMENT
FLOORMAT
BRAKE PEDAL
BRAKE PEDAL
BRASSBUSHING
COTTERPIN 18X 1-1/2
BRAKE ROD
PRODUCT PUMPSWITCH
BOLT ELEVATOR 5/16-18 X 1
DIMMER SWITCH
SCREW HEAD BOLT 10-32X 2-1/2
NUT 5/16-18
LOCK WASHER 5/16"
FLAT WASHER 5/16"
BOLT 1/2-13X 1
LOCK WASHER vz
CABMOUNT VIBRATION CONTROL
NUT 1/2-13
CABFLOORPLATE
BRAKE PEDAL BOX
CLEVISPIN 5/16 X 1-1/2
CLEVISY2' WIDTH 3/8-24THREAD
JAM NUT 3/8-24

DUST BOOT H.D.

BOOT O-RING RUBBER

BOLT

5/16-18 X 3-1/2

BRAKE MASTER CYLINDER STD.
BRAKE MASTER CYLINDER H.D.

REPAIRKIT MASTER CYLINDER STD
REPAIRKITMASTERCYLINDERH.D.
PUSH ROD

PUSH ROD H.D.

SUPPORT BRAKE CYLINDER

BLEED VALVE

CONNECTOR

CONNECTOR F/IM ORINGTOJIC
CONNECTOR

SELF TAPPING SCREW 3/16
FLOOR BOARD COVER

CARRIAGEBOLT 1/4-20 X 3/4
THREADED ROD 5/16-18 X 4-1/2
FOAM REAR NOISE REDUCTION
FOAM FRONT NOISE REDUCTION
NYLOCK NUT 1/4-20
BOLT 5/16-18 X 2

SEENOTE#1

NOTE#1:. ON SOME MODELSTHISPART IS WELDEDTO THE FLOORAND ISNOT AVAILABLE ASA PART

Page 4.2.01

Section 4.2: Floorboard and Attachments

Apache

Page 4.2.02



Section4: Cab & Trim

ITEM PART# QTY PART NAME SZE COMMENT
1 420-501-005 1 KEY
2 420501010 1 SWITCH IGNITION
3 420501015 1 SWITCH HORNBUTTON
4 420501-0200 1 HOUSING
5 420501025 1 CAP
6 420501030 1 CAP
7 420501035 1 GUARD
8 420501-040 1 SWITCH ETHERAIDBUTTON
9 420500247 2 NUT
10 420-500-248 2 LOCK WASHER 10.2MM
11 420-500-060 1 CLIP
12 420-500-251 2  BOLT M10 X 23
13 420-500-070 1 GEAR
14 420-500-246 2  SCREW
15  420-500-085 1 CLAMP
16 420-500-000 1 GUIDE
17 903-306-226 1 SCREW
18  420-500-105 1 GUARD
19  906-306-227 4  SCREW M8 X 50
20 420500092 1 SCREW
21 420-500-099 1  PANEL
22 420-500-125 1  PANEL
23 420-500-130 2 BULB ; .
24  903-301-605 4 SCREW M6-12 X 1 F | :
25  420-500-103 1 COVER o l 14
26  420-500-104 2 SCREW 'r |
27  420-500-140 1 RETAINER "V
28  420-500-160 1 SNAPRING A e
29 420-500-107 1 TURNSIGNAL SWITCH “egll
30 420500160 1 SNAPRING o ) (2 |
31 420500165 1 STEERINGWHEEL i g ¥
32 420-500-166 1  NUT M 20 hon
33 900-100-300 1  NUT M8 sy <4 |
34 420500170 1 KNOB A
35  420-500-177 1 CAPSCREW M8 X 40 oonopo
36  420-500-175 1 O-RING 47.219 X 3.531 # L i
37 420500520 1 CAP,STEERINGWHEEL :’, g A
38 420500-116 1  NUT 25.44MM i W
30 420500252 1 WASHER 11X 20X 2MM b Vo'
40  420-500-185 1 CONNECTOR gl S L
41 420500190 1  IGNITIONLABEL AT

Apache Page 4.2.03 Apache Page 4.2.04



Section 4: Cab & Trim Section4: Cab & Trim

ITEM  PART# QTY  PART NAME SZE COMMENT ITEM PART# QTY PARTNAME SIZE COMMENT
1 420-500-246 3 SCREW 49  420-500-325 1  SHAFTKEY i
2 420-500-245 1 HOUSING 50  420-500-036 1 STEERINGWHEEL SHAFT / s
3 420-500-247 2 NUT M10 51 420-500-326 1 PIN ::_g: - T '
4 420-500-250 1 BUMPER 52  420-500-166 1 NUT M20 A 1
5 420-500-255 1 HOUSING 53 420-500-328 4 WASHER {?:,:r - :
6 420500256 1 CRANK 54 420500327 1 LOCK NUT M8 e 4% 8
7 420-500-257 2  BOLT " f,' *. ;
8 420-500-251 2 BOLT M10 X 23 £ .7 ) |
9 420500280 1 PAWL g inilh
10  420-500-051 1 COVER o T i
11 930-301-605 4 SCREW M6-12 X 1 g A :
12 420-500-295 1 PEDAL s .&’ # :
13 420500305 2  SPRINGPIN 5X 26 MM ®3 08
14  420-500-310 1  SHAFT T i
15 420-500-315 1 SNAPRING * L
16  420-500-302 1  WASHER 8.400 X 16 X 1.600 MM t A
17 903-306-227 4  SCREW M8 X 50 52— o
18  420-500-330 1 SPRING | B N
19  420-500-335 1 ROD
25 901-000-715 4  NUT 5/16-18
26  420-501-000 1  STEERINGBRACKET
27  420-500-100 1  STEERINGMOTOR CUMMINC 110 & 130HP
420-500-102 1  STEERINGMOTOR APACHE PLUSUPTO 3/01
420-500-104 1  STEERINGMOTOR APACHE PLUSFROM 3/01
420-500-103 1  STEERINGMOTOR DEERE POWERED
28 420-500-380 1 ARM
29  420-500-301 1  SPRING
30 420-500-303 1 CLIP
31  420-500-313 1 ROD
32  420-500-304 1 CLIP
33  420500-314 1 HOUSING
34  420-500-316 2 BALL BEARING
35 420500076 2 SNAPRING
36  420-500-100 1  UNIVERSAL JOINT
37 420500306 1  SPRINGPIN 8 X 30 MM
38 420-500-317 2  SCREW
39 420500106 1 BEARING
40  420-500-318 2 LOCK NUT M8
41  420-500-026 1 COUPLING
42 420500319 1 CAPSCREW M8 X 45
43 420-500-320 2  SET SCREW M6 X 10
44 420500321 1  ISOLATOR
45  420-500-322 1  SPLINED COUPLING
46 420-500-032 2  WASHER
47  420-500-323 1  STEERING WHEEL SHAFT
48  420-500-324 1 ORING
Apache Page 4.2.05 Apache Page 4.2.06




ITEM

WWWWRNNNNNNNNNNRPRRERPRERRRR
ONPRPOSOONNOUBRWNRPOOWONOUUMWNRPRPOOO~NODUDWNER

Apache

Section4: Cab & Trim

PART # QTY

420-300-005
720-300-070
720-300-060
720-300-040°
720-000-050
903-302-602
725-000-101
NSS
720-300-080
720-300-035
720-300-020
725-000-001
NSS
901-100-300
NSS
NSS
901-100-301
901-100-300
390-000-400
901-000-750
390-000-100
900-002-640
901-003-010
490-001-300
420-300-010
490-001-500
390-000-200
903-302-603
420-300-014
420-300-012
901-000-510
900-002-825
901-003-020

1

1
1
1
1

=
oo

NNRARPRPARRPRRPRPRPRPRPREPENANREPENRREPRRRENER

PART NAME
INSTRUMENT PANEL
OlL PRESSURE GAGE
WATERTEMPGAGE
FUEL GAGE
VOLT METER
DASH SCREW

SZE

6 X V2TAP

DASH PANEL SMALL GAGE

SMALL GAGE BACK
HOURMETER
TACHOMETER
SPEEDOMETER

DASH PANEL LARGE GAGE

LARGE GAGE SUPPORT
NUT

LARGE GAGE BACK
SMALL GAGE SUPPORT
NUT

NUT

SHIFTER

JAM NUT

SHIFTER KNOB

BOLT

NYLOCK NUT
SHIFTERBOOT

DASH SUPPORT

BOOT ANCHOR
SHIFTER DECAL
SCREW SELFTAPPING

8-32

10-32
8-32

1/2-20

1/2-20THREAD

5/16-18 X 2
5/16-18

12X 21/2

DASH SUPPORT BRACKET RIGHT
DASH SUPPORT BRACKET LEFT
NUT WITH FLAT & LOCK 5/16-18

BOLT
NYLOCK NUT

3/8-16 X 1-1/4

3/8-16

COMMENT

Page 4.2.07

Apache

Page 4.2.08



ITEM

Qoo ~NOOOThr~WNPE

PRYRIBNNNRNNNNNNNBEBERERRE R
DNPRPOOANOTRWNPOOWONOOUTDNWN

Section 4: Cab & Trim

PART# QTY

NSS

NSS
906-500-050
900-000-097
902-003-070

NSS
906-501-050
904-300-205

NSS

NSS

NSS
903-102-880
700-020-400
906-001-900
901-000-710
900-000-400
901-003-020
490-000-600
490-00-1200
420-402-200
420-402-100
420-402-000
420-401-900
420-401-800
420-401-700
420-401-200
420-401-100
420-401-600
420-401-500
420-401-400
420-401-300
420-401-000
420-400-000
901-003-000

1

PR RPRPRRPRRPRPRPRPRPRRPRRPREPREPREPNRPOODRRPRPRPRPRPRPREPRRLRNRRER

PART NAME SZE COMMENT
HANDLEADJUST E-BRAKE SEENOTE#1
LEVERARM SEENOTE#1
CLEVISPIN V4X1
BOLT 1/4-20 X 1-1/2
FLAT WASHER 14
TRANSFER ARM SEENOTE#1
CLEVISPIN V4X 1-12
COTTERPIN 18X 1-12
STARNUT V4 SEENOTE#1
EBRAKE FOOT RIGHT SEENOTE#1
EBRAKEFOOT LEFT SEENOTE#1
SCREW 8-32X1

MICRO SWITCH
CLEVIS 2" LENGTH 1/4-28THREAD

JAM NUT 1/4-28
BOLT 3/8-16 X 1
NYLOCK NUT 3/8-16
EMERGENCY BRAKE BRACKET
SEAT SUPPORT

TOPSEAT ASSEMBLY

AIR SUSPENSIONASSEMBLY
ADAPTERPLATE

SUSPENSION BOOT KIT
SLIDEKIT

LATERAL ISOLATOR

TILTARM REST RIGHT HAND

TILTARM REST LEFT HAND

SEAT BELT

SEAT BELT RETRACTOR MOUNTING BRACKET
SEAT CUSHION

BACK REST CUSHION

COMPRESSORKIT

SEAT

NYLOCK NUT 1/4-20

NOTE#1: SOLDASCOMPLETE UNIT-PART NO: 301-300-020

Apache

Page 4.2.09

Number Available Parts
20 Seat Assembly with Arms
21 Adr suspens o Assembly
22 Seat Adapter Plate
23 Suspension Boot Kit
24 Slide Kit
25 Lateral Isolator
26 Right Hand Tilt Armrest
27 Left Hand Tilt Armrest
28 Seat Belt
2y Seat Belt Retractor
30 Seat Cushion
31 Back Rest Cushion
a Compressor Service Kit

Apache

Page 4.2.10



Section4: Cab & Trim
ITEM PART # QTY PART NAME SZE COMMENT

1 420-305-000 1 T-HANDLE ASSEMBLY
2 700-020-200 2 MICRO SWITCH
3 903-002-285 4 SCREW 39010-32 X 1-1/2
4 900-008-495 1 BOLT 1/2-13 X 1-1/2
5 NSS 1 SPRING
6 902-003-210 1 WASHER 1/2"
7 NSS 1  SPACER _
8 NSS 1 SPRING Section 4.3 Control Console
9 902-003-195 1 WASHER 5/16"

10 900-002-610 1 BOLT 5/16-18 X 1

11 420-300-610 1 SHUTTLE SHIFT BLOCK

12 NSS 2 NYLONWASHER

13 NSS 1 TRANSFER BAR

14 490-001-100 1 BRASSBUSHING

15 420-300-620 1 TRANSFER TUBE

16 901-003-020 4 NYLOCK NUT 3/8-16

17 NSS 1 TRANSFER ARM

18 NSS 1 TRANSFER NUT

19 390-000-800 1 QUICK COUPLE

20 420-300-640 1 SHIFT DECAL PLATE

21 420-300-300 1 POWER SHIFT SUPPORT

22 900-002-825 4 BOLT 3/8-16 X 1-1/4

23 420-300-600 1 POWER SHIFT PAN

24 901-100-300 2 CLIP

25 903-102-880 9 DASH SCREW

26 420-301-000 1 CONSOLEPLASTIC

27 903-005-630 4 SCREW 10-32X 1

28 420-301-005 1 CONSOLE SWITCHES

29 420-300-630 1 SHIFT GUIDE PLATE

30 420-300-202 1 DECAL 4 SPEED POWER SHIFT

420-300-201 1 DECAL 6 SPEED POWER SHIFT
31 390-000-101 1 KNOB SHIFT-ROTARY SHIFT

(g
=

/
/
R R

NOTIE: Switches can be found im
Section 7.63 Control Console Switehes

Apache Page 4.3.01 Apcahe Page 4.3.02



ITEM

QWU WNLPEF

RPRNBRANMNERNNNNB SRR R e
a1 WNPRPOONXNUTWNRPOOWONODUDWNEPR

Section4: Cab & Trim

PART# QTY

420-000-100
900-106-525
901-003-020
420-001-200
900-003-245
900-000-400
420-000-150
490-002-010
420-001-600
490-002-800
903-005-630
490-002-800
903-103-110
901-100-302
420-001-405

900-006-585
901-003-075
420-001-300
900-003-265
902-201-100
420-001-300
690-004-100
420-000-300
420-000-500
420-000-700
420-000-800
420-001-550
900-100-195
420-001-525
490-001-910

Apache

1
8

= W
OFRRPRRPRRPRRPRREPREPAMDMRPNONNRPPRPORANMNPONRPRORARN

e

PART NAME
HOOD
BOLT 3/8-16 X 1IALLEN
NYLOCK NUT
GRILL,HOOD
BOLT
BOLT
HOOD PAN
HOOD HINGE
CUMMINSPLATE
HOOD CLASP
BOLT 10-24X 1
HOOD LATCH
BOLT

NYLOCK NUT 10-24
WEATHER STRIPPING, HOOD

SZE COMMENT

3/8-16

1/2-13X 13
3/8-16 X 1

10-24 X 1-1/2

STAIRS SEEFRAME SECTIO
BOLT 3/4-16 X 1

NYLOCK NUT 3/4-16

STAIRBRACKET FRONT

BOLT 1/2-13X 1

LOCK WASHER vz

STAIRBRACKET REAR

HAND RAIL
PONTOONPLASTIC
PONTOONPLASTIC
TREADPLATE
TREADPLATE

RUB SKIRT

SKIRT SCREW

RUB SKIRT

HOOD HINGE

6" X 67.5"
M6 X 25
6" X 57.5"

Page 4.4.01

Section 4.4 Hood, Trim & Machine Decals

Apache

Page 4.4.02



ITEM

oo ~NOOOThr~WNPE

NNEPERERRERERREE LB
PoOowowo~NouohwNR

Section 4: Cab & Trim Decals

PART # QTY

420-305-650
420-305-660
420-305-650
420-305-680
420-305-540
420-305-580
420-305-570
420-305-560
420-305-550
420-305-690
420-305-630
420-305-640
420-305-610
420-305-620
420-305-590
420-305-600
420-305-530
420-305-740
420-305-510
420-305-750
420-305-750

Apache

1

PRRPRRPRRPRPRPRRPRPRPRRPRRPRRPRPRRERRERRRER

PART NAME
POWER LINE DANGER
NO RIDER WARNING
PRODUCT PUMP CAUTION
GEARSHIFT CAUTION
AG-CHEMICAL CAUTION
AXLEBOLTSCAUTION
AXLEBOLTSCAUTION
FRONT WHEEL CAUTION
REARWHEEL CAUTION
PATENTSPENDING
UNFOLD BOOMS
FOLDBOOMS
MINERAL BASE OIL
HYDRAULICOIL
DIESEL FUEL ONLY
DIESEL FUEL
NO RIDERSCAUTION
RINSE TANK CAUTION
SPEED CAUTION
APACHEHOODRIGHT
APACHEHOOD LEFT

SZE

COMMENT
FOUND ON PAGE 4.4.04
FOUND ON PAGE 4.4.04
FOUND ON PAGE 4.4.04
FOUND ON PAGE 4.4.04
FOUND ON PAGE 4.4.05
FOUND ON PAGE 4.4.05
FOUND ON PAGE 4.4.05
FOUND ON PAGE 4.4.05
FOUND ON PAGE 4.4.05
FOUND ON PAGE 4.4.05
FOUND ON PAGE 4.4.06
FOUND ON PAGE 4.4.06
FOUND ON PAGE 4.4.06
FOUND ON PAGE 4.4.06
FOUND ON PAGE 4.4.06
FOUND ON PAGE 4.4.06
FOUND ON PAGE 4.4.06
FOUND ON PAGE 4.4.07
FOUND ON PAGE 4.4.07
FOUND ON PAGE 4.4.07
FOUND ON PAGE 4.4.07

Page 4.4.03



Apache

A DANGER

To avoid injury or
death do not contact
electric lines when
moving or operating
this machine.

No Riders.

Only one person in
cab when machine
In operation.

A\ CAUTION

DO NOT
RUN PRODUCT
PUMP DRY.
SEALS WILL
BE DAMAGED.

A CAUTION

Always place gear shift in
neutral and apply Park
brake before exiting cab.




A CAUTION

Agricultural chemicals can
be dangerous. Improper
selection or use can
seriously injure persons,
animals, plants, soil, or
other property. Be Safe:
Select the right chemical
for the job. Handle it with
care. Follow the instructions
on the container label and
instructions from the
equipment manufacturer.

A CAUTION

TORQUE BOLTS CONNECTING
INNER ADJUSTABLE AXLE TO RIGID
QUTER AXLE TO 280 FOOT
POUNDS. CHECK DAILY FOR
FIRST WEEK OF RUNNING AND
WEEKLY THEREAFTER.

4\ CAUTION

A CAUTION

TORQUE AXLE TO FRAME

BOLTS TO 900 FOOT POUNDS,

CHECK DAILY FOR FIRST
WEEK OF RUNNING AND
WEEKLY THEREAFTER.

A CAUTION

TORQUE FRONT WHEEL
BOLTS TO 130 FOOT
POUNDS. CHECK DAILY
FOR FIRST WEEK OF
RUNNING AND
WEEKLY THEREAFTER.

TORQUE REAR WHEEL
BOLTS TO 400 FOOT
POUNDS. CHECK DAILY
FOR FIRST WEEK OF
RUNNING AND
WEEKLY THEREAFTER.

PATENTS PENDING

Page 4.4.05



Apache

U
1

NFOLD BOOMS

WAKE SUBE BACK RACK IS IN FULL UPPER POSITION, BACK RACK UP-DOWN SWITCH LOCATED ON
TOP OF THROTTLE HANDLE,

UNFOLD RIGHT OF LEFT BOOM WITH BO0M SWITCHES ON CONGOLE,

WHEN BOTH BOOMS ARE LINFOLDED, USE BOOM TIF SWITCHES TO LEVEL BOOM.

USE BOOM BACK RACK SWITGH ON TEE HANDLE TO LOWER BOOM TO PROPER SPRAY HEIGHT.

FOLD BOOMS

1.
&
i
4,

BRING BOOM BACK RACK UP TO MAXIMUK HEMGHT WITH SWITCH ON TOP OF THROTTLE HANDLE.
BRING BOGM TIPS UP TO FULL HEIGHT POSITION WITH SATTCHES 08 THROTTLE HANDLES.
FOLD RIGHT AND LEFT BOOMS WITH SWITGHES O8N CONSOLE.

BRING BOOM BACK RACK DOWH TO SET BOOM INTO BOOM CRADLE WITH SWITCH O TOP GF
THROTTLE HAMDLE, MAKE SURE TOTAL WEIGHT OF BOOM IS RESTING ON BOOM CRADLES

USE MINERAL BASE
HYDRAULIC OIL ONLY

HYDRAULIC OIL

DIESEL FUEL ONLY

A CAUTION

NO
RIDERS

Page 4.4.06



4\ CAUTION

FILL RINSE TANK SLOWLY,
RAPID FILL OR OVERFILL
MAY RUPTURE TANK.

S10702000

4\ CAUTION

FOR TIRE SAFETY,
DO NOT OPERATE
THIS VEHICLE OVER
15 MPH, UNLESS
PRODUCT TANK IS
COMPLETELY EMPTY.

IATAE] | Ea——

AACELE

Apache

Page 4.4.07



Section 5.0 Tires, Wheels & Miscellaneous



ITEM

=

QOwoo~NOoOOLh,WN

o

11

12
13

14
15
18
19
20

21

Section 5: Tire& Miscellaneous

PART # QTY

201-400-000
201-400-005
590-000-100
590-000-100
900-003-300
901-000-745
201-450-290
915-000-300
RM-80-0125
890-001-300
201-410-000
800-303-027
800-401-842
800-401-840
RM 800-125
RM 800-250
RM 800-305
RM 800-125
915-000-410
201-410-100
915-000-215
800-002-000
800-000-640
700-010-000

NOTE #1:
NOTE #2:

Apache

1

PRPRPNRRPRPRPRPREPNNRPEPNRPONNNRERR

PART NAME
TANK FUEL
TANK FUEL
FUEL CAP
FUEL CAP
BOLT
NUT
IN LINE FILTER
SCREW CLAMP
VENT LINE
90DEG ELBOW
FITTING
FITTING
90DEG ELBOW
90DEG ELBOW
FUEL LINECUT TOLENGTH
FUEL LINECUT TOLENGTH
FUEL LINECUT TOLENGTH
FUEL LINECUT TOLENGTH
FILTERCLAMP
STRAIGHT
SPRING CLAMP
PLUG
PLUG
FUEL GUAGE SENDING UNIT

ALL 45 GALLONTANKS

APACHE PLUS & DEERE POWERED

SZE
45GALLON
90GALLON

1/2-13X 41/4
1/2-13 WITH FLAT AND LOCK

3/4OR #10

3/8 INNER DIA

6-6 PIPE-JIC

6-6 JIC-HOSEBARB
4601-06-08 NWO

6-6 PIPE-HOSE BARB
3/8H X /AMALE BARB 90
7 OF 3/8" INNERDIA

10 OF 5/16” INNER DIA

7 OF /4 INNER DIAMETER
3/81D

1-3/4"

6-5 JIC-HOSEBARB
12" #705-13

1" NPT

STTHDORHEX SOCK 1IN

Page 5.0.01

COMMENT

SEE NOTE #2
SOLDASCOMPLETEUNIT
SOLDASCOMPLETEUNIT

NOTE #1
NOTE #1
SEE NOTE #2
NOTE #1
SEE NOTE #2

110, 130HP CUMMINS & PLUS
DEERE POWERED

NOTE #1
SEE NOTE #2

Apache

%

G
:‘iu/

FURL SYSTEM

Page 5.0.02



ITEM

SQOwWwoo~NOOOThr~WNPE

e o
wN P

14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

Section 5: Tire& Miscellaneous

PART# QTY
301-302-000
NSS
NSS
NSS
NSS
NSS
901-003-010
902-003-195
NSS
900-002-600
826-030-300
800-404-830
826-030-310
301-301-000
301-301-100
800-302-406
826-030-330

NSS
PART OF #29

NSS

915-00-2000
900-00-2405
825-00-0200
825-00-0100
826-06-0008
826-06-0009
301-300-250
900-111-002

NSS
826-030-320
800-302-206
800-403-950
800-403-954

1

PREPNRPRPNRRPRPRREPRPOWONNNNRANNRPRRPNRNNRRRERRRPE

Apache

PART NAME
RESERVOIR ASSY
RESERVOIR CAP
RESERVOIR BLADDER
RESERVOIR NUT
RESERVOIR BODY
RESERVOIRFITTING
NYLOCK NUT
FLAT WASHER
MOUNTING BRACKET
BOLT

SZE

5/16-18
5/16"

5/16-18 X 3/4

HOSE BRAKE RESERVOIRTOTEE

TEE

HOSE

MASTER CYLINDER
MASTER CYLINDERHD

STRAIGHT 2TO4PIPETHREADTOJIC

HOSE

ADAPTOR ORINGTOPIPETHREAD

BULK HEADNUT 4
BURPVALVE 2
TUBE CLAMP

BOLT

BRAKELINE
BRAKELINE
BRAKELINEHOSE
BRAKELINEHOSE

4TX

PIPE THREAD

1/4-20X 1

BLEEDERVALVE PIPETHREAD

BOLT 5/16-18 X /2 WITH STARLOCK WASHER

RUBBER SEAL

HOSE
BULKHEADFITTING
FITTINGSTRAIGHT
WASHER FOR 800-403-950

4XHBU2

AMETRICPIPETHDTOJIC

COMMENT
ITEMS1ITHRUS+ 27

PART OFITEM 29

PLUSANUT AND LOCK

Page 5.0.03

Apache

Sectiom 5.2; Bralke Plumbing

Page 5.0.04



ITEM

O~NPWNPF

10
11
12
13
14
15

Section 5: Tire& Miscellaneous

PART # QTY

901-000-565
902-201-110
901-000-710
390-000-800
290-001-200
290-001-215
290-001-216
100-108-082
900-107-400
906-50-1000
906-00-1900
904-30-0205
530-00-0100
530-00-0200

PRPNRNRPRPRRERRNU®O®

1

PART NAME
NUT
STARLOCK WASHER
NUT
QUICK COUPLE
THROTTLEPLATE
THROTTLEBRACKET
THROTTLEBRACKET
THROTTLEBRACKET
FLANGEHEAD BOLT
CLEVISPIN
CLEVIS
COTTERPIN
THROTTLE CABLE
PARKING BRAKE CABLE

SZE
5/8
5/8
1/4-28

M12X 1.75X 30

5/16 X 1.50

FLOOR BOARD HOLE-CABLE ROUTING REFERENCE

Apache

COMMENT

CUMMINSENGINESONLY

110 & 130HP CUMMINS

APACHEPLUS

DEERE ENGINE (MOUNTED ON TRANSMISSION

Section 5.3: Cable Routing

E-Brake
Section 3.2

!

\'\ =
)

0

Page 5.0.05 Apache

Control Comsgle| |

Section 4.3

J
\ il
=

E- Brake Handle

Section 4.2

2w

Page 5.0.06



Section 5: Tires & Miscellaneous
I TEM PART # QTY

1  500-100-000
500-100-010
2 500-100-150
500-100-178
3 500-100-099
500-100-100
500-100-854
4 500-100-175
500-100-176

NOTE: THE AXLE SHOWN IS FOR ILLUSTRATION ONLY.
THE WHEELS LISTED ARE FOR ALL MODELS

Apache

2

NDNNDNMNNDNDDNDN

PART NAME
WHEEL FRONT
WHEEL FRONT
TIRE FRONT
TIRE FRONT
WHEEL REAR
WHEEL REAR
WHEEL REAR
TIRE REAR
TIRE REAR

SZE
28X10
38X12
12.4X28
14.9X38
46X12
46X12
50X10
14.9X 46

COMMENT

500, 700, 800 SERIES WITH STD FRONT END
700, 800, 1200 SERIES WITH H.D. FRONT END
FIRESTONE 500, 700, 800 SERIES WITH STD FRONT END

TITAN 700, 800, 1200 SERIES WITH H.D. FRONT END
500, 700,800 SERIESWITH 34" & 42" CROP CLEARANCE

700, 800 SERIES WITH 48" CROP CLEARANCE

700, 800, 1200 SERIESWITH 48" CROP CLEARANCE

FIRESTONE 500, 700,800 SERIESWITH 34", 42" & 48 CROP CLEARANCE
12.9X50 320/90R50 TITAN 700, 800, 1200 SERIESWITH 48" CROPCLEARANCE

Page 5.0.07

Apache

Sectiom 5.4 Tires amd Wheels

Page 5.0.08



ITEM

O owWDNPF

Apache

Section 5: Tires & Miscellaneous Foam Mar ker

PART # QTY

540-000-085
540-000-086
540-000-087
540-000-002
540-000-074

2

1
1
1
1

PART NAME SZE
WING NUT
COVER
FRAME FOAMER TANK
TANK 25GALLON

LID FOAMER TANK

COMMENT

Page 5.0.09

Apache

Page 5.0.10



Section 5: Tires & Miscalaneous Foam Marker
ITEM PART # QTY PART NAME SZE COMMENT
1 690-001-519 4 MOUNT FOAMER TANK

Apache Page 5.0.11 Apache Page 5.0.12



Section 5: Tires & Miscellaneous Foam Marker
I TEM PART # QTY PART NAME SZE COMMENT
1 640-000-620 2 ELBOW
2 540-000-088 1 VALVE CHECK
3 540-000-080 1 VALVE 3 WAY

Apache Page 5.0.13 Apache Page 5.0.14



Section 5: Tires & Miscellaneous Foam Marker

ITEM PART# QTY

540-000-081
640-002-000
540-000-082
640-020-100
540-000-066

O owWDNPF

NOTE:
540-000-065
540-000-051

Apache

1

PR R e

2
2

PART NAME SZE
COMPRESSOR
ELBOW
PUMP
ELBOW
HOSE REINFORCED 3/8

NOT SHIWN

DROP& OUTLET
BOOT FOR DROP

COMMENT

Page 5.0.15

Apache

Page 5.0.16



Section 6.0 Wet System



ITEM
1

T~ wWDN

O 00 ~NO

10
1
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
114

Apache

Section 6;: Wet System BREAD LOAF STYLE TANK Early Apache 560, 580, 760 M odels
PART # QTY

620-005-000
620-007-500
620-000-100
620-007-600
620-000-105
620-007-612
620-007-610
620-000-110
690-004-200
620-005-002
620-005-001
620-000-510
900-002-910
690-000-680
690-000-660
690-000-630
690-000-400
900-008-926
901-000-240
900-008-495
901-000-745
900-003-765
690-000-300
901-003-020
900-000-830
901-003-040
900-002-865
900-002-875
902-201-100
900-002-825
690-002-900
690-004-000
902-003-056
690-000-640

1

N
RONRPRPNNORNRPRPNWWRRREPR

=

gl\)-h-b

DD

1

RrokRrNDPO

PART NAME
TANK
TANK
TANK, RINSE
SKID, 750
SUPPORT, RINSE TANK
TANK STRAP
TANK STRAP
RINSE TANK STRAP
CROSSOVERBRACE
TANK FILLLID
FRESH WATER TANK LID
HAND RINSE TANK
BOLT
BOOM SUPPORT REST
BOOM BRACE, PARALLEL
BOOM BRACE,ANGLED
PRODUCT PUMPBRACKET
FRAMEBOLT
FRAMENUT
BOLT
NUT
BOLT
BOOM SUPPORT BRACKET
NYLOCK NUT
BOLT
NYLOCK NUT
BOLT
BOLT
LOCK WASHER
BOLT
RINSE TANK SPACER
BOOM RACK SUPPORT
FLAT WASHER
BOOM BRACE,ANGLED

SZE
S00 GAL
750 GAL
S0 GAL

S00GAL
750 GAL

16" HINGED

5SGALLON
3/8-16 X 5-1/4

5/8-11X 2
5/8/2011
1/2-13X 1-1/2
1/2/2013
5/8-11X 6-1/2

3/8/2016
1/2-13X 3-1/2
1/2/2013
3/8-16 X 3
3/8-16 X 3-1/2
vzt

3/8-16 X 1-1/4

/2" X 0.20

COMMENT

Page 6.0..01

*PNOTE* Frame amd attachments
shawn in Secetion 1.1 "Chagsis®

Apache Page 6.0.02



Page 6.0.15 Vi

Page ©.0.05

_ Pasze 6.0.09

_P@g@ €013 |

Apache Page6.0.03



ITEM

O©Coo~NOoO O WNEPE

Section 6: Wet System

PART # QTY
900-003-245 4
902-201-100 4
902-003-055 4
490-000-910 1
901-000-725 3-4
900-002-815 3-4
490-000-910 1
900-006-605 2-4
901-000-575 2-4
420-001-350 1
420-001-353 1
420-002-007 1
420-002-008 1
420-001-301 1
420-001-300 1

Apache

PART NAME
BOLT
LOCK WASHER
FLAT WASHER
HAND RAIL
NUT
BOLT
HAND RAIL
BOLT
NUT
STEPUPPER
STEPLOWER
STEPLOWER
STEPUPPER
STEP
STEP

SZE COMMENT
1/2-13X 112
12
1/2
SPECIFY LATEST STYLE
3/8-16 SPIN
3/8-16 X 1
SPECIFY EARLY STYLE
3/4-16 X 11/2
3/4-16

Page 6.0.04

Apache

Page 6.0.05



Section 6: Wet System

ITEM PART# QTY

690-004-101
901-000-725
900-002-845
690-004-106
900-002-835

a b~ wWNBEF

Apache

2
12
14

1

2

PART NAME
HAND RAIL SIDE
NUT
BOLT
HAND RAIL REAR
BOLT

SZE

3/8-16
3/8-16 X 2

3/8-16 X 11/2

COMMENT

Page 6.0.06

Apache

L%

v

=

&S

Page 6.0.07



Section 6: Wet System
ITEM PART# QTY PART NAME SZE COMMENT

1 903-018-781 16 SCREW FLATHEAD MACHINE 1/4-20 X 3/4
2 620-000-862 2  WEARSTRIP
3 420-001-357 1  BRACKET STAIRS
4  901-000-726 22 NUTS. S 3/8-16
5 900-006-615 1 BOLT 3/4-16 X 2
6 900-106-510 2 BOLT BUTTONHEADS. S.3/8-16 X 1
7 620-001-853 1  STEPLEFT SIDE SINA 9022214 & UP 700 & 800 SERIES
620-000-864 1  STEPLEFT SIDE SINA 9022214 & UP1000 & 1200 SERIES
9 900-106-525 18 BOLTBUTTONHEAD 3/8-16 X 1
10 620-001-351 1  CATWALKLEFT SINA 9022214 & UP 700 & 800 SERIES
620-000-859 1  CATWALKLEFT SINA 9022214 & UP1000 & 1200 SERIES
11 901-003-020 16  NUT NYLOK 3/8-16
12 900-002-865 16  BOLT 3/8-16 X 3
13 620-000-851 1  CATWALK SUPPORT SINA 9022214 & UP 700 & 800 SERIES
620-000-863 1  CATWALK SUPPORT SINA 9022214 & UP1000 & 1200 SERIES
14  620-000-852 1 CATWALK/BOOM SUPPORT SINA 9022214 & UP 700 & 800 SERIES
620-007-706 1  CAT WALK/BOOM SUPPORT SINA 9022214 & UP1000 & 1200 SERIES /
15 900-002-875 2  BOLT 3/8-16 X 31/2 '
16 620-000-856 2 BOOM SUPPORT ROCKER
17 620-000-858 2 WEARSTRIP

Apache Page 6.0.08 Apache Page 6.0.09



ITEM

1

2
3
4

Section 6: Wet System

PART # QTY

900-000-500
620-007-611
901-000-520
620-007-525
601-000-010
620-008-000
620-005-015
620-007-550
620-005-014
620-050-014
620-005-011
620-005-012
620-005-013

Apache

12

S w

PRRRPRRRRERRER

PART NAME SZE
BOLT 3/8-16 X51/2
STRAP TANK 750, 8501000 ELIP
NUT NYLOK 3/8-16

TANK POLY ELIP 750 GAL

TANK POLY ELIP 850 GAL

TANK POLY ELIP1000 GAL

TANK STAINLESSROUND 500 GAL
TANK STAINLESSROUND 750 GAL
TANK STAINLESSEL IP500 GAL
TANK STAINLESSELIP750GAL
TANK STAINLESSEL P850 GAL
TANK STAINLESSEL P850 GAL
TANK STAINLESSELIP1200 GAL.

COMMENT

WITH 2" FILL
WITH 3" FILL

Page 6.0.10

Apache

Page 6.0.11



Section 6: Wet System

ITEM PART# QTY

901-003-020
900-106-525
620-005-006
620-000-110
900-000-500
620-000-100
620-000-106
900-006-665

O~NO O A~ WN PP

Apache

20

O, PP O0ONPEFE DM

PART NAME SZE COMMENT
NUT NYLOK 3/8-16
BOLTBUTTONHEADSS 3/8-16 X 1
LID RINSE TANK
STRAPRINSE TANK

BOLT 3/8-16 X 51/2

TANK RINSE S0 GAL

MOUNT RINSE TANK

BOLT 3/8-16 X 41/2

Page 6.0.12

Apache

Page 6.0.13



Section 6: Wet System

ITEM PART# QTY  PART NAME SZE COMMENT
1 901-000-726 22 NUT SS. 3/8-16
2 420-001-458 1  BRACKET STAIR SUPPORT
3 900-106-510 2 BOLTBUTTONHEADS.S. 3/8-16 X 1
4  900-106-525 18 BOLTBUTTONHEAD 3/8-16 X 1
5 620-000-851 1 CATWALK SUPPORT SINA 9022214 & UP 700 & 800 SERIES
620-000-863 1  CAT WALK SUPPORT SINA 902 2214 & UP1000 & 1200 SERIES
6 620-000-858 2  WEARSTRIP
7 903-018-781 16 SCREW FLATHEAD MACHINE 1/4-20X 3/4
8 620-000-858 2  WEARSTRIP
9 620-000-856 2 BOOM SUPPORT ROCKER
10 900-002-875 2  BOLT 3/8-16 X 31/2
11  620-000-851 1 CATWALK SUPPORT SINA 9022214 & UP 700 & 800 SERIES
620-000-863 1  CAT WALK SUPPORT SINA 9022214 & UP1000 & 1200 SERIES
12 900-002-865 16  BOLT 3/8-16 X 3
13 901-003-020 16  NUT NYLOK 3/8-16

Apache Page 6.0.14 Apache Page 6.0.15



Section 6: Wet System

ITEM PART# QTY PART NAME SZE COMMENT
1 601-000-020 1 H-FRAME
2 601-000-030 4 ARMS
3 600-901-302 2 CYLINDER
4 601-000-050 6 PINS
5  601-000-040 24 BUSHING LARGE
6 601-000-041 10 BUSHING SMALL
7 620000106 2 PANELSSIDE SUPPORT 1000 GAL POLY TANK ONLY
8  000-002-835 12 BOLT 3/8-16 X 1 1/2
9  000-002-815 12 BOLT 3/8-16 X 1
10 620-000-114 1 TANK MAT RUBBER
11 902-003200 12 WASHERFLAT 38
12 902-201-090 24  WASHERLOCK 38
13 901-000-520 18 NUT 3/8-16
14 620-100-500 1 TANK SKID 500 GAL POLY-BREAD L OAFSTYLE
620-007-600 1 TANK SKID 750 GAL POLY-BREAD LOAF STYLE
601-000-000 1  TANK SKID 750/850 POLY-EL | PTICAL TANK
601-000005 1 TANK SKID 1000/1200 POLY-EL I PTICAL TANK
15 915-003-006 6 LUBFITTING




ITEM

QOWwoo~NOoOOTh,, WNPEF

NP, OOO0NO Ol WNPFPOOO~NOOUIARWNPEPOOO~NOOUOGIA, WDNPE

45

Section 6: Wet System Hardi Boom

PART # QTY

600-600-000
600-600-215
901-100-755
600-600-095
903-059-301
600-600-015
901-100-755
600-600-020
600-600-025
600-600-030
600-600-035
915-003-100
901-100-755
901-100-475
600-600-040
900-100-595
901-100-465
600-600-045
901-100-740
600-600-050
600-600-055
600-600-060
600-600-065
901-100-740
600-600-070
600-600-075
600-600-080
915-003-100
600-600-085
901-100-755
600-600-090
600-600-075
900-100-520
903-059-301
600-600-095
600-600-365
903-059-301
600-600-095
903-059-301
600-600-095
901-100-755
600-600-100
900-100-830
901-100-755
600-600-085

[EEN

2

2

PART NAME SZE COMMENT
FLATBAR
RUBBER STOP D50X40 M 10

NUT HEX M16X2LOCK
SLIDE SHOE 140X45X15
SCREW NO. 10 5/8"
JOINER BLOCK TRAPEEZE EAGLE
NUT HEX M16LH THREAD

SUSP.ARM LEFT EAGLE

SHOCK ABSORBER R.EAGLE BOOM
KIT F/'SHOCK ABSORBER HDW. EAG.
PINSHORT THREAD EAGLE  22X70
GREASENIPPLE M6X1

NUT HEX M16X2LOCK

NUT HEX M16X2

PINFOR CENTER CABLE EAGLE
BOLT HEX 1.1 DEL M12X40FT.
NUT HEX M12X1.75
SHACKLE M-10

NUT HEX M10X1.5LOCK

SHOOK GALVANIZED

RUBBER BAND OVAL 180M M
CENTER PART H.FRAME EAGLE
PLUGF.DRAIN 60X60X4
NUT HEX M10X1.5LOCK
SPRING 106/14/320
BUSHING TEFLON D25/D22X20
TRAPEZEARM EAGLE
GREASENIPPLE M6X1

PIN D22X70LUBED F.EAGLE
NUT HEX M16X2LOCK
SUSP.ARM RIGHT EAGLE
BUSHING TEFLON D25/D22X20

BOLT HEX 8.8 DEL M10X90
SCREW NO. 10 5/8"
SLIDE SHOE 140X45X15

PIN HINGE EAGLE D22X243
SCREW NO. 105/8
SLIDE SHOE 140X45X15
SCREW NO. 10 5/8"
SLIDE SHOE 140X45X15

NUT HEX M16X2LOCK
SAFETY BARF.WINGTILT 45'-66'
BOLT HEX. 8.8DEL M16X40FT
NUT HEX M16X2LOCK

PINLUBEDF.EAGLE D22X70

NOTE: ITEMS 46 THROUGH 58 SHOWN ON NEXT PAGE

Apache

Page 6.1.01

Apache

Page 6.1.02



ITEM

47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74

*

Section 6;: Wet System Hardi Boom

PART # QTY

600-600-105
600-600-110
900-100-890
915-003-100
600-600-115
900-100-845
901-100-765
900-100-200
900-100-185
600-600-120
901-100-725
600-600-125
901-100-740
901-100-755
904-303-005
600-600-130
902-011-150
600-600-135
902-011-150
600-600-140
904-303-005
600-600-145
902-011-155
900-100-530
900-100-845
600-600-150
600-600-155
901-100-725
600-600-320

NOT SHOWN

Apache

1
2

=

PART NAME SZE COMMENT
OUTERFRAME CENTER EAGLE

UCHANNEL CENTEREAGLE  65X1175

BOLT HEX 8.8 DEL M16X110
GREASE NIPPLE M6X1

PINLUBED F.EAGLE D22X84

BOLT HEX 8.8 DEL M16X55

NUT HEX M20X2.5LOCK
BOLTHEX 8.8DEL M6X30

BOLTHEX 8.8DEL M6X20

NOZZLETRACK HOLDER

NUTHEX  M6X1LOCK

NOZZLETRACK HOLDER

NUTHEX  M10X1.5LOCK

NUTHEX  M16X2LOCK

PINCOTTER D5X40

PIN  D19.8X80

WASHER D37/D21X3 S.S.

CYLINDER D60/50/30 1100M M

WASHER D37/D21X3 S.S.

PIN 20X115MM

PINCOTTER D5X40

HOOK GUIDE EAGLE

WASHER D20/D10.5X2

BOLT HEX. 8.8DEL M10X110

BOLTHEX 8.8DEL M16X55

CROSSBRACE TR SPA

H.FRAME EAGLE

NUTHEX  M6X1LOCK . ry
CABLE CENTERH-FRAME =

68

N 3
|

<} 60
I, 61
62

R ..i. s

64

W‘H&x "

‘;’f_

Page 6.1.03 Apache

Page 6.1.04



ITEM

©CoOoO~NaDwWN P

=
o

NNNNNNNR B R B R R R R
OURWNRPROOWONOOUUDWN

Section 6;: Wet System Hardi Boom

PART NO. QTY

901-100-725
600-600-160
900-100-250
902-011-335
600-600-165
600-600-170
901-100-755
902-011-160
902-011-165
902-011-170
901-100-740
902-011-175
900-104-170
901-100-065
600-600-180
600-600-175
901-100-765
600-600-370
600-600-185
600-600-190
901-100-755
600-600-195
600-600-200
600-600-160
901-100-725
900-100-250
902-011-180

Apache

DESCRIPTION SZE COMMENT
NUT HEX M6X1LOCK
NOZZLE CLAMPOUTERWING
BOLT HEX 8.8 DEL M6X80
WASHER SPLK D18/D6.4X1.6

BOOM WING BREAKAWAY
U-CHANNEL F. BREAKAWAY

NUT HEX M16X2LOCK
WASHER D54/D17X3MM
WASHER D35/D25X2

WASHER D15.5/D10/5X1

NUT HEX M10X1.5LOCK
WASHER D15.5/D10/5X1

BOLT HEX 8.8 10.9 DEL M10X70
NUT HEX M20X2.5 JAMB

BOOM ARM MIDDLE OUTWINGR. H.
BOOM ARM MIDDLE OUTWINGL.H.

NUT HEX M20X2.5LOCK
AXLE F.MB BOOM/BREAKAWAY

WASHER CUP D53 F. SPRING
SPRING D53/D43X100
NUT HEX M16X2LOCK
CLUTCH CLAW UPPER

CLUTCH CLAW LOWER

BRACKET

NUT HEX M6X1LOCK
BOLT HEX 8.8 DEL M6X80
WASHER D18/D6.4X1.6

Page 6.1.05

Apache

Page 6.1.06



I TEM
68
69
70
71
72
73
74
75
76
77
78
79
80
80
81
82
83
84
85
86

Section 6: Wet System Hardi Boom

PART # QTY

600-600-280
904-303-005
600-600-285
600-600-290
600-600-295
901-100-755
901-100-745
600-600-300
901-100-755
600-600-305
915-003-100
600-600-300
600-600-315
600-600-310
915-003-100
600-600-075
901-100-755
901-100-765
600-600-320
901-100-745

Apache

PART NAME
PIN
PINCOTTER
PIN
SCREW
SLIDE SHOE
NUT HEX
NUT HEX
ANCHORPIN CABLE EAGLE
NUT HEX

ANCHORPINFORCYLINDER EAGLE

GREASE NIPPLE
ANCHORPIN CABLE EAGLE
HINGE PART JD'96 R.H.
HINGE PART JD'96 L .H.
GREASE NIPPLE

BUSHING TEFLON

NUT HEX

NUT HEX
CABLECENTEREAGLE
NUT HEX

SZE COMMENT
25X910 FOREAGLE
D5X40

.8X65

NO. 85/8" STAINLESS

91X25X10

M16X2LOCK

M12X1.75LOCK

M16X2LOCK

M6X1

M6X1
D25/D22X20
M16X2LOCK
M20X2.5LOCK

M12X1.75LOCK

Page 6.1.07

Apache

Page 6.1.08



ITEM
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41

SHERES

47

49
50
51
52
53

55
56
57
58
59
60
61
62
63

65
66
67
87
88
89
90

Section 6;: Wet System Har di Boom

PART # QTY

900-100-880
600-600-205
600-600-210
901-100-745
902-011-185
900-100-650
901-100-460
902-011-325
915-003-100
600-600-215
902-011-196
901-100-740
902-011-330
900-100-635
900-100-200
900-100-595
901-100-745
600-600-220
600-600-225
901-100-725
600-600-230
901-100-745
600-600-235
600-600-235
900-100-475
901-100-740
600-600-240
600-600-245
904-303-005
600-600-375
600-600-250
901-100-055
901-100-655
600-600-255
600-600-260
600-600-265
901-100-755
600-600-270
901-100-447
901-100-735
600-600-275
900-100-605
900-100-396
901-100-725
600-600-325

Apache

PART NAME
BOLT HEX
SHAFT W/SPROCKET
FLAT BAR
NUT HEX
WASHER
BOLT HEX
NUT HEX
WASHER
GREASE NIPPLE
RUBBER STOP
WASHER
NUT HEX
WASHER SPLK
BOLT HEX
BOLT HEX
BOLT HEX
NUT HEX

FLATBARBRACKET CHAIN EAGLE

CHAIN

NUT HEX
CABLEFRONT

NUT HEX
CABLEREAR
CABLEREAR

BOLT HEX

NUT HEX
CLEVISTURNBUCKLE
TURN BUCKLEANCHOR
PINCOTTER

PIN

LINK HEAD

NUT HEX

NUT HEX
BUSHINGF.CYLINDER

SZE COMMENT
8.8 DEL M16X90

50X15 FORMED
M12X1.75L0OCK
D46.5/D12.4X2.5MM
8.8 DEL M12X100FT
M10
D21.1/D12.2X2.5LOCK
M6X1

D50X40 M 10
D39/D23X3MM
M10X1.5LOCK
D30.5/D13X2

8.8 DEL M12X80

8.8 DEL M6X30
1.1DEL M12X40 FT.
M12X1.75L0OCK

5/8X810MM (52 LINKYS)
M6X1LOCK
D7X3010
M12X1.75LOCK
D7X3055
D7X3055

8.8 DEL M10X40
M10X1.5LOCK
M16RH

M16LH

D5X40
D16.8X90'
M16XD17

M1l6 JAMB
M22X1.5

THREADED INSERT F.CYLINDER END

CYLINDER

NUT HEX

TURNBUCKLE HOUSING
NUT HEX

NUT HEX

FLATBAR

BOLT HEX

BOLT HEX

NUT HEX

STOPARM

D40/22-300 TILT EXT. THRD.

M16X2LOCK
M16

M16LH THREAD
M8LOCK
50X6X100

8.8 DEL M12X50
8.8 DEL M8X95
M6X1LOCK

Page 6.1.09

I TEM
91
92
93
94
95
96

Section 6: Wet System Har di Boom

PART # QTY

903300485
902011335
600600330
600600335
600600345
600600350
600600355

Apache

PART NAME SIZE COMMENT
SCREW M6X20 8.8
WASHERSPLK  D18/D6.4X1.6
RUBBERSTOP  86X48X15 27
WING INNER RH BLACK SPS
BRACKET
TURNBUCK LE ASSY. M 16 270-340M M I
CYLINDER D40/22-300 FOL D ',
NOT SHOWN IE—*|| I|I

o™

Complete Turmbucked

> e

Page 6.1.10



ITEM

OO w>

W >

Section 6: Wet System Har di Boom

PART NO. QTY

600-60-0135
600-800-500
600-800-045
600-800-070
600-800-455

600-60-0265
600-600-360
600-800-050

600-600-355
600-800-525

Apache

DESCRIPTION SZE COMMENT
CYLINDER
SEAL KIT F.60/50/30 CYLINDER
CYLINDER ROD
SLEEVE
PISTON RINGS F. 781004, 781040

CYLINDERFOLD
SEAL KIT CYLINDER BOOM
PISTON ROD D22.0L 400

CYLINDERTILT
SEAL KIT CYLINDER BOOM

Page 6.1.11

Apache

NOTE: CHECKNUMBER ON CYLINDER BARREL

BEFORE ORDERING COMPUONENTS

Page 6.1.12



Section 6: Wet System Har di Boom

ITEM  PART NO. QTY

1  600-800-530
2  600-800-200
3  600-600-135
4 600-600-285
5  904-303-000
6  600-800-185
7  600-800-200
8  600-600-335
9  600-800-200
10  600-600-250
11 600-600-285
12 901-100-055
13 600-800-505
14 600-600-285
15  600-600-250
16  901-100-055
17 901-100-655
18  600-600-255
19  600-800-505
20  600-800-200
21  600-600-265
22 600-800-200
23 600-600-285
24 600-800-185
Apache

DESCRIPTION
SEAL KIT
DOWTY SEAL
CYLINDER
PIN
PINCOTTER
BEARING
DOWTY SEAL
CYLINDER
DOWTYSEAL
LINK HEAD
PIN
NUT HEX
SEAL KIT
PIN
LINK HEAD
NUT HEX
NUT HEX

BUSHING F.CYLINDER

SEAL KIT
DOWTY SEAL
CYLINDER
DOWTY SEAL
PIN
BEARING

SZE COMMENT
F.HY CYL. 781011
3/8"
60/50/30 1100MM
D16.8X65
D5X40
M 16 F.LINK HEAD
3/8"
60/50/30 TILT
3/8"
M16XD17
D16.8X65
M16 JAMB
F.HY CYL. 781005
D16.8X65
M16XD17
M16 JAMB
M22X1.5

F.HY CYL. 781005
3/8"
D40/22-300 FOLD EXT THD
3/8"
D16.8X65
M 16 F.LINK HEAD

Page 6.1.13

Apache

Lift

LIFT CYLINDER

24

FOLD CYLINDER

ELACK
TILT CYLINDER

RIGHT SIDE SHOWN
LEFT SIDE SIMILIAR

Page 6.1.14



Section 6: Wet System Precision Boom

ITEM  PART NO. QTY

900-008-938
901-003-060
690-002-900
901-003-020
900-002-835
690-004-000
900-008-926
900-002-815

O~NO O A~ WN P

Apache

2
12
2
8
4
1
10
4

DESCRIPTION
BOLT FLANGE HEAD
NUT NYLOK
SPACER
NUT NYLOK
BOLT
SUPPORT BOOM RACK
BOLT FLANGE HEAD
BOLT

SZE
5/8-11X 8
5/8-11

3/8-16
3/8-16 X 11/2

5/8-11X 2
3/6-16 X 1

COMMENT

Page 6.2.01

Apache

Section &: Wet Systern Precision Boom

4

L

Vi

O |

\ed)

44

Page 6.2.02



ITEM

D O~ WNPE

(o]

10
1
12
13
14
14A
15A
15B
16
17
18
19
20
20A
21
22
23
24
25
26
27
28
29
30
31
33

35
36
37
38
39
41

Section 6: Wet System Precision Boom
PART # QTY

690-001-400
690-003-000
690-001-505
900-002-865
600-901-000
600-901-001
900-002-600
600-901-010
600-901-255
600-901-020
600-901-030
600-901-040
600-901-050
600-901-055
600-901-060
600-901-401
600-901-115
600-901-081
600-901-080
900-002-845
600-901-241
902-002-049
600-901-090
600-901-101
600-901-115
600-901-005
901-000-725
900-002-850
600-901-015
600-901-120
900-006-720
600-901-130
915-003-000
600-901-140
901-000-575
902-003-070
901-00-3020
600-901-150
915-002-563
901-003-020
900-008-926
901-003-075
901-000-240
690-003-100

Apache

H
NNORRORMBRMNOREREPANRPR

OO-b-bHNNI—‘%I\)I\)I\)-hI\)I—‘H%

PART NAME

BOOM VALVE BRACKET

BOOM CONTROL VALVE LEFT
BOOM VALVE BOX BRACKET
BOLT +2FLAT & 1LOCK WASHER
BACK FRAME PRECISION

BACK FRAME PREDISION

BOLT
PIVOT PIN

PIVOT PINBUSHING
SKID PAD MOUNT PLATE

SKID PAD
TRAPEZE
BOLT
CLEVISPIN
SPRING CLIP

CYLINDERLIFT H-FRAME

SZE COMMENT

KZ BOOM CONTROL

3/8-16 X 3

31" CROPCLEARANCE
42" CROPCLEARANCE
5/16-18 X 3/4 + NYLOCK NUT

NOT SHOWN INILLUSTRATION

5/8-11X 6

25X 20

SEAL KIT FOR 600-901-401 CYLINDER

BOOM PIVOT LEFT
BOOM PIVOT RIGHT

BOLT
COTTERPIN
FLAT WASHER
INNER BOOM PIN
CYLINDER

3/8-16 X 2
3/16 X 2

3X10

SEAL KIT FOR 600-901-101CYLINDER

SPRAY BAR

NUT

BOLT

CENTER SECTION
HANGERS

BOLT

SKID PAD BOLT
GREASEFITTING

BRONZE BUSHING

NUT

FLAT WASHER
NYLOCK NUT
ACCUMULATOR
U-BOLT
NYLOCK NUT
FRAME BOLT
NYLOCK NUT
FRAME NUT

BRACKET BOOM CONTROL

3/8-16

3/8-16 X 2-1/4+ 2 FLAT WASHERS

3/4-16 X 9

3/4-16
3/4"
3/8-16
3/4"
3/8-16 X 5" DIA
3/8-16
5/8-11X 2
3/4-16
5/6-11

Page 6.2.03

Apache

7

Page 6.2.04



ITEM PART# QTY
40 690-001-700 1
42  600-901-082 2
43  900-004-003 1
44 901-000-779 2
45  901-003-074 2
46  902-002-048 6
47  904-300-100 1
48  600-901-055 1
49  900-004-004 1
Apache

Section 6: Wet System Precision Boom

PART NAME SZE
BOOM VALVE COVER
ADJUSTER CLEVIS

BOLT 3/4-10X 3
NUT 3/4-10
NUT NYLOK 3/4-10
WASHER 3/4

COTTERPINFORADJUSTER CLEVIS
PINFORADJUSTER CLEVIS
BOLT 3/4-10X 31/2

Page 6.2.05

COMMENT

Fak

=]
F-=d
-

I = IF-
PTh— y CYLINDER ADJUSTMENT
. . CLEWIS FITS HERE
_:r""""'- ! 208 IMOT SHOWN OM
=) i) - i | M PREVIOUS DRAMNG)
. it |}

CYLINDER ADJUSTMENT CLEVIS

Apache

Page 6.2.06



ITEM

OO, WN P

Apache

Section 6: Wet System Precision Boom Banjo Valve Mount

PART # QTY

900-000-450
900-000-490
690-001-502
690-001-503
100-400-356
901-000-725

2

OR R RO

PART NAME
BOLT
BOLT
BRACKET BOOM VALVE & MAN FLNG
BRACKET BOOM VALVE CLMPFLNG
BRACKET
NUT NYLOK

SZE
3/8-16 X 3
3/8-16 X 5

3/8-16

Page 6.2.07

COMMENT

0
AN

Il

D

G

Apache

©

G

Z

9

1

AT

D

T ERERTIET.

Page 6.2.08



Section 6: Wet System Precision Boom

ITEM PART# QTY PART NAME SZE COMMENT Section §: Wat System Precislon Boom 30 29
1 600901-161 1 INNER BOOM RH ALL LENGTHS W/ 4 POINT HITCH
600-901-185 1 INNER BOOM LH ALL LENGTHS W/ 4 POINT HITCH
2 600-901-174 1 INTERMEDIATEBOOMRH  60' FOLDING
600-901-175 1 INTERMEDIATEBOOMLH 60 FOLDING
600-901-168 1 INTERMEDIATEBOOMRH 80 OR 60/80  W/4 POINT HITCH
600-901-169 1 INTERMEDIATEBOOMLH 80 OR60/80  W/4 POINTHITCH
600-901-170 1 INTERMEDIATEBOOMRH 90 OR60/90  W/4 POINT HITCH
600-901-171 1 INTERMEDIATEBOOMLH  90' OR 60/90°  W/4 POINT HITCH
600-901-182 1 INTERMEDIATEBOOMRH 100 W/ 4 POINT HITCH
600-901-181 1 INTERMEDIATEBOOMLH 100 W/ 4 POINT HITCH
3 600-901-371 1 BREAKAWAY LH 9 ALL BOOMS @ 90
600-901-370 1 BREAKAWAY RH 90 ALL BOOMS @ 90
600-901-371 1 BREAKAWAY LH 80 BREAK AWAY @ 80
600-901-370 1 BREAKAWAY RH 80 BREAK AWAY @ 80
600-901-371 1 BREAKAWAY LH 90 BREAK AWAY @ 90
600-901-370 1 BREAKAWAY RH %0 BREAK AWAY @ 90
3A 600-901-372 1 BREAKAWAYLH ALL BOOMS BREAK AWAY @ 60
600-601-373 1 BREAK AWAY RH ALL BOOMS BREAK AWAY @ 60
JA
'-—-—._._-_-_-_-

Apache Page 6.2.09 Apache Page 6.2.10



ITEM

A WNOOO~NO O &~

15
16
17
18
22
23
24
25
26
27
28
29
29A
30
31
32
33

[EEN

~No obh~WN

Section 6: Wet System Precision Boom

PART # QTY

600-901-190
900-000-450
600-901-201
600-901-210
600-901-220
600-901-244
902-002-049
600-901-241
600-901-240
600-901-050
600-901-250
600-901-260
900-008-167
903-002-220
902-201-090
901-000-725
600-901-245
600-901-300
600-901-310
600-901-320
600-901-331
600-901-114
600-901-340
600-901-350
600-901-360
690-00-0670
690-00-0675

600-901-178
600-901-180
690-001-675
690-001-670
600-901-192
600-901-180

NhthOON-bI\)

N%NNNN#CDOOOObNh

N B

PART NAME
BOOM REST
BOLT 3/8-16 X 3
CYLINDERVERTICAL FOLD
CLEVISPIN
SPRING CLIP
SPACER 10
FLAT WASHER
COTTERPIN
HINGE PIN
BOLT
SHOCK
LINKAGE PIN
BOLT
FLAT WASHER
LOCK WASHER
NUT
GREASEFITTING
ACCUMULATOR
TEE
ADAPTOR
CYLINDER

SZE

COMMENT

2.5 X 16 3000#

172-200

600-901-230
1
3/16 X 2

5/8-11X 3
3/4-16 X 8
5/8"

3/8"
3/8-16

25X 10

SEAL KIT FOR 600-901-331CYLINDER

BREATHER

COUPLER

REDUCER BUSHING
BOOM HANGER

BOOM HANGER CLAMP

CONVERSIONKITS

8 LINKAGEARM

3/4-10NYLOK

KIT BOOM ANTI-SWAY CONVERSION PRECISION
KIT BOOM 90' TO 100' CONVERSION PRECISION
KIT BOOM 60' TO 60/80' CONVERSION PRECISION
KIT BOOM 60/80 TO 60/90' CONVERSION PRECISION
KIT BOOM 80' TO 60/80' CONVERSION PRECISION
KIT BOOM 60/90"' TO 100' CONVERSION PRECISION

NOTES: FOR CONVERSIONKITS
ANYTHING OTHER THAN 20" CENTERSREQUUIRE SPECIAL
ORDER-CONTACT FACTORY FORDETAILS.

NOZZLESARE NOT INCLUDED WITH PLUMBING.
ADDITIONAL BOOM VALVESMAY BE REQUIRED AND ARE SOLD SEPERATELY

ADDITIONAL CAB SWITCHESARE NOT INCLUDED.

A LARGER SWITCH BOX MAY BE REQUIRED.
THE 1000 CONVERSION KIT DOESNOT INCLUDE 3" TIP CYLINDERSOR CLEVISENDS
THESE CONVERSION KIT S ARE APPLICABLE TO 4POINT HITCH ONLY.

Apache

Page 6.2.11

Apache

Lo
—34

Page 6.2.12



Section 6.3: Wet System Boom Plumbing

4

¢ W
\\w{ \ \

Page €.3.07

Page 6.3.09

Page 6.3.01

Apache

gbed)

All mozzles and brackets
o)

I

{Exeepl wl
& ‘ ‘E,‘;‘
—1

[Page ©.3.05

Page 6.3.03




Section 6: Wet System

ITEM PART# QTY PART NAME SZE COMMENT

1 610-000-100 52 TRIPLEBODY NOZZLE

2 600-000-150 54 NOZZLEBRACKET

3 NSS 54 SCREW

4 900-002-600 54 BOLT 5/16-18 X 3/4

5 901-003-010 54 NYLOCK NUT 5/16-18

6 900-031-810 54 CARRIAGEBOLT 1/4-20X 2 1/4

7 901-003-000 54 NYLOCK NUT 1/4-20

8 RM-800680 2 POLYPROPOLENEPIPE 1"DIA X 631/2" All nozzles and brackets
10 RM-800860 2 POLYPROPOLENEPIPE 1" X 146"
17 640-010-200 12 COUPLER 1" X 21/4" (@X@ ept where I@@t@d)
20 900-002-395 2 BOLT 1/4-20 X 3/4
21 640000520 8 ELBOW 1"  90DEG HOSE BARB
22 640-000-420 8 HOSEBARB 1"
35 RM-800850 4 RUBBERHOSE 1" X 32",150PSI  AG 300 G (

%

!
%,

o

NSS: NOT SOLD SEPARATELY

Apache Page 6.3.02 Apache Page 6.3.03



ITEM

1
1
16
21
22
35

WNNOOOEA WNPE

Section 6: Wet System

PART # QTY

610-000-100
690-000-675
NSS
900-002-600
901-003-010
900-031-810
901-003-000
RM -800680
RM -800680
640-000-100
640-000-520
640-000-420
RM -800850

rooondVTRTTLILIR

PART NAME
TRIPLEBODY NOZZLE
NOZZLEBRACKET
SCREW
BOLT
NYLOCK NUT
CARRIAGEBOLT
NYLOCK NUT
POLYPROPOL ENE PIPE
POLYPROPOL ENE PIPE
CAP
ELBOW
HOSE BARB
RUBBER HOSE

NSS: NOT SOLD SEPARATELY

Apache

SZE COMMENT

5/16-18 X 3/4
5/16-18
1/4-20X 2 1/4
1/4-20

1" X 211"

1" X 201"

1

1" 90 DEG HOSE BARB

1"
1" X 32", 150 PSI

AG 300

Page 6.3.04

All mozzles and brackets
(except where noted)

( &

D <“

Apache

Page 6.3.05



Section 6;: Wet System

PART# QTY PART NAME SZE COMMENT
1 610-000100 52 TRIPLEBODY NOZZLE
2 690-00-0675 54 NOZZLEBRACKET
3 NSS 54 SCREW | . /
4 900-00-2600 54 BOLT 5/16-18 X 3/4 J )
5  901-00-3010 54 NYLOCK NUT 5/16-18 L | N /V 0
6 900031810 54 CARRIAGEBOLT 1/4-20X 2 1/4 < I ; Ill_'..l|
7 901-00-3000 54 NYLOCK NUT 1/4-20 PSR
12 RM-80-0680 2  POLYPROPOLENE PIPE 1" X 211" ~C i)
13 RM-80-0680 2 POLYPROPOLENE PIPE 1" X 201" HT \&K “ ) @
14 RM-80-0680 2  POLYPROPOLENE PIPE 1" X 10 1/2" ] o \\ 1§
16  640-000-100 8 CAP 1 0 [f4 e ‘\V‘ Sk
22 640000420 8 HOSE BARB 1" .
23 640-00-0720 4 STRAIGHTEITTING 1" MALE 0
24 640-00-1020 2 TEE 1" FEMALE .
25 640-00-0220 2 ELBOW 1" 90DEGFEMALE
26  640-00-1022 1 TEE 1" FEMALEWITH 1/4" GAGE
27 640-00-3010 4  INLINE STRAINER 1" PLASTIC
32 640000430 2 HOSE BARB 11/2"
33 640000530 1 ELBOW 11/2" 90DEG HOSE BARB
34 640000230 1 ELBOW 11/2" 90DEG FEMALE
37 RM-80-0850 2 RUBBERHOSE 1" X 90" 150PS|  AG 300 Al nozzles zad brackels
38 RM-80-0850 2 RUBBERHOSE 1" X 100", 150 PSI AG 300
40 RM-80-0950 1 HOSE 1-1/2" X 82" AG EPDM 3000 {except where noted)
41 RM-80-0050 1 HOSE 1-1/2" X 25" AG EPDM 3000
42 640-02-0000 1 POPITELBOW 14" 90DEG
43 675000200 1 HOSE 1/4" X 360"
44 200-000750 1 CLAMP 2" EXHAUST
45  91500-0500 18 SCREW CLAMP #16
NSS: NOT SOLD SEPARATELY

Apache Page 6.3.06 Apache Page 6.3.7



ITEM PART# QTY
1  610-00-0100 52
2 690-00-0675 54
3 NSS 54
4 900-00-2600 54
5 901-00-3010 54
6  900-03-1810 54
7 901-00-3000 54

15 RM-80-0680 2

16 640-00-0100 6

22 640-00-0420 8

23 640-00-0720 4

24 640-00-1020 2

25  640-00-0220 2

26 640-00-1022 1

27  640-00-3010 4

28  660-00-0100 5

29  660-00-0150 5

28/29 660-000-200 5

30 NSS 1

31 660-00-0110 1

32  640-00-0430 2

37 RM-80-0850 2

38 RM-80-0850 2

39 RM-80-0850 2

43  675-00-0200 1

Apache

Section 6: Wet System

PART NAME
TRIPLEBODY NOZZLE
NOZZLEBRACKET
SCREW
BOLT
NYLOCK NUT
CARRIAGEBOLT
NYLOCK NUT
POLYPROPOL ENE PIPE
CAP
HOSE BARB
STRAIGHT FITTING
TEE
ELBOW
TEE
INLINE STRAINER
FLOW CONTROL VALVE
VALVEMOTOR
COMPLETE KZ VALVE
VALVEINLET 11/2"
VALVE END CAP
HOSE BARB
RUBBER HOSE
RUBBER HOSE
RUBBER HOSE
HOSE

NSS: NOT SOLD SEPARATELY

SZE COMMENT

5/16-18 X 3/4

5/16-18

1/4-20X 2 1/4

1/4-20

1" X 50 1/4"

1

1"

1" MALE

1" FEMALE

1" 90DEG FEMALE

1" FEMALEWITH /4" GAGE

1" PLASTIC
VALVE ONLY

ELECTRICHEAD ONLY

11/2"

1" X90",150PSI  AG 300
1" X 100", 150 PSI  AG 300
1" X12",150PSI  AG 300

/4" X 360"

NOTE: COMPLETEKZ VALVE PART NO: 660-000-200

Page 6.3.08

UV

7

N

Apache

S

All nozzles and brackets
(except where noted)

Page 6.3.9



Q

ge 6.3.16

Pa

SN
, % \ GO
o 4
i N @ 7S

N\ L

@
e

= ”’ ,'\\n!\ww 3 «/u)/uuﬂh
@ 1\\\~\W_II

e/ te7 @ @

o

\ : ; \\‘\\
f % S / x
‘ KV'A
.,h ﬂ‘.l. 7

f@l%

Apache Page6.3.10



ITEM  PART# QTY

9 640-001-500 1
10 620-000-530 1
11 690-002-000 1
23  640-000-410 2
24  640-000-400 1
25 640-000-200 1
26  675-000-175 1
33 680-000-025 1
34  690-001-300 1
35 640-020-000 1
36 675-000-200 1

Apache

Section 6;: Wet System

PART NAME
BANJO VALVE
BRACKET, FRESH WATER
HAND RINSE PLATE
ELBOW
HOSE BARB
ELBOW
HOSE
PRESSURE GAGE
PRESSURE GAGE BRACKET
POPIT ELBOW
HOSE

SZE COMMENT
2" SHOWN ON PAGE

12" 90DEGHOSE BARB
vzt

12" 90DEGFEMALE
12" X 42"

4"  90DEG
/4" X 360"

Page 6.3.11

Apache

>

&

Page 6.3.12



ITEM

12
13
16
18
19
27
43

Section 6: Wet System

PART# QTY
640-000-340 4
640-000-740 5
640-001-040 2
640-000-440 5
640-001-140 1
RM-801100 1
RM-801100 1

Apache

PART NAME
ELBOW
STRAIGHT COUPLE
TEE
HOSE BARB
PLUG
HOSE
HOSE

2]

NNNNNNN

ZE COMMENT
90DEG STREET
MALE
FEMALE

"X 35" EPDM 3000
"X 19" EPDM 3000

Page 6.3.13

Apache

Page 6.3.14



ITEM
4
12
13
16
17
18
27
28
29
43
44

Section 6: Wet System

PART # QTY

640-002-000
640-000-340
640-000-740
640-001-040
640-000-540
640-000-440
RM-801100
RM-801100
RM-801100
RM-801100
640-000-500

Apache

P RPRPRPRPRPRPOOONOOPM®W

PART NAME SZE COMMENT
BANJO VALVE 2" SHOWN ON PAGE
ELBOW 2 90DEG STREET
STRAIGHT COUPLE 2" MALE
TEE 2" FEMALE
ELBOW 2 90 DEG HOSE BARB
HOSE BARB 2
HOSE 2" X 35" EPDM 3000
HOSE 2" X 25" EPDM 3000
HOSE 2" X 56" EPDM 3000
HOSE 2" X 19" EPDM 3000
ELBOW 3/4" 90DEG HOSE BARB

Page 6.3.15

Apache

Page 6.3.16



Section 6: Wet System

ITEM PART# QTY PART NAME SZE COMMENT

1 630-000-300 1 PRODUCTPUMP ACE 204 SHOWN ON PAGE

630-000-311 1  PRODUCT PUMP ACE 304 SHOWN ON PAGE

2 660-000-100 1 AGITATEVALVE SHOWN ON PAGE

3 640-001-600 1 BANJOVALVE 1-1/2" SHOWN ON PAGE

4 640-002-000 3 BANJOVALVE o SHOWN ON PAGE

5  640-010-000 1 QUICK COUPLE o

6 640-003-000 1 STRAINER 1-1/2" SHOWN ON PAGE

7 640-000-731 1 NIPPLE 1-1/2" X 10"

8 640-000-831 1 NIPPLE 1-1/2" X 4"
12 640-000-330 4 ELBOW 2" 90DEG STREET
13 640-000-740 5 STRAIGHT COUPLE 2" MALE
14  640-001-041 1 STEELTEE 2" FEMALE
15  640-000-251 1 STEEL ELBOW 1-1/2" 45DEG FEMALE
16  640-001-040 2 TEE 2" FEMALE
17 640-000-540 3 ELBOW 2" 90DEG HOSE BARB
18 640-000-440 5 HOSE BARB o
21 640-000-232 1 ELBOW 1-1/2" 90DEG STREET
22 640-000-230 1 ELBOW 1-1/2" 90DEG FEMALE
28 RM-801100 1 HOSE 2" X 25" EPDM 3000
31 RM-800950 1 HOSE 1-1/2" X 6" AG EPDM 3000
32 RM-800950 1 HOSE 1-1/2" X 25" AG EPDM 3000
37  640-000226 1 STEEL ELBOW 1-1/2" 90DEG STREET
38 640-000-741 1  STEEL NIPPLE o
39  640-000-725 1  STEEL NIPPLE 1-1/2"
40  640-000-730 4 STRAIGHT COUPLE 1-1/2" 2N
41  640-001-030 1 TEE 1-1/2" FEMALE \’,% :
42 640-000-530 2 ELBOW 1-1/2" 90DEG HOSE BARB @

41 ¢ >
Q | ‘6 ’ C
T A
0 0 N
|§”/
RN

Apache Page 6.3.17

Apache

Page 6.3.18



Section 6.3: Wet System Tank Plumbing Deere & Plus Models
f;ﬁéﬂ
Page6321 0 | K . W

Dg@@@@%

o 1
N
° ' Q/W@ RITO FIUSE |
) >

0 BOOMY ALY

Page 6.3.19




Section 6: Wet System

ITEM PART# QTY DESCRIPTION SZE COMMENT

3 640-100-011 23 CLAMP 2" FULL PORT

7 915-003-300 3 CLAMP 2’
10 640-100-023 4  FITTING 1" BRB X 1" FLNG 90 DEG
11 915-000-500 4 CLAMPSCREW #16 1
12 640-100-002 3  FITTINGTEE 2" BANJO
14 640-020-000 1  FITTING /4 POPIT 90DEG
15 690-001-300 1 BRACKET PRESSURE GAUGE
16  680-000-025 1 PRESSURE GAGE
18 640-100-054 2  FITTING 2" BTM DRN FULL
19 640-100-030 2  ANTISIPHON 2" BANJO /?\
20 640--000-420 1 HOSEBARB 1"
21  640-000-520 1 HOSEBARB 1" 90 DEG L
22 640-000-540 1 HOSEBARB 2" 90DEG
36 640-100-012 16  SEAL 200

0 0

Page 0.3.21

P -
¢ - Q 5%l

0 | TEDMMEK i 5 S ‘/6 m@ :

P 3 @m J

E 0 ©o @;j}J S ﬂﬂ
|

Apache Page 6.3.20 Apache Page 6.3.21



Section 6: Wet System

ITEM PART# QTY
1 640-000-150 1
2  640-100-074 2
3  640-100-011 23
4  640-000-042 2
5 640-100-001 5
6  640-100-005 5
7 915-003-300 8
8  640-100-103 3
9  640-100-015 7

10  640-100-023 4

11 915-000-500 4

28  640-100-007 1

33  640-100-073 1

34  640-100-072 1

35 640-100-077 3

36  640-100-012 16

37  640-100-016 10

38 640-100-014 6

Apache

DESCRIPTION SZE
CAP 2" POLY
FITTINGADPTR 2" M FLNG
CLAMP 2" FULL PORT
FITTINGFP 2" 45DEG
VALVE 2" PLASTIC
FITTING 2HOSE BARB
CLAMP 2" TC231
BOWL STRAINER BANJO
CLAMP 1"
FITTING
CLAMP SCREW #16 1
FITTING REDUCER 2"-1"
FITTING RDCR 220 X 200
FITTING CROSS 2’
VALVE BALL 1"
SEAL 200
SEAL 100
SEAL 150

1BRBX 1FLNG 90DEG

COMMENT

Page ©.3.43

Page 6.3.22

o

Apache

7

LY/

A A" 4

s

y
\

@ () L

Page 6.3.23




Section 6: Wet System

ITEM PART# QTY  DESCRIPTION SZE COMMENT
3 640-100-011 23 CLAMP 2" FULL PORT
5 640-100-001 5 VALVE 2"
6 640-100-005 5 FITTING 2HOSE BARB
7 915003-300 8 CLAMP 2’
11 915-000-500 4 CLAMP SCREW #16 1
12 640-100-002 3 FITTING TEE 2"
17 640-100-003 3 FITTING ELBOW 2" 90DEG
18 640-100-054 2  FITTING 2" BTM DRN FULL
19 640-100-030 2  ANTI SIPHON 2" -
20 640-000-420 1 HOSE BARB 1"
36 640-100-012 16  SEAL 200

A |
{ |

Y

W

STV

\\‘

\@% \ E 1=
g o 0
w"; . ‘{\ . o

)

4
o

Apache Page 6.3.24 Apache Page 6.3.25



Section 6: Wet System

ITEM PART# QTY  DESCRIPTION SZE COMMENT
3 640-100-011 23 CLAMP 2" FULL PORT
5 640-100-001 5 VALVE 2" PLASTIC
8 640-100-103 3 BOWL STRAINER
9 640-100-015 7 CLAMP 1"
10 640-100-023 4  FITTING 1" BRB X 1" FLNG 90 DEG
12 640-100-002 3 FITTING TEE 2"
17 640-100-003 3 FITTING ELBOW 2" 90DEG
23 640-000-430 3 HOSE BARB 1.5"
24 915-003-300 1 CLAMPTC231 2’
25 611-000-052 1 FLOW METER W/SENSOR RAVEN
26 611-000-053 1 VALVE CONTROL MONITOR RAVEN
27 660-000-300 1 VALVEAGITATION
28 640-100-007 1  FITTING REDUCER 2"-1" 0
29 640-100-006 1 FITTING TEE 2" STD
30 640-100-055 1  STRAINER 2'Y
31 640-100-004 2 FITTING ELBOW BARB
32 630-000-200 1 PUMP PROD HYD 12 GPM (MDL 304)
36 640-100-012 16  SEAL 200 0
37  640-100-016 10  SEAL 100
38 640-100-014 6  SEAL 150 0 Y
Q

Page G.3.27

Apache Page 6.3.26 Apache Page 6.3.27



ITEM

A
1
2
3
4

Section 6: Wet System

PART# QTY
640-003-100 1

NSS 1
640-003-101 1
640-003-102 1

NSS 1

PART NAME SZE
STRAINER ASSY COMPLETE
BODY

FILTER

SEAL

CANISTER

NSS: NOT SOLD SEPARATELY

COMMENT

1-1/2" Product Strainer




Section 6: Wet System

ITEM PART # QTY PART NAME SIZE COMMENT
A 610-000-110 A/R NOZZLEASSY TRIPLE PRECISION BOOM
610-000-252 A/R NOZZLEASSY TRIPLE PRECISION BOOM
610-000-151 A/R NOZZLEASSY TRIPLE PRECISION BOOM
610-000-500 A/R NOZZLE ASSY TRIPLE HARDI BOOM
610-000-000 A/R NOZZLEASSY SINGLE HARDI BOOM
610-000-050 A/R NOZZLEASSY SINGLE HARDI BOOM-FRONT OF BOOM
610-000-100 A/R NOZZLEASSY TRIPLE HARDI BOOM-FRONT OF BOOM
610-000-154 A/R NOZZLEASSY TRIPLE PRECISION BOOM HIGH FLOW
1 NSS 1 BODY
2 NSS 1 ORING
3 NSS 1 RUBBER GROMMET
3 NS 1 RUBBERG Spray Nozzle
5 NSS 1 SEAL
6 NSS 1 ORING
7 NSS 1 ROTARY
8 NSS 1 PLUNGER
9 NSS 1 CAP

NSS: NOT SOLD SEPARATELY




ITEM

CQCOWoO~NOOUITAWNDN

NRPRREPRRRERRRER
QLW ~NOOUDhwWwNP

Section 6: Wet System
PART# QTY

660-000-000
660-000-005
640-100-062
660-000-150
660-000-200
660-000-115
660-000-350
660-000-161

NSS

NSS

NSS

NSS

NSS

NSS

NSS

NSS

NSS

NSS

NSS

NSS

NSS

NSS

NSS

NSS

NSS

NSS

NSS

ARANRPRNRPARNVNRRPRRPRPRRENRRER

PART NAME SIZE
3 VALVE ASSY COMPLETE
5 VALVE ASSY COMPLETE
5 VALVE ASSY COMPLETE
MOTOR ELECTRIC ONLY
VALVEASSY SINGLE COMPLETE
REPAIR KIT KZ VALVE
VALVE ASSY SINGLE
REPAIRKIT BANJO VALVE
VALVE BODY
VALVE INLET
ELBOW
O-RING
SCREW
QUICK PIN
BALL SEAT
SEAL
SEAL
O-RING
NYLON SEAT
BALL VALVE
LOCK WASHER
SLIP COUPLE
O-RING
MOTORKEY
SEAL
SCREW
NUT

NSS: NOT SOLD SEPARATELY

COMMENT
KZCO
KZCO
BANJO
KZCO
KZCO
KZCO
BANJO
BANJO

Product Valve

&



Section 6: Wet System

ITEM PART# QTY  PART NAME SZE COMMENT
A 660-000-175 1  VALVE W/MOTOR ASSY 8 SECOND KZCO
660-000-100 1 VALVE W/MOTOR ASSY 3SECOND KZCO
660-000-300 1 VALVE W/MOTOR ASSY BANJO
1 NSS 1 MOTORELECTRIC BANJO 3
2 NSS 1 MOUNTPLATE
3 NNS 4 SCREW Altat@ VaIV@
4 NSS 4  NUT
5 NSS 4 LOCKWASHER
6 NSS 1 MOUNTPLATE
7 NSS 2  INLET/OUTLET
8 NSS 2  NYLONSEAT
9 NSS 2 SEAL
10 NSS 1 VALVEBODY
11 NSS 1 VALVEBALL
12 NSS 4 BOLT

NSS=NOT SOLD SEPERATELY




Section 6;: Wet System

ITEM PART# QTY PART NAME SZE COMMENT
A 640-100-001 A/R VALVE COMPLETEBASSY
1 NSS 1 BOLT
2 NSS 1 FLATWASHER
3 NSS 1 HANDLE
4 NSS 6 NUT 2 00 o
5 NSS 6 LOCKWASHER V 1
6 NSS 2 INLET/OUTLET aﬂj @ @ V@
7 NSS 2  NYLONSEAT
8 NSS 2 SEAL
9 NSS 1 VALVEBODY
10 NSS 1 VALVEBALL
11 NSS 6 BOLT




Section 6: Wet System

ITEM PART # QTY PART NAME SZE COMMENT
A 640-000-600 A/R VALVE ASSY COMPLETE
1 NSS 1 BOLT
2 NSS 1 FLAT WASHER
3 NSS 1 HANDLE
4 NSS 4 NUT
5 NSS 4 LOCK WASHER " .
6 NSS 4 BOLT
v 1-1/2" Banjo Valve
8 NSS 2 NYLON SEAT
9 NSS 2 SEAL
10 NSS 1 VALVE BODY
1 NSS 1 VALVEBALL

NSS: NOT SOLD SEPARATELY




Section 6: Wet System
ITEM PART# QTY PART NAME SZE COMMENT
A 640-001-500 A/R VALVE ASSY COMPLETE
BOLT
FLAT WASHER
HANDLE
NUT
LOCK WASHER

NLETIOUTLET 1/2" Banjo Valve

NYLON SEAT
SEAL

VALVE BODY
VALVEBALL

POoOOWoO~NOUTAWNER
PRPNNMNNADMDMNRRR

e




Section 6: Wet System

ITEM PART# QTY  PART NAME SZE COMMENT
1  630-001-000 PIPEPLUG 18" NPT
2  630-001-010 VOLUTE 2X1-1/2 CAST IRON
3  630-001-060 NUT IMPELLERPUMP
4  630-001-070 WASHER IMPELLER PUMP ProduCt Pu mp
5  630-001-020 IMPELLER COUNTER SUNK USED ON APACHE ‘97-'9

5A  630-000-023
5B 630-000-022

IMPELLER PLASTICNO COUNTER SINK
IMPELLER CAST IRON W/O COUNTER SINK

6  630-001-030 ORING

7 630-001-090 SEAL KIT PRODUCT SIDE

8  630-001-050 PUMPMOUNT

9  630-001-230 BOLT 3/8NC X 3/4

10  630-001-240
11  630-001-220

SLINGER PUMP
INTERNAL SNAPRING

12 630-001-100 BEARING

13  630-001-200 EXTERNAL SNAPRING

14 630-001-210 SHAFT SPACER

15  630-001-130 KEY 18X 1/8 X 1/2
16 630-001-110 HYDRAULIC SHAFT

17  630-001-120 MOTOR COUPLER

18  630-001-270
18A 630-001-141
19  900-002-600

HYDRAULICMOTOR 10GPM
SEAL KITHYDRAULICMOTOR
BOLT 5/16-18 X 3/4

ARPRPRRPRRPREPREPNNNRPIAMRRPRRRPRRERERREW®




ITEM
A

o o1 b~

Section 6: Wet System

PART # QTY

640-100-057
640-003-010
640-003-100
640-003-000
640-100-100

NSS

NSS
640-100-101
640-000-011
640-003-101
640-100-102
640-003-102
640-100-103
640-100-104
640-100-105

1

RPRRRPRRRRPRRPRRRRR

PART NAME
STRAINER ASSY COMPLETE
STRAINER ASSY COMPLETE
STRAINER ASSY COMPLETE
STRAINER ASSY COMPLETE
BODY
BODY
BODY
ELEMENT
ELEMENT
ELEMENT
O-RING
O-RING
BOWL
O-RING
PLUG

NSS: NOT SOLD SEPARATELY

SZE

COMMENT
BANJO
PRECISION
TEEJET
SPRAYING SYSTEMS
BANJO
TEEJET
PRECISION
BANJO
PRECISION
TEEJET
BANJO
TEEJET
BANJO
BANJO
BANJO

A

£
(aTa
v

aaaa
A\

In Line Product Strainer

\

:

[

ﬁ

>,
)

t((aYa




l« -]
R

ALTERNATOR
RPM
I
1 2 4
o
(=3
BENBING
—7
N P
& | = a|m
a|l a |
S
FUEL @E}
KEY START R
J. N
( FUEL
NEUTRAL [
START o
Hy NI 2~
®
STARTER
10 MOTOR
START FORWARD
2 N
5
% E L REVERSE
. 2 " ()
g MIGRO- U/
B SWITCH
PULSE
TONE 4
QIL PRESSURE 5.U.
WATER 8.V,
HYDRAULICS S,
HOLR | TRANSMISSION B.U.
METER ‘
35| %9

Section 7.0 Electrical



POWER FANEL/|
Fertign 7.4

Page 7.1.02 \
Y4

PLUL E2Z
ENGINE HARNESS [

Fewtim 7.2

LI B

Section 7.1 Main Harness & Attachments

Page 7.1.03

TGS AND AT
o Q Belinm 7.
Page 7.1.04
= LIGHTF W AUXE

DISTES

RACE DN
RACK [P

_— VALYB MAIN MANTFOLI]
AFRAY 1

- BFRAY 2
SUEPEN EUEFENEION FLOW RESTRICTOR
o HEU BEYTRAULID SENDUING LINLT

o BHOM FLUY

Page 7.1.08

AGITATE VALVE
.-
S AOVLV

[TRIRIN BIGNAL

Page 7.1.06

Page 7.01.07

[TURN BTENAT




SOUIER PALTEL
Section 7.4

/ T PLUG EE

Section 7.2

STEERING COLUMN & DASH GAGES
Section 7.5

PLUGE] —




PLUG REV —-~

v

_~— PLUG FWD

FORWARD/REVERSE

TRANSMISSION SENDING UNIT

N TSU

SPEED SENDING UNIT

(>

/

ssui - SSU2



LIGHTS AND AUX

Section 7.7
LIGHTF —\ - AUXF
‘ /
FUEL SENDING UNIT

CONTROL CONSOLE

Section 7.6 ——
-— F8U



DIODE BOX

~ DIODE 2

DIODE 3 — | | DIODE I

!

Y

-~ RACK DN

RACK RELIEF VALVE

__— RACKUP
) . YALVE MAIN MANIFOLD
ffffffffffffff SPRAY 1
ffffffffff - SPRAY 2
. SUSPEN SUSPENSION FLOW RESTRICTOR
. — HSU HYDRAULIC SENDING UNIT

- BOOM PLUG

Section 7.3

BOOM HARNESS




TSL —/

!
)
/

| AGITATE VALVE

—

{ [TURN SIGNAL|

/
7



TSR —/

TURN SIGNAIL




Fart Mymbear: 660-00-0200

Fart Name: Agitate Valve Fart Locafion: Chassis Rear

Connection AGVLV AGITATE
Plug Type |‘Weather Pack
2-WWay Fernale S
Hamness bain 4@
Z of Wires 2
Page Reference 714 schematic

Wire Connecti ons

Fart Ngrmaber: 700-00-0110

Fart Nawme: Dhode Box Fart Location: Chassis Left

Connection DIODE 1
Plug Type | Custor 8-YWay Circuit
Board Caddy
Harness Mdain
Z of Wires 5
Paae Reference EAN
Connection DIODE 2
Plug Type | Custorm 8-YWay Circuit ZS
Board Caddy
Harness Pdain DIODE 3
Z of Wires g DIODE 1 _
Paae Reference 716 Schematic
Connection DIODE 3 DIODE 3
Plug Type | Custorm 8-YWay Circuit
Board Caddy
Harness Mdain
# of Wires 4 B e
Paae Reference 7.1hb Whire Connections




Feari Munber: 700-01-0005

Fari Mame: Fuel Sending Tt Fart Location: Fuel Tank Top

Connection FsU
Plug Type |Mylon Insulated
Hing Terminal +
Harness M ain FsU
Z of Wires 1
Page Reference /.14
Connection (B e
Plug Type  |Mylon Insulated
Fing Terminal G
Harness i ET HSU
% of Wires 1 Wire Connections
Page Reference F 1.7
FParé Mumber 290-15-0000 Far: Nape: Hydraulic Sending Uit Fart Location: 1l Tank
Connection H5U 3
Plug Type [Mylon Insulated
Ring Terminal HY DRAULICS S
Harness Main SOLID |/|_|\|
# of Wires 1 THONE l"'\lzl,/'} G
Page Reference 717

Schematic

H3SU

WWire Connection

Fart Munber: 840-00-0020

Fart Location. Chassis Left

Fari Name: Facle Eelief Valve

Connection RACK DN ey, Ig —
Plug Type Weather Pack e . o,
2-WWay Fernale BT L @
Harness Main
Z of Wires 2 :
schetnatl
Page Reference 718 CACals
RACK DN

Wire Connections




Fari Member: 300-40-0300

Fare Name: Man Manifold

Fart Locafion: Chassis Left

Connection SPRAY 1
Plug Type | “Weather Pack
2-\Way Female
Harness hain
Z of Wires 2
Page Reference ez
Connection SPRAY 2
Plug Type | “Weather Pack
2-\WWay Female
Harness Main
Z of Wires 2
Page Reference Fifar
Connection RACK UP
Plug Type Waather Pack
2-\Way Female
Harness hain
# of Wires 2
Page Reference 710
Connection VALVE
Plug Type YWeather Pack
2-\Way Female
Harness Main
# of Wires 2
Page Reference 7.1.10

SPRAY 2

valLve
RACKNP  yp e (e
L
{ow
= Ry
PUMP
Schematics

Fart Mumber: 700-01-0100

Fart Nome: Speed Sending Unit Fard location: Drive Shaft

Connection

S50 1

Mylon Insulated

Plug Type Eing Terminal
Harness hain
#Z of Wires 1
Page Reference P s
Connection 550 2

Mylon [nsulated

Plug Type Eing Terminal
Harness hain
Z of Wires 1
Page Reference Fi e,

SuU1
sue2
SENDING
UNIT
=chematic

Wire Connections




Fort MNumber:

INFO: 1157

Fart Name: Standard Flasher Bulb  Bart Location: Flashing Lights

Schematic

Fart Number: 340-00-0019

Fart Mame: Suspension Eestrictor  Farf Locafion Chassis Left

Connection SUSPEN
Plug Type Waather Pack FLOW
2-Way F I

Harness ah;aiima - CONTROL

#Z of Wires 2 VALVE
Page Reference 7.1.5
SUSPEN
Schematic

Wire Clonnections

FPart Mumber: 390-00-1200

Fart Name: Transmisston Sending Unit Farf Location: Transmission

Connection TsUu
Mylon Insulated
Plug Type Ring Terminal
Harness bdain
# of Wires 1 G
Page Reference 7.1.10

Schematic

Wire Connection

Fari Mupbar T10-00-00200

Fart Neme: Turn Signal Lights Fart Location: Chassis Bear

L TUEN

Connection TSL & TSR
Plug Type [Custom Molded LT

3-4ay Male >\_/<

Harness hain R TUEN G
#Z of Wires 2
Page Reference 7.1.10 RTM
TSL & TSR Schematic

Wire Connection




Fart Muyshear: F00-00-0110

Fart Name: Diode Plug 1 Fart Location: Section 7.1

Connection DICDE 1
Plug Type | 8-Way Circuit
Board Caddy .
4 52 PIWe
Harness Main E 53 FINE
# of Wires 5 = 52 5E el
O E 15 GREEM
= F & BROWH
G 12 YELLOW
H 17 WHITE
Wire Connections
Fart MNewbar: 700-00-0110 Fart Mame: Diode Plug 2 Fart Location: Section 7.1
Connection DIODE 2
Plug Type | 8-Way Circuit
Board Caddy , ' GRS
Harness Mlain < i EE Ei:rr:
2 ofWires | g . 2 an
— [ 20 BLUE
i g3 wWHITE
H 21 GRL™
Wire Connections
Part Musmber: 700-00-0110 Fart Mame: Diode Plug 3 Fart Location: Section 7.1
Connection DICDE 3
Plug Type | 8-\Way Circuit
Board Caddy i
i - 3o
O LERITES O [ 21 EROWN
= F 24 GREEN
|

Wire Connections




|AJC SENSO]

R

POWER PANEL
Section 7.4

~WATER TEMP

@ SENDING UNIP]
N

Section 7.2 Engine Harness & Attachments

ALTERNATOR

1%7
g

o

~

@MR@SW%E SENDING UNIT]

5T

o RTER
MAIN HARNESS
Section 7.1



Part Mumber: Fart Name: A/C Pressure Sensor  FPget Location: Engine Left
Connection A/C SNS 1 ASC SNS 1 ASC SNS P
Plug Type Fackard
1-WWay Female
Harness Engine ASC SENSOR
Z of Wires 1
Page Reference 724
Connection ACSNS 2
Plug Type Fackard
1-WWay Female
ﬁH:fr:E; En ?lne mchematic
Page Reference 724 Wire Connections
Fart Mupber: 720-00-1000 Fart Mame: Alternator Fart Location: Engine
Connection ALT 1 ALT 1 ALT 2 ALT 3
Plug Type  |Mylon Insulated
Ring Terminal
Harness Endine
# of Wires 1
Page Reference .24
Connection ALT 2
Flug Type |Custom 2-\WWay
Female
Harness Engine
Z of Wires ¢
Paqge Reference 7258
Connection ALT3 < chematic
Plug Type ;
Bl T—
Harness Engine
Z of Wires 1
Paae Reference 725




Fart Mymber: 720-00-0000

Fart Name: Battery

Fart Location: Engine Front

Connection POS NEG
Plug Type Battery
Terminal
Harmess Endgine
# of Wires 1 POS e - |NEG
Page Reference 7.2.8
Connection NEG
Plug Type Batter :
o Termingl schematic
Harness Engine
# of Wires 1
Page Reference 726 i & onnech bis
Fart MNuonber: Fart Namme, Engine Ground Fart Location. Engine Eight
Connection a1
Plug Type Heawy Duty
Ground Lug
Harness Engine
# of Wires 1 -
Page Reference 726
Connection G2

Plug Type |Mylon Insulated
Ring Terminal =chematic
Harness Engine
# of Wires 1 GP
Page Reference 726 Wire Connections
Fart Mumber: Fart Location: Engine Left
Connection FUEL R .
Plug Type | WWeather Pack FUEL R
3-Way Male
Harness Engine G2
# of Wires 1
Page Reference 726
Connection G2 P

Plug Type |Mylon Insulated
Ring Terminal
Harness Engine
# of Wires 1
Page Reference 726
Connection P

Plug Type  |Mylon Insulated
Butt Connector
Harness Engine
# of Wires 1
Paqge Reference 727

b

sl (o
- '||"||.|'|'rr}..'.ﬁ:' ¥ ”}l'ﬂ'!‘!}

Wire Connecti ons

G

Schematic



Fart Mymber: 290001400

Fart Mame 1l Pressure Sending Tnit

Fart Location: Engine Top

Connection OPsSU1 OPsU 1
Plug Type |Mylan Insulated
A F{Finu Terrminal OpPsu 2 Powe ﬁ
Harness Engine From asu
# of Wires 1 Go.ge_
Page Reference 727
Connection OPsU 2
Plug Type  [Mylan Insulated SOLID
Fing Terminal 5 ‘ TONE G
Hamess Eniging s, Pl
# of Wires 1 Wire Connections I
Page Reference 727
FPart Mussber 700-40-0000 Fart Mawme: Starter Motor  Fart Location: Engine Eight
Connection D
Plug Type  [Mylon Insulated
Fing Terminal
Harmess Engine
# of Wires 1
Page Reference 7.25
Connection BATT
Plug Type Heavy Duty
Starter Lug
Haress Engine 3
# of Wires 1
Page Reference F2A
Connection S
Plug Type [MNylon Insulated
Fing Terminal
Harness Engine
= of Wires 1 Schematic
Page Reference 728

Fart Mymber: 700-01-0200

Fart Mawme: Water Sending TTnit

Fart Locaion: Engine Top

Connection
Plug Type

Wsu1

Mylon Insulated
Cuick Slide Fermale

Harness Engine
# of Wires 1
Page Reference 728
Connection Wsuz2

Plug Type

Mylon Insulated
Cluick Slide Fermale

Harness Engine .
# of Wires 1 Wire Connections
Page Reference 728

WViue

Power ;
from | WSU
Goge
SuUL
SOLID
TONE G
G

Schematics




‘ BOOM HAZARD LIGHT

Section 7.3 Boom Harness & Attachments FLSH \

— FLSH - ‘\\
| N RWU
BOOM HAZARD LIGHT | | ‘\L \— RWD
LWU
. LWD
o RFI
RFO
RTO
RTT
HYDRAULIC BOOM VALVE
RTPV
—— RPV
- CPV
RIGHT TIP PRODUCT VALVE
LBV
[RIGHT PRODUCT VALVE
HARNESS
Section 7.1
BOOM PLUG A CENTER PRODUCT VALVE
i\ \ [LEFT PRODUCT VALVE|
LTPV

y A

[LEFT TIP PRODUCT VALVE




FPart Mumber: 710-00-0200

Fart Name: Boom Hazard Lights  Part Locafion: Lower Boom

Connection FLSH EIGH
Plug Type Mone
Harness Eoorm R LEFT G
£ of Wires 2
Page Reference 7.3.4
FLs mchematic

Wire Connection

Fart Mumber: 660-00-0150

Fart Location: Boom Fear

FPart Name: Center Froduct Valve

EET

Connection CPV EOOM CNTE vaLVE
Weather Pack
Plug Type 4-Way Male W G
Harness Boom
# of Wires 4
Page Reference 7.3:3 =chematic

CPV

Wire Connections

Fart Maonber: 660-00-0150

Fart lncation: Boom Fear

Fart Masme: Left Product Valve

EET

Connection LPV BOOM LF vaLvE
Weather Pack
Plug Type 4-4qv Male v —G
Harness Boom
# of Wires 4
Page Reference 734 Schemmatic

LPY

Wire Connections

Fart Muwher. 660-00-0150

Fart Name: Left Tip Product Valve  Fart focafion: Boom Bear

EET

Connection LTPV EOOM LF T vALVE
Weather Pack
Plug Type | 4-%ay Male Vv G
Harness Boom
# of Wires 4
Page Reference 734 Schematic

LTP

Sire Connections




FPart Munber: 800-40-0050 Fart Name: Hydraulic Boom Valve

Fart Location: Boom Eear

Connection LWD LwWD EwWD
Weather Pack
Plug Type |2-\WWayFemale
Harness Boom
£ of Wires 2
Page Reference 734
Connection LWu
YWeather Pack
Plug Type [2-Way Female
Harness Boom
2 of Wires 2
Page Reference 734
Coennection RFI F
VWeather Pack :
Plug Type |2-WayFemale |
Harness Eoom 7 # -
# of Wires 2 {.I:_.,I;rﬁ: b/,
Page Reference 7348 )
Connection RF(O
YWeather Pack
Plug Type  |2-WayFemale FTI Lwl RwU
Harness Boom
# of Wires 2 ETO EFI
Page Reference 735 o T R
Connection RTI Connection EWD
YWeather Pack Weather Pack i Q
Plug Type |2-WayFemale _ Plug Type |2ay Female —f— =
Harness Boom Harness Boom S
% of Wires 2 % of Wires 2 i — {3
Page Reference 7.35 Page Reference FRGHS) . G
Connection RTO Connection RWU Ll "G*
Weather Pack Weather Pack _Eﬂ:\ Pam
Plug Type |2-\WWayFemale Plug Type |2-Way Female ﬁ
Harness Boom Harness Boom _E: -
# of Wires 2 # of Wires 2 ' b
Page Reference /.35 Page Reference /36

Schematic

Fart Munber: G60-00-0150

Part Locationr Boom Fear

Fart Name: Eight Product WValwve

Connection RPV
Weather Pack
Plug Type 4 ay Male
Harness Boom
£ of Wires 4
Page Reference 735
RPWV

Wire Connecti ons

BOOM RT VALVL

LO_G

Schematic




Fart Mupmber: 660-00-0150 ght Tip Product Valve  Part Locafion: Boom Rear
- BOOM RTT VALVE

LO_G

~chematic

Connection RTPV

Wieather Pack
Plug Type 4-Way Male

Harness Boom
Z of Wires 4
Page Reference /.3hb

RTP

Whire Clonnections




Section 7.4 Power Panel

—|

ACCESSORY RELAY)|

[EFNALE ‘\

N

l\mf;:@ﬁ

FUEILL RELAY

MEP
ALT ‘\

~
g (=

NEUTRAL START
RIELAY

NHER

A

L

ACC 15A

FUSE

ACCESSORY

1SA FUSE
[POWEIR

1

[START RELAY]
r ETARTER
/ '
] _/
L
BATT SBA Z,L
FUSTE —7 & f""] bl
BATT
LTS SDA . - A% oo J@
FIUSE - b
KEY f-
SWITCH o il KRS
STARTER 1SA TFUSE
ENGINE Section 7.2 N\ —
GROUNID — e L
Seetion 7.2 L 6
SUSPENSION \ \ )
HARNESS
Seetien 7,8 J
MAIN

[HLARNIESS
Secliom 7.1

154, FUSIE



Fari Mumber:

FPare Mame: ACC 154 Puse Fart Locafion: Control Panel

Connection ACC
Mylon Insulated
Plug Type Fing Terminal 1594
Harness Endine
# of Wires 1 ﬁ[i_' ,__ECF
Page Reference 744 ‘
Connection ACCF
Mylon Insulated ;
Plug Type Ring Terminal ACTC T — ACCF Schematic
Harness Enrine
# of Wires 1
Page Reference 745

Fari Mumber:

Fart Mame, Accessory 104 Fuse  Fard Location: Control Panel

154
& &
Schematic

Fart Mymber: 700-00-0105

Fart Locationr, Control Panel

Fart Name: Accessory Eelay
Connection B -
Mylon Insulated ACCH
Plug Type Ring Terminal
Harmess Endgine
# of Wires 1
Page Reference 745 B ‘ ACCH
Connection IGNACC
Mylon Insulated : IGNACC
Plug Type Eing Terminal :
Harness Engine ; .
% of Wires 1 Wire Connections IGNACC
Page Reference f4B
Connection ACCF
Mylon Insulated mchematic
Plug Type Ring Terminal
Harness Engine
# of Wires 1
Page Reference 745




Fori Numbar: Part Nepme: BATT 504 Fuse Fart Locafion: Control Panel
Connection BATT B
Mylon Insulated
Plug Type Ring Terminal
Harness Engine é}t
Z of Wires 1 o)
Page Reference f445
Connection B | | : BATT
Mylon Insulated Wire Clonnections
Plug Type Ring Terminal BATT Schematic
Harness Engine
Z of Wires 1
Page Reference 7448

Fart Muwmber: 700-00-0105

Fart Mawe: Fuel Eelay

Fart Locafion:. Control Panel

Connection ALT
Mylon Insulated
Plug Type Eing Terminal
Hamess Engine
Z of Wires 1
Page Reference 745
Connection F
Mylon Insulated
Plug Type Ring Terminal
Hamess Engine
Z of Wires 1
Page Reference 745
Connection FUEL R
Mylon Insulated
Plug Type Ring Terminal
Harness Engine
# of Wires 1
Page Reference 745
Connection MSF
Mylan Insulated
Plug Type Fing Terminal
Harness Engine
# of Wires 1
Page Reference 7.4.5

MSFE

Wire Connechions

ALT

FULL R

Schematic




FPart MNumber: Fart Mame, ey Switch 104 Fuse  Farf Locafion: Control Panel

Connection ST

B
Mylon [nsulated
Plug Type Ring Terminal .
Harness Endine 3
# of Wires 1 g
Page Reference F47
K3
ST TWire Connection wchematic
Faré Mimber: Foart Mame: LTS S04 Fuse Fari Locafion: Control Panel
Connection LTS E
Mylon Insulated
Plug Type Fing Terminal
Harness Engine .
# of Wires 1 :
Page Reference 745
LTS
: . LTS
TWire Connection
mohematic
Fart MNumbar: Fart Mame: MNeutral Start Eelay  FPart Locafion: Control Panel
Connection NSE START G
Mylan Insulated
Plug Type Fing Terminal
Harness Engine
# of Wires 1
Page Reference 745
MSR NiE

Wire Connections NSR
=chematic




Eoart Monbar: Fart Mame: Power 124 Fuse Fart Location Control Panel
Connection F
Mylon Insulated 154
Pluqg Type FHing Terminal P F
Harness Engine —§ o
Z of Wires 1
P .
age Refer.ence 745 G S
Connection P

Plug Type

Bylon Insulated
Hing Terminal

Wire Cloninections

Harness Engine
Z of Wires 1
Page Reference F47

Fart Mupmber: 700-00-0105

Fard Name: Start Eelay Fart Location: Control Panel

Connection B
Mylon Insulated
Plug Type Bing Terminal
Harness Engine STAETEE
# of Wires 1 R /
Page Reference 745 <
Connection NSE SR B
Mylan Insulated & STAETER
Plug Type Bing Terminal NSRS
Harness Endgine
z of Wires 1
Page Reference F47
Connection STARTER E WWire Connect ofs NSRSR
Mylon Insulated
Plug Type Ring Terminal Schematic
Harness Endgine
Z of Wires 1
Page Reference F47




Section 7.5 Dash Gages & Steering Column

STEERING COLUMN
/ G
A DASH GAGES
S N TEACTIONETER
~
g0 IGNITION - ]
SWITCH FLASHIER TURN
START — / SIGNAIL
~_ \ / " SWITCH
~ G__&A@[‘E TIGET P
MIPH RPM F =~ \}@,} — — BUZZ
/ N TURN
MIPH RPM M R - ALARM
G L GAGE)
S—Lp
< ¢
~_ g
\lﬁ [
< T sy
\Gﬁ; __A@E LIGET
LIGHTS, AUX s e
CONTROLS, AND
ATTACHEMENTS
Sectiom 7.7
LIF f\\
FOOT B LIGHTS, AUX.
SWITLC wr CONTRULS, AND
b e ATTACEEMENTS
Section 7.7
MAIN MAIN
HARNESS HNARNESS

Seetion 7.1 Seetion 7.1



Fari Mumber: F25-00-0000

Fart Nawme: Lower Dash Gages FPart location: Cab Front

Connection MPH RFM F
Plug Type Custom B-Way
Female
Harness Large Gage
Z of Wires =]
Paqge Reference 7.5.10
MPH EPM |

MFH RPM |

Whire Clonnecti ons

Fari Mumber: 725-00-0000

Fart Nosme, Lower Dash Gages Fart Location: Cab Front

Connection GAGE M GAGE M
Plug Type Custom 3-WWay |
bale 2
Harness amall Gage
# of Wires 9
Paqe Reference 7.5.10
Connection MPH RPM M
Plug Type Custom B-Way
tlale MPFH EPM M
Harness omall Gage
# of Wires b
Page Reference 7511
MFH EPM M

Wire Connections

GAGE M




Pari MNumber

Fart Name: Flasher TTnit

Pari Location: Control Panel Bear

Connection
Plug Type

P

Mylon Insulated
Cuick Slide Fernale

Harness Main

# of Wires 1
Page Reference 7511
Connection T55

Plug Type

Mylon Insulated
Cluick Slide Fernale

Harness omall Gage
Z of Wires 1
Page Reference 7512

Fl

TSS
FLASHER

P | ¢ o133

Wire Connections schematic

Fare Nugsmber: 700-02-0100

Fart Neswe: Foot Swatch

Fart Locafion: Cab Floothoard

Connection FS
Plug Type Mylan Insulated
2uick Slide Female
Harness fain
Z of Wires 1
Page Reference 7a8
Connection PMP

Plug Type

Mylan Insulated
Guick Slide Female

Harness Main
# of Wires 1
Page Reference 751

FS

PMP

o PHP

FOOT S\

Wire Connections schematic

Fart Mummber: 720-30-0040

Fart Mame: Fuel Gage

Fart Location: Front Panel

Connection FsSu
Plug Type Mylan Insulated
Cluick Slide Female
Harness Small Gage
# of Wires 1
Page Reference 7548
Connection P
Plug Type Mylon Insulated
Cluick Slide Fermale
Harness amall Gage
# of Wires 1
Page Reference FEN
Connection G
Plug Type Mylon Insulated
Cluick Slide Fermale
Harness amall Gage
Z of Wires 1
Page Reference 7549

FSU

G Wire Connections

FSU G

Schematic




Part Mumber Fuart Name: (Gage Light Fart Location: Standard Gage
Connection 5
Plug Type Mylan Insulated
Cick Slide Fermale G
Harness Gange
£ of Wires 1
FPage Reference 7549
Connection L
Plug Type Mylon Insulated L
Lluick Slide Fermale > ——
Harness Gage Wire Connections
£ of Wires 1
Fage Reference 7510

FPart Muonber:

Fart Mame: (gage Light Bulb

Fart Location:  All (Gages

IECx

FPart Mumber: 720-30-0080

Fart MName: Hour Meter

Fart Location: Front Panel

Connection 2
Plug Type Mylon Insulated
Cluick Slide Female
Harness mmall Gage
g of Wires 1
FPage Reference ;a4
Connection P
Plug Type Mylon Insulated
Cluick Slide Female
Harness cmall Gage
g of Wires 1
FPage Reference 7511

[ IT[—_irj.hlE::r

P G Wire Connecti ons

P HOUR | G
METER

Schematic



Fart Mambar: 420-50-1010 Fart Mame. Ignition Switch  Parid locafion: Steenng Column

Connection START
Plug Type Custom B-Yyay OFF
Fernale 2
Harness Main ACC
# of Wires g / O
Paqge Reference 7512 o3 FUFEL
KEY o
W
START SWITCH START
i
Wire Connections wchematic

Fart Munber: 720-30-0070 Part Nawme: Oil Press. Gage  Fart locafion: Front Panel

Connection a2 .
Plug Type Mylan Insulated Light
Ring Terminal
: Osu
Harness Small Garge
Z of Wires 1
Paqge Reference 754
Connection o5
Plug Type Mylon Insulated
Hing Terminal : T
P2 Wire Connect ons
Harness omall Gage G2
# of Wires 1
Paae Reference 7511
Connection P2
Plug Type Mylon Insulated aosu G
Fing Terminal
Harness omall Gage _
% of Wires 1 schematic
Page Reference 7811




Far: Mummber: 720-30-0020

Fart Name: Speedometer Fart Location. Front Panel

Connection G Sul suz2
Plug Type Mylon Insulated
Huick Slide Fermale
Harness Large Gage
# of Wires 1
Page Reference 76849
Connection P
Plug Type Mylon Insulated
Guick Slide Fermale
Harmess Large Gage
# of Wires 1
Page Reference a1
Connection SuU1
Plug Type Mylon Insulated
Guick Slide Fermale Wire Contiect ons
Hammess Large Gage
# of Wires 1 sUL
Page Reference 7512
Connection Suz sue G
Plug Type Mylon Insulated
Guick Slide Fermale
Hammess Large Gage P
= of Wires 1 Schermatic
Page Reference 7A12

Fart Number, 720-30-0035

FPart Name: Tachometer FPart Location Front Panel

Connection G
Plug Type Mylon Insulated
Quick Slide Fermale
Hamess Large Gage
Z of Wires 1
Page Reference 7549
Connection P
Plug Type Mylon Insulated
Quick Slide Female G
Hamess Large Gage T
Z of Wires 1 P
Page Reference 7A.11
Connection T .
Plug Type Nylan Insulated =chematic
Guick Slide Female
Harness Large Gage
Z of Wires 1 _ et
Paae Reference 7TH12 Wire Connections




Part Mumber. 700-30-0020  PartNawe: Tom Alarm  Part Location: Steering Column

Connection BUZZ
Plug Type Mone
Harness bain TURN ALARM
Z of Wires 1 RUZZ T
Page Reference 758 S ——
Connection 3 .
Plug Type Mone BUZZ SRCREIAEC
Harness b ain G3
Z of Wires 1
Page Reference 754




Fart Mepber: 420-50-0107

Fart Mame: Turn Signal Switch  FPart locafion: Steering Column

Connection TURN
Plug Type Custom B-WWay
Female
Harness hain
# of Wires b
Page Reference 7513
TURN

Wire Connection

TURMN SIGRNAL

=W TCH
44

Schematic

FPare Mumber: 720-30-0050

Fari Mamwe: Volt Meter

Fart Location: Front Panel

Connection G
Plug Type Mylon Insulated
Cluick Slide Female
Harness Smal Gage
Z of Wires 1
Page Reference i Tt
Connection P
Plug Type Mylon Insulated
Claick Slide Fermale =
Harness Smal Gage
Z of Wires 1
Page Reference FESR N

G Wire Connections

Schematic




Fart Mumber: T20-20-0060

Fare Name, Water Temp Gage Fart location: Front Panel

Connection

G2

Plug Type Mylon Insulated
FHing Terminal
Harness amall Gage
# of Wires 1
Page Reference 7545
Connection P2

Plug Type Mylan Insulated
Hing Terminal
Harness omall Gage
Z of Wires 1
Page Reference 7511
Connection WSsU

Plug Type Mylan Insulated
Fing Terminal
Harness amall Gage
% of Wires 1
Page Reference FA813

PP Wire Connections

WU G

schematic




Ms1
[MICRDy SWITCH REVERSE| REY 7

MSR
Section 7.6A Control Console Switches I MMWWWCHP@RWAE@%%S&\W
cw—" I
MAIN HARNEES
Section 7.1

P

t
FOAM MARKER] L gy WARNING BORN S

A
500 V> 2
2=
RBI—

o
;///
BB

G—

SPRAY LEFT
I
BPRAY CENTER i P

//V
g/
SPRAY RIGHT [/ p
Gy
HAZARD LISHTSY pras

MSIL «
\
LTS o —~=7Z
:
v

LIS “1m ;7

LEFT BOOM




Fart Musmber: 420-30-1005

Fart Name: Side Control Panel Fart Location: Cab Left

Connection CCM
Plug Type Custorn 24-Way
hlale
Harness Console
Z of Wires 23
Page Reference F AT
Connection FWD
Plug Type Mylon Insulated
Eing Terminal
Harness Console
Z of Wires 1
Page Reference FBATZ
Connection MS1

Plug Type Mylon Insulated
Eing Terminal
Harness Console
Z of Wires 1
Page Reference FRATG
Connection M52
Plug Type Mylon [nsulated
Fing Terminal
Harness Console
Z of Wires 1
Page Reference fBA4
Connection MSR

Plug Type Mylon Insulated
Fing Terminal
Harness Console
Z of Wires 1
Page Reference FTRAT4
Connection REV
Plug Type Mylon [nsulated
Fing Terminal
Harness Console
Z of Wires 1
Page Reference fBAS

Sproay Switch
Outputs for
Auxiliory Use

MS1
M52

CCM

TAire Connections




Fars Mumber: 700-30-0010

FPart Mame: 60790 Spray Switch  Part Locaion: Side Control Panel

Connection G
Plug Type Fully Insulated
Guick Slide Fernale
Harmmess Console
Z of Wires 1
Page Reference 7 BAT2
Connection P
Plug Type Fully Insulated
Guick Slide Fernale
Harmmess Console
Z of Wires 1
Page Reference 7 BA 4
Connection W
Plug Type Fully Insulated
Guick Slide Fernale
Harmmess Console
Z of Wires 1
Page Reference 7 BA1E

vV

Wire Connections

60,90

o/vt

<

Schematic

Fart Mupmber: 700-30-0050

Fart Name: Agitate Switch

Fart Locafon Si1de Control Panel

Connection A
Plug Type Fully Insulated
Cluick Slide Female
Harness Console
Z of Wires 1
Page Reference 7 EA 0
Connection AR
Plug Type Fully Insulated
Cluick Slide Female
Harness Console
# of Wires 1
Page Reference 7 EA D
Connection G
Plug Type Fully Insulated
Cluick Slide Female
Harness Console
Z of Wires 1
Page Reference TEAZ
Connection P
Plug Type Fully Insulated
Cluick Slide Female
Harness Congole
# of Wires 1
Page Reference 7 BA 14

Wire Connections

A

Schematic




Fart Menber: 700-30-0010

Fart Newme: Gpray Center Switch  Part Locasion Side Control Panel

Connection cv CV P G
Plug Type Fully Insulated
Cluick Slide Female
Harness Console CENTER
# of Wires 1
Page Reference 7EA 1T P /' ° A
Connection 3
Plug Type Fully Insulated
Cluick Slide Female
Harness Congole
# of Wires 1 Schematic
Page Reference TEAZ
Connection P WWire Connections
Plug Type Fully Insulated
Cluick Slide Female
Harness Console
# of Wires 1
Page Reference 7BA 14
Fart Mumber. Fart Name: Cigarette Lighter Farf Locafion: Side Control Panel
Connection G
Plug Type Fully Insulated i
VY| ok Side Female Elgaredibc
Harness Congole ngh‘l‘er"
# of Wires 1 P G
Page Reference 7 BA 2
Connection P
Plug Type Fully Insulated schematic
Cuick Slide Female
Harness Console
= of Wires 1 Wire Connections
Page Reference 7ThBA 14

Fari Mumber: 710-00-0500

Fari Nwwe Flasher Uit

Fart Location: Control Panel Eear

Connection FLASH
Plug Type Fully Insulated
Cluick Slide Female
Harness Console
2 of Wires 1
Page Reference FEA T
Connection P
Plug Type Fully Insulated
Cluick Slide Female
Harness Console
2 of Wires 1
Page Reference FhEA 14

P FLASH
FLASHER
P | - .- FLASH
Wire Contect ons Schematic




Part Mumber: T00-30-0070

Fart Neng, Foam Marker Switch  Part Location: Side Control Panel

Connection FRML
Plug Type Fully Insulated
Chuick Slide Female
Harmess Console
#Z of Wires 1
FPage Reference 7.BAZ
Connection FMR
Plug Type Fully Insulated
Chuick Slide Female
Harness Console
# of Wires 1
Page Reference 7.BATZ
Connection G
Plug Type Fully Insulated
Chuick Slide Female
Harmess Console
#Z of Wires 1
Page Reference 7BA1Z
Connection P
Plug Type Fully Insulated
Chuick Slide Female
Harness Console
# of Wires 1
Page Reference 7.BA14

G F ML

Wire Contiections

BT

IR

FHL

P
|
o
\ d
|
G
mchematic

Fuari Musmber: 700-30-0010

Part Name: Hazard Light Sentch  Papes Location: Side Control Panel

FLASH G

Connection FLASH
Plug Type Fully Insulated
Chiick Slide Female
Hamess Console
Z of Wires 1
Page Reference 7.EA T
Connection G
Plug Type Fully Insulated
Chiick Slide Female
Hamess Console
Z of Wires 1
Page Reference T RATZ
Connection HZL
Plug Type Fully Insulated
Chiick Slide Female
Hamess Console
Z of Wires 1
Page Reference 7RATS

FLASHER

LTS |

r’"t—L

Wire Connectl ons

schematic




Fari Mumber: 700-30-0010

Part Nwme: Head Light Switch  Part Focation Side Centrol Panel

Connection G
Plug Type Fully Insulated
Guick Slide Female
Harness Console
£ of Wires 1
Page Beference FBATE
Connection HOL

Plug Type Fully Insulated
Cluick Slide Fermnale
Harness Console
£ of Wires 1
Paqge Reference FTRANZ
Connection LTS
Plug Type Fully Insulated
Cluick Shide Femnale
Harness Consgole
# of Wires 1
Paqge Reference FBA13

Wire Clonnecti ons

HEAD  HDL

0”"

Schematic

Fart Muymber: TO0-20-0050

Fart Mymz: Left Boom Switch  Part Location Side Control Panel

Connection LEI
Plug Type Fully Insulated
Guick Slide Female
Harness Console
£ of Wires 1
Page Reference FBATS
Connection LB

Plug Type Fully Insulated
Cluick Slide Fermnale
Harness Console
£ of Wires 1
Page Reference FBA13
Connection P

Plug Type Fully Insulated
Suick Slide Female

Harness Console

# of Wires 1

Paqge Reference

FBA14

LEI

P LEO

Wire Connections

LEFT FOLD

o—b*

Schematic

o LI




Fart Megwnber: 700-320-0010

Fart Maone, Spray Left Swatch

Fart locafion: Side Control Panel

Connection G
Plug Type Fully Insulated
Cluick Slide Female
Harness Congole
# of Wires 1
Paqge Reference 7 hEAZ
Connection LV
Plug Type Fully Insulated
Cluick Slide Female
Harness Console
# of Wires 1
Paqge Reference 7 BA3
Connection P
Plug Type Fully Insulated
Cluick Slide Female
Harness Console
# of Wires 1
Paqge Reference 7 hEA 14

LEFT

0/"

<

Schematic

Fart Nusmber: TO0-02-0200

Fart Name: Micro Switch Forward

Fart Location: Control Panel

Connection FWD
Plug Type Mylon Insulated
Ring Terminal
Harness Congole
# of Wires 1
Page Reference 7 hEAZ
Connection Mmsz2
Plug Type Mylon Insulated
Fing Terminal
Harness Console
# of Wires 1
Paqge Reference 7hBA 14
Connection MSR
Plug Type Mylan Insulated
Fing Terminal
Harness Console
# of Wires 1
Paae R eference TRA 4

Wire Connection

WD

M ICRO-

SWYIT CH

M5~ —

b

T

&— WD

MSR

=chematic




Fart Mumber, 700-02-0200

FPart Masme: Micre Switch Eeverse Fart Locaiion: Control Panel

Connection M51
Plug Type Mylon Insulated
Fing Terminal
Harness Console
g of Wires 1
Page Reference 7 BA 13 L . I'EI Srlv
Connection MSR MSR __.,)V
Plug Type Mylon Insulated o —
Hing Terminal SE M | CR -
Harness Console
£ of Wires 1 _ REV SRS
Page Reference FBA4 Wire Cofnect ot 2 chem atic
Connection REV
Plug Type Mylon Insulated
Fing Terminal
Harness Console
2 of Wires 1
Pane Reference T RA 15
FPari Mumber: Fari Masme: Power Point FPart Location Side Control Panel
Connection o
Plug Type Fully Insulated
Quick Slide Fernale Power
Point
Harness Console
# of Wires 1 P G
Page Reference 7BAZ
Connection P .
Plug Type Fully Insulated schematic
Cuick Slide Female
Harness Console :
# of Wires 1 Wire Connections
Page Reference 7hA 14




Fart Number:

F00-30-0010

Fart Narme: Pump Switch

Fart Location: Side Control Panel

Connection FS
Plug Type Fully Insulate d
Cluick Slide Fermale
Harness Console
# of Wires 1
Page Reference TRANZ
Connection G

Plug Type Fully Insulate d
Cluick Slide Fernale
Harness Console
# of Wires 1
Paqge Reference Fh&12
Connection P

Plug Type Fully Insulated
Cluick Slide Female
Harness Console
£ of Wires 1
Pane Reference TRATY

FS P

G

Wire Connecti ons

LI N

PUMP

Schematic

Fard Musher: 003020050

Fart Name: Bight Boom Fold Swatch Part locafion Side Control Panel

Connection

P

Plug Type Fully Insulate d
Cluick Slide Fernale
Harness Console
# of Wires 1
Page Reference 7hA14
Connection REI

Plug Type Fully Insulate d
Cluick Slide Fermale
Harness Console
# of Wires 1
Page Reference FhA14
Connection REO
Plug Type Fully Insulated
Cluick Slide Female
Harness Console
Z of Wires 1
Paae R eaferenca TRATA

REBI

Fl

RE

O

Wire Connections

EIGHT FOLD
EEI
...__

Schematic




FPart Musber: J00-30-0010

FPart Myme: Eear Light Switch  Part Location Side Control Panel

WL

LTS

WIRK

./V.

Schematic

Wire Connecti ons

Connection G
Plug Type Fully Insulated
Cluick Slide Female
Harness Console
# of Wires 1
Paqge Reference TRA1NZ
Connection LTS
Plug Type Fully Insulated
Cluick Slide Female
Harness Console
# of Wires 1
Paqge Reference 7hA13
Connection WL
Plug Type Fully Insulated
Cuick Slide Female
Harness Console
# of Wires 1
Pane Reference TRAR

Part Muosber: 700-30-0010

Fart Myme: Spray Bight Switch  Part Lovation Side Control Panel

v P G

RIGHT

<

/v.

schematic

Wire Connecti ons

Connection G
Plug Type Fully Insulated
Cuick Slide Female
Harness Console
# of Wires 1
Paqge Reference THEA12
Connection P
Plug Type Fully Insulated
Cluick Slide Female
Harness Console
£ of Wires 1
Page Reference 7hA 14
Connection RV
Plug Type Fully Insulated
Cluick Slide Female
Harness Console
# of Wires 1
Pane Reference FRATA




Fart Mumber: 700-30-0020

Fart Mame: Warning Horn Fart Location, Hide Control Panel

Connection | B7F
Plug Type Fully Insulated
Cuick Slide Female
Harness Console
Z of Wires 1
Page Reference FRA 10
Connection PULSE F
Plug Type Fully Insulated
Cuick Slide Female
Harness Console
Z of Wires 1
Page Reference FRA T4
Connection SOLID F
Plug Type Fully Insulated
Cluick Slide Female
Harness Console
Z of Wires 1
Paae Reference 7TRA 1R

SWire Connections

SOLID F

WARNING
HORN

SOLID
Schematic TOMNE




Section 7.6B Control Console Attachments

BOOM
CONTROIL
CONTRGIL
CONSOILIE
SWITCHES
e Seclion 7.64A
P M
/ BCM
E-BRAKIE
MIICRG

G

PULSE—" \ :

MLAIN
HMARNESS
Sectiom 7.1



Fart Monber: 420-40-0000 FPort location: Cab

Connection S
Plug Type Weather Pack
2Way Female air Seot
Harness hain
2 of Wires 2 BATT { 3 G
Page Reference / BB.2
=chematic

Wire Connections

FPori Mupber: 420-30-5000 Fart Nawne, Boom Control Swatches Fart locafiorr Control Console

Connection BCF
Plug Type Custom 9-Yyay RACKUE 45
Fermale
Harness hain
Z of Wires 7 RIGHTWNING  yp
Page Reference /.BBZ

LEFTIHNG up

ECF

Wire Connection =chematics

Fart Mewber: TO0-02-0200 Fart Mame: E-Brake Warning Switch  Fari Docation: E-Brake Arm

Connection 3

Plug Type Mylan Insulated
Ring Terminal

Harness Mlain PULSLE G
# of Wires 2
Page Reference 7 EB.3
Connection PULSE . ¥ PULSE
Plug Type Mylon Insulated  WWire Connection
Hing Terminal Schematic
Harness hain
£ of Wires 2

Page Reference 7 BB.3



WORIK LIGHT
e

"
Section 7.7 Lights, Aux. Controls & Attachments

N
I RIGHT SPHAKITR
u

RAIIED ANTIENNA N
T — | LEFT spEARN

OEMIEE:

we —  WORKILIGHT
UIJ r [
BLIM TTEMIFERAT /
mi \ CONTROLE
FLASEIER @ } \
L — BLEM
™ BLIE » T RV SIE R
BLOWER MOTOR AL TEME SENSED
RATHIC
BATTE 0
{PUSE S RAMN
BATTM
WER —_
WIFER MOTOR
132
Kﬁm}mm
|
L& \\
HIEAD ]LHGH”]TJ
NIT UBED
u
T LIGEHTM
AUXM
MAIN FIARNESS
Bestipm 7.1
)\
3 \ A%
TRASTT RAGES AN \\X L
N STEERING CCILUMN - NOT URED
\\ WM Seetfon 7.5 \7 HIEAID LIGET
5%

AR SAGES ANID
STEERING COLITMEN
Sectlon 7.5

LM G
\\

[E2) \



Part Mumber: 420-20-0300

Fart Name: Antenna

Fart Location. Cab Top

Connection ANT
Plug Type Antenna Radio
Connection
Hainess Cab
Z of Wires 1
Page Reference 7758

Wire Connections

ANT

3€

Schematic

Part Mumber: 710-00-0000

FPart Name: Cab Hazard Lights

FPart Location. Cab Top

Rear View

Connection FL
Plug Type Mylon Insulated
Quick Slide Male
Hainess Cab
7 of Wires 1
Page Reference 7.7.7
Connection G2
Plug Type Nylon Insulated
Quick Shide Male
Hammess Cah
Z of Wires 1
Page Reference Tald

Frc:ntview

Wire Connections

RIGH

LEFT G

Schematic

Part Mumber: 710-00-0300

Fart Name. Head Lights

FPart Locationr Cab Front

Connection L1
Plug Type Vinyl Insulated
Butt Connector
Hammess Cab
£ of Wires 1
Page Reference .78
Connection L2
Plug Type Winyl Insulated
Butt Connector
Hainess Cab
7 of Wires 1 Wire Connechions
Page Reference 7.7.8

IGH

LEF L G

Schematic



Fart Momber. 420-20-0000

Fart Name: Radio Fart Location; Cab Top

Connection ANT
Flug Type Antenna Radio
Connecion
Harmess Cahb
g of Wines 1
Page Reference .75
Connection | G ~
Plug Type Mylon Insulated "Tﬂr”;[?r
Ring Temninal :h I |! 1
Hamness Cab L LR LY i i
Hamens : | .ul.h..h, 3 RADIO
Page Reference 777 Wire Connections ™~ G
Connection RADIO ANT RADIO
Phug Type Custorn 10-Way ACC
I ale G
Hamness Cah MEM —
# of Wires | _
Page Reference .78 Schematic

Fart Nuwmber: 710000400

Part Narw: Fear Work Lights Fart Location: Cab Rear

Connection G2 IGH
Plug Type Mylon Ingulated
layick Siide F |
Hamess Cah LEFT M G
# of Wines 1
Page Reference S M
Connection WL
Pling Type M ylon [nsulated
Cluick Slide Female
Hamness C:ah _ Schematic
# of Wires 1 Wire Connechions G
Page Reference 7.7.10

Fart Mumber: 420-20-0200

Fart Name: Fight & Left Speaker  Fart Locaion: Cab Caling

Conneclion SPEAK R (L} :
Plug Type Metri-Pack
2-¥Way Male
Hamess Cab
£ of Wires 2
Page Reference 779
Schematc
SPEAKR(L)

Wire Connection




Section 7.8 Suspension Harness & Attachments

POWIEIR PANIKIL
Section 7.4
SUSIPENSION
CONTROL
!I|\ SUSFEN i ”/
l|\
Iy
'“5.\ /'"\::_ﬂ,m
SUSIPENSION :::\%m\ D
CONTROL G SUSPENSION

VAILVIE

SUSPEN L V/

\
. DIODES



FPart Number: 700-30-0800

Fart Name Suspension Control Bon  Fart Location: Bear Suspension

Connection  |SUSPEN L (R}
Plug Type | Weather Pack
3-YWay ale
Harness Suspension
£ of Wires 3
Page Reference 783

Wire Connection

OUTPUTS
Schematic

SUSPEN L (R)

Part Mumber: 840-00-0306  Fart Name Suspension Control Box Fart Location: Rear Suspension

Connection LD
Plug Type | Weather Pack
2-¥Way Female
Hainess Suspension
£ of Wires 2
Page Reference 7g2
Connection Lu
Plug Type | Weather Pack
2%ay Femala
Hamess Suspension
2 of Wires 2
Pane Reference iB2
Connection RD
Plug Type |Weather Pack
2-WWay Female
Hainess Suspension
# of Wires 2
Page Reference 782
Connection RU
Plug Type |Weather Pack
2-WWay Female
Hammess Suspension
# of Wires 2
Page Reference 783

Wire Connech ons

schematic



Fart Mumber: 700-00-0110 Fart Nawme: Suspension Diodes Fart Locafion: Section 7.8

Connection DIODES
Plug Type | 8-Way Circuit
Board Caddy
Harness bdain

Z of Wires B

52 BLUE
52 BLULC
52 BLUE
=
=

2 BLUE
1 YELLDOw
82 WHITE
G 8% GREEN
H 94 BPOWh

LR =R - B

Whre Connections




Section 8.0 Hydraulics



Section 8.1 Hydraulic Components ‘98-'99 700 Series

System Pressure

_— o - —7 -]
P @@ o 1 o @g Suction Pressure

Returm Pressure - Ceol
‘ Return Pressure - Haot
\ ‘ [tems Shown in More Detail

3

Page 8,101 | 5

Page S1.07



ITEM

101
108
109
m
112
113
114
115
125

Section 8:1 Hydraulic Components‘98-"99 700 Series

PART # QTY

600-901-201
890-000-910
880-000-000
860-000-210
860-000-215
420-500-100
850-000-000
201-200-025
880-000-002

Apache

2

PR RPRPRRERPEN

PART NAME SIZE COMMENT
VERTICAL FOLD CYLINDER 25" X 16"
HYDRAULIC FILTER HEAD

HYDRAULIC OIL TANK 30 GALLON
HYDRAULIC PUMP FRONT HALF
HYDRAULIC PUMP REAR HALF

STEERING MOTOR
STEERING CYLINDER

OlL COOLER/CONDENSOR
STRAINER

Page 8.1.02

- Bystem Pressure

Buetion Pregsure
- Return Pregsure - Cool

Return Pressmre = Haot

- Ttems Shown in More Detal

Apache

Page 8.1.03



ITEM

101
104
105
106
107
108
110
113
114
116
117
118
119
121
122
125

Section 8:1 Hydraulic Components98-"99 700 Series
PART # QTY

600-901-201
100-106-052
100-106-058
100-106-053
880-000-003
890-000-910
600-901-300
420-500-100
850-000-000
800-400-300
840-000-019
630-000-200
840-000-306
840-000-040
600-901-331
880-000-002

Apache

2

PNRPRPRRPNRPRPPONRPNONN

PART NAME
VERTICAL FOLD CYLINDER
SUSPENSION CYLINDER
SUSPENSION CYLINDER
SUSPENSION ACCUMULATOR
HYDRAULIC FILTER
HYDRAULIC FILTER HEAD
BOOM ACCUMULATOR
STEERING MOTOR
STEERING CYLINDER
MAIN MANIFOLD
FLOW VALVE
HYDRAULIC PRODUCT PUMP
SUSPENSION MANIFOLD
FLOW RESTRICTOR
VERTICAL LIFT CYLINDER
STRAIER

SIZE
2.5" X 16"

12 GPM

2.5" X 10"

Page 8.1.04

COMMENT

- Svatem Pressure

Smetiom Pressore

- Return Pressurs - Coal

Return Pressure - Hiot

llemns Showm In More Detail

Apache

Page 8.1.05



Section 8:1 Hydraulic Components98-"99 700 Series

ITEM PART# QTY PART NAME SIZE COMMENT
102  600-901-101 HORIZONTAL FOLD CYLINDER 3" X 10"

103 600-901-401 RACK CYLINDER 25" X 20"

104 100-106-052 SUSPENSION CYLINDER @

105 100-106-058
106  100-106-053
110 600-901-300
119  840-000-306
120  800-400-050
122 600-901-331
126  600-901-300

SUSPENSION CYLINDER

SUSPENSION ACCUMULATOR

BOOM ACCUMULATOR

SUSPENSION MANIFOLD

BOOM MANIFOLD

VERTICAL LIFT CYLINDER 2.5" X 10"
ACCUMULATOR BOOM CENTER

PNRRWONNNNN

-l System Pressure

Smetfon Pressmre
Return Pressure - Cool

o Return Preggurs - Hot

H@ ‘Q)
- erms Showm tm More Detafl

Apache Page 8.1.06 Apache Page 8.1.07



ITEM

107
108
113
116
117

Section 8:1 Hydraulic Components ‘98-'99 700 Series

PART # QTY
880-000-003 1
890-000-910 1
420-500-100 1
800-400-300 1
840-000-019 2

Apache

PART NAME SIZE
HYDRAULIC FILTER
HYDRAULIC FILTER HEAD
STEERING MOTOR
MAIN MANIFOLD
FLOW VALVE

Page 8.1.08

COMMENT

Apache

113

System Pressure
Suctiom Pressure
Return Pressure - Coal

Return Pressure - Haot
Ntems Showm in Maore Detadl

Page 8.1.09



Section 8:1 Hydraulic Components98-"99 700 Series
ITEM PART # QTY PART NAME SIZE COMMENT
120 800-400-025 1 BOOM MANIFOLD
126 600-901-300 1 ACCUMULATOR BOOM CENTER

10®

Apache Page 8.1.10 Apache

- System Pressure

‘ } Sucticon Pressure

- Return Pressure - Cool
I

Return Pregsure - Hiaot

Tterms Shown in More Detafil

Page 8.1.11



‘ System Pressure
B Suction Pressure

Section 8.1 Hydraulic Hoses *98-'99 700 Series

" Return Pressure - Haot

Page B.1.18

114

1

=l

Page &.1.12

Page 8

Page 8.1.12



Section 8:1 Hydraulic Hoses *98-"99 700 Series
I TEM PART# QTY PART NAME SIZE COMMENT
1 826-000-010 1 HOSE 3/4X 82,3000 PSI : 90DEG 12-12, 2: STRAIGHT 12-12

2  826-000-020 HOSE 3/4 X 82, 3000 PSI : 90DEG 12-12,2: STRAIGHT 12-12

4  826-000-040 HOSE 1/2 X 95, 3000 PSI : STRAIGHT 12-8,2: STRAIGHT 8-8 ,g;
6  826-000-060 HOSE 1/2 X 125, 3000 PSI 1: STRAIGHT 8-8, 2. STRAIGHT 8-8 ﬁ, e ?ﬁ*;;gggsgf;
9  826-010-090 HOSE 1/4 X 135, 3000 PSI 1: STRAIGHT 6-4,2: STRAIGHT 6-4 ’;gé f;;i#* sfif"i ;iii?.;;;,gé;f

7z i

it i

sggé ggtifggé ;l’gfig figﬁﬁ igggfﬁ;g%
, %

i g}iéggé ;, ‘f o ,éigiiigﬁ,;s
e égtf; ,;;t; i ;g;i!f’g ,;:t*.gga
s igiiéig%i 3}3 1353 3 i;;;fi? ;;i‘*i ;}5‘2 ;g;}g
i ,,o:;t;gg;isg%;ggﬁ" §:§§;§§s ;;i,;;;zﬁ ’:z;

st 3 ;
i cgg;;;,is;afﬁ» :;,g;;gssf
i f’gf%f i
;8 x i
; i

10  826-010-100
11  826-010-120
12 826-010-110
13  826-030-300
22  826-020-130
23  826-020-230
24 826-020-240
28  826-000-280
29  826-000-290
71 820-002-571
72 820-002-570
81  RMB800480

:

HOSE 3/8 X 110, 3000 PSI  1: STRAIGHT 6-6, 2. STRAIGHT 6-6
HOSE 3/8 X 110, 3000 PSI  1: STRAIGHT 6-6, 2. STRAIGHT 6-6
HOSE 1-1/4 X 20, 200 PSI  1: 90 DEG 20-20, 2: STRAIGHT 20-20
HOSE 1-1/4 X 36,200 PSI 1. STRAIGHT 20-20, 2: STRAIGHT 20-20
HOSE 3/8, 3000 PSI 1: 90 DEG 6-6, 2: STRAIGHT 6-6

HOSE 3/8, 3000 PSI 1: 90 DEG 6-6, 2: STRAIGHT 6-6

HOSE 1/2 X 37,3000 PSI  1: STRAIGHT 8-8, 2. STRAIGHT 8-8
HOSE 1/2X 41,3000 PSI  1: STRAIGHT 8-8, 2. STRAIGHT 8-8
HOSE 1/4 X 300, 3000 PSI 1: STRAIGHT 4-4,2: STRAIGHT 6-4
HOSE 1/4 X 279, 3000 PSI 1: STRAIGHT 4-4,2: STRAIGHT 6-4
HOSE RUBBER (CUT TO LENGTH)

,(

i

,a

1
1
1
1
1
HOSE 3/8 X 54,3000 PSI  1: STRAIGHT 6-6,2: STRAIGHT 6-6
1
1
1
1

RPRRPRPRRPRPREPNRPRRPRRPRRRRERR

Apache Page 8.1.13 Apache Page8.1.14



ITEM
1

2
4
6
8
9

10
1
12
13
14
15
16
17
18
19
20
21
22
33
34
35
36
37
40
41
42
43
61
68
69
71
72
73
74
80
81

Section 8:1 Hydraulic Hoses *98-"99 700 Series

PART # QTY

826-000-010
826-000-020
826-000-040
826-000-060
826-000-080
826-010-090
826-010-100
826-010-120
826-010-110
826-030-300
826-000-140
826-000-150
826-020-160
826-020-170
826-020-180
826-020-190
826-020-200
826-020-210
826-020-130
826-060-001
826-060-003
826-060-005
826-060-006
826-000-226
826-000-227
826-000-228
826-000-229
826-060-007
820-002-567
820-002-566
826-000-230
820-002-571
820-002-570
820-002-568
820-002-569
ON BOOM

RM 800680

Apache

1

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
2
2
2
1
1
1
1
1
2
2
1
1
1
1
1
1
2
1

PART NAME

HOSE 3/4 X 82, 3000 PSI
HOSE 3/4 X 82, 3000 PSI
HOSE 1/2 X 95, 3000 PSI
HOSE 1/2 X 125, 3000 PS|
HOSE 3/4 X 29, 3000 PSI
HOSE 1/4 X 135, 3000 PS|
HOSE 3/8 X 54, 3000 PSI
HOSE 3/8 X 110, 3000 PSI
HOSE 3/8 X 110, 3000 PSI
HOSE 1-1/4 X 20, 200 PSI
HOSE 1/4 X 155, 3000 PS|
HOSE 3/8 X 158, 3000 PS|
HOSE 3/8", 3000 PSI
HOSE 1/2 X 124, 3000 PS|
HOSE 3/8 X 52, 3000 PSI

SIZE COMMENT

1: 90DEG 12-12, 2: STRAIGHT 12-12
1: 90DEG 12-12, 2: STRAIGHT 12-12
1: STRAIGHT 12-8,2: STRAIGHT 8-8
1: STRAIGHT 8-8,2: STRAIGHT 8-8
1: 90DEG 12-12, 2: STRAIGHT 12-12
1: STRAIGHT 6-4,2: STRAIGHT 6-4
1: STRAIGHT 6-6, 2. STRAIGHT 6-6
1
1
1
1
1
1
1
1

STRAIGHT 6-6, 2. STRAIGHT 6-6

. STRAIGHT 6-6, 2: STRAIGHT 6-6
: 90DEG 20-20, 2. STRAIGHT 20-20
. STRAIGHT 6-4, 2: STRAIGHT 6-4
. STRAIGHT 6-6, 2: STRAIGHT 6-6
. STRAIGHT 6-6, 2: STRAIGHT 6-6
: STRAIGHT 8-8,2: 90 DEG 8-8

90 DEG 6-6, 2: STRAIGHT 6-6

HOSE 3/8, 3000 PSI 1: 90 DEG 6-6, 2: STRAIGHT 6-6

HOSE 3/4 X 90, 3000 PSI
HOSE 1/2 X 10, 3000 PSI
HOSE 1-1/4 X 36, 200 PS|
HOSE 1/2 X 37, 3000 PSI
HOSE 1/2 X 45, 3000 PSI
HOSE 3/8 X 14, 3000 PSI
HOSE 3/8 X 92, 3000 PSI
HOSE 3/8 X 96, 3000 PSI

HOSE 3/8 X 26-1/2, 3000 PS|

HOSE 3/8 X 6, 3000 PSI
HOSE 3/8 X 22, 3000 PSI

HOSE 1/4 X 135, 3000 PS|
HOSE 1/4 X 122, 3000 PS|
HOSE 1/4 X 158, 3000 PS|
HOSE 1/4 X 300, 3000 PS|
HOSE 1/4 X 279, 3000 PS|
HOSE 1/4 X 262, 3000 PS|
HOSE 1/4 X 283, 3000 PS|

1
1
HOSE 1-1/4 X 26-1/2, 1825 PSI

PREPRERRPRRR

1: STRAIGHT 12-12,2: STRAIGHT 12-12
1: STRAIGHT 8-8, 2. STRAIGHT 8-8
1: STRAIGHT 20-20, 2: STRAIGHT 20-20
1. 45DEG 8-8, 2: STRAIGHT 8-8
1.
1
1
1

45 DEG 8-8, 2: STRAIGHT 8-8

. STRAIGHT 8-6,2: STRAIGHT 6-6
. STRAIGHT 6-6, 2: STRAIGHT 6-6
. STRAIGHT 6-6, 2: STRAIGHT 6-6
1: STRAIGHT 6-6,2: STRAIGHT 6-6

STRAIGHT 6-6, 2. STRAIGHT 6-6
STRAIGHT 6-6, 2. STRAIGHT 6-6

1: STRAIGHT 20-20, 2. STRAIGHT 20-20

. STRAIGHT 6-4, 2: STRAIGHT 6-4
STRAIGHT 6-4,2: STRAIGHT 6-4
STRAIGHT 6-4, 2. STRAIGHT 6-4
STRAIGHT 4-4,2: STRAIGHT 6-4
STRAIGHT 4-4,2: STRAIGHT 6-4
STRAIGHT 4-4,2: STRAIGHT 6-4
. STRAIGHT 4-4,2: STRAIGHT 6-4

HOSE 1/2, 3000 PSI 1: STRAIGHT 8-8,2: STRAIGHT 8-8
HOSE 3/8 RUBBER (CUT TO LENGTH)

Page 8.1.15

Apache

Page 8.1.16



I TEM
16
19
33
34
35
36
37
43
61
62
63
64
65
66
67
68
69
71
72
73
74
75
76
77
78
79
80

Section 8:1 Hydraulic Hoses *98-"99 700 Series
PART # QTY

826-020-160
826-020-190
826-060-001
826-060-003
826-060-005
826-060-006
826-000-226
826-060-007
820-002-567
820-002-550
820-002-550
820-002-564
820-002-562
820-002-552
820-002-550
820-002-566
826-000-230
820-002-571
820-002-570
820-002-268
820-002-569
820-002-561
820-002-561
826-000-233
826-000-234
820-002-585
ON BOOM

Apache

1

NRPRRPRRPRPRRPRRPRPRPRRPRPRPRPRPREPRPRPNNRPREPNONNDNER

PART NAME
HOSE 3/8", 3000 PSI

HOSE 1/2 X 37, 3000 PSI
HOSE 1/2 X 45, 3000 PSI
HOSE 3/8 X 14, 3000 PSI
HOSE 3/8 X 92, 3000 PSI
HOSE 3/8 X 96, 3000 PSI

HOSE 1-1/4 X 26-1/2, 1825 PSI

HOSE 1/4 X 135, 3000 PS|
HOSE 1/4 X 29, 3000 PSI
HOSE 1/4 X 28, 3000 PSI
HOSE 1/4 X 54, 3000 PSI
HOSE 1/4 X 40, 3000 PSI
HOSE 1/4 X 37, 3000 PSI
HOSE 1/4 X 24, 3000 PSI
HOSE 1/4 X 122, 3000 PS|
HOSE 1/4 X 158, 3000 PS|
HOSE 1/4 X 300, 3000 PS|
HOSE 1/4 X 279, 3000 PS|
HOSE 1/4 X 262, 3000 PS|
HOSE 1/4 X 283, 3000 PS|
HOSE 1/4 X 31, 3000 PSI
HOSE 1/4 X 29, 3000 PSI
HOSE 3/8 X 30, 3000 PSI

COMMENT

1: STRAIGHT 6-6, 2: STRAIGHT 6-6
HOSE 3/8, 3000 PSI 1: 90 DEG 6-6, 2: STRAIGHT 6-6

1:
1:

1:
1:
1:

HOSE 1/2 X 20-3/4, 3000 PS|
HOSE 1/2, 3000 PSI 1: STRAIGHT 12-8,2: STRAIGHT 8-8
HOSE 1/2, 3000 PSI 1: STRAIGHT 8-8,2: STRAIGHT 8-8

45 DEG 8-8, 2: STRAIGHT 8-8
45 DEG 8-8, 2: STRAIGHT 8-8
STRAIGHT 8-6, 2. STRAIGHT 6-6
STRAIGHT 6-6, 22 STRAIGHT 6-6
STRAIGHT 6-6, 22 STRAIGHT 6-6
1: STRAIGHT 20-20, 2. STRAIGHT 20-20
1: STRAIGHT 6-4,2: STRAIGHT 6-4
1: STRAIGHT 4-4,2: STRAIGHT 6-4
1: STRAIGHT 4-4,2: STRAIGHT 6-4
1: STRAIGHT 4-4,2: STRAIGHT 6-4
1: STRAIGHT 4-4,2: STRAIGHT 6-4
1: STRAIGHT 4-4,2: STRAIGHT 6-4
1: STRAIGHT 4-4,2: STRAIGHT 6-4
1: STRAIGHT 6-4,2: STRAIGHT 6-4
1: STRAIGHT 6-4,2: STRAIGHT 6-4
1: STRAIGHT 4-4,2: STRAIGHT 6-4
1: STRAIGHT 4-4,2: STRAIGHT 6-4
1: STRAIGHT 4-4,2: STRAIGHT 6-4
1: STRAIGHT 4-4,2: STRAIGHT 6-4
1: STRAIGHT 4-4,2: STRAIGHT 6-4
1: STRAIGHT 4-4,2: STRAIGHT 6-6
1: STRAIGHT 6-6, 2. STRAIGHT 6-6
1: STRAIGHT 8-8,2: STRAIGHT 8-8

Page 8.1.17

Apache

Page 8.1.18



ITEM

1
1
12
13
14
15
17
20
22
40
41
42

RO owooo ~NE

Section 8:1 Hydraulic Hoses *98-"99 700 Series

PART # QTY

826-00-0010
826-00-0020
826-00-0040
826-00-0060
826-00-0080
826-01-0090
826-01-0100
826-01-0120
826-01-0110
826-03-0300
826-00-0140
826-00-0150
826-02-0170
826-02-0200
826-02-0130
826-000-227
826-000-228
826-000-229

Apache

1

PRPRRPNRPRRPRRPRPRRPRPRRERRRERR

PART NAME
HOSE 3/4 X 82, 3000 PSI
HOSE 3/4 X 82, 3000 PSI
HOSE 1/2 X 95, 3000 PSI
HOSE 1/2 X 125, 3000 PS|
HOSE 3/4 X 29, 3000 PSI
HOSE 1/4 X 135, 3000 PS|
HOSE 3/8 X 54, 3000 PSI
HOSE 3/8 X 110, 3000 PSI
HOSE 3/8 X 110, 3000 PSI
HOSE 1-1/4 X 20, 200 PSI
HOSE 1/4 X 155, 3000 PS|
HOSE 3/8 X 158, 3000 PS|
HOSE 1/2 X 124, 3000 PS|
HOSE 3/4 X 90, 3000 PSI
HOSE 1-1/4 X 36, 200 PS|

HOSE 3/8 X 26-1/2, 3000 PS|

HOSE 3/8 X 6, 3000 PSI
HOSE 3/8 X 22, 3000 PSI

1:
1:

SIZE COMMENT

1: 90DEG 12-12,2: STRAIGHT 12-12
1: 90DEG 12-12,2: STRAIGHT 12-12
1. STRAIGHT 12-8,2: STRAIGHT 8-8
1. STRAIGHT 8-8,2: STRAIGHT 8-8
1: 90DEG 12-12,2: STRAIGHT 12-12
1. STRAIGHT 6-4, 2. STRAIGHT 6-4
1. STRAIGHT 6-6,2: STRAIGHT 6-6
1
1
1
1
1
1
1
1

STRAIGHT 6-6, 2. STRAIGHT 6-6

: STRAIGHT 6-6, 2: STRAIGHT 6-6

: 90 DEG 20-20, 2: STRAIGHT 20-20

: STRAIGHT 6-4,2: STRAIGHT 6-4

: STRAIGHT 6-6, 22 STRAIGHT 6-6

: STRAIGHT 8-8,2: 90 DEG 8-8

: STRAIGHT 12-12, 2: STRAIGHT 12-12
: STRAIGHT 20-20, 2: STRAIGHT 20-20

1: STRAIGHT 6-6,2: STRAIGHT 6-6
STRAIGHT 6-6, 2. STRAIGHT 6-6
STRAIGHT 6-6, 2. STRAIGHT 6-6

Page 8.1.19

Apache

Page 8.1.20

)




I TEM

61
62
63
64
65
66
67
69
71
72
73
74
75
76
77
79

Section 8:1 Hydraulic Hoses *98-"99 700 Series
PART # QTY

820-002-567
820-002-550
820-002-550
820-002-564
820-002-562
820-002-552
820-002-550
826-000-230
820-002-571
820-002-570
820-002-268
820-002-569
820-002-561
820-002-561
826-000-233
820-002-585

Apache

2

RPRRPRRPRRPRPRRPRPRPRRRPRERRERRR

PART NAME
HOSE 1/4 X 135, 3000 PS|
HOSE 1/4 X 29, 3000 PSI
HOSE 1/4 X 28, 3000 PSI
HOSE 1/4 X 54, 3000 PSI
HOSE 1/4 X 40, 3000 PSI
HOSE 1/4 X 37, 3000 PSI
HOSE 1/4 X 24, 3000 PSI
HOSE 1/4 X 158, 3000 PS|
HOSE 1/4 X 300, 3000 PS|
HOSE 1/4 X 279, 3000 PS|
HOSE 1/4 X 262, 3000 PS|
HOSE 1/4 X 283, 3000 PS|
HOSE 1/4 X 31, 3000 PSI
HOSE 1/4 X 29, 3000 PSI
HOSE 3/8 X 30, 3000 PSI

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1:

SIZE

COMMENT

: STRAIGHT 6-4, 2: STRAIGHT 6-4
: STRAIGHT 4-4,2: STRAIGHT 6-4
: STRAIGHT 4-4,2: STRAIGHT 6-4
: STRAIGHT 4-4,2: STRAIGHT 6-4
: STRAIGHT 4-4,2: STRAIGHT 6-4
: STRAIGHT 4-4,2: STRAIGHT 6-4
: STRAIGHT 4-4,2: STRAIGHT 6-4
STRAIGHT 6-4,2: STRAIGHT 6-4
: STRAIGHT 4-4,2: STRAIGHT 6-4
: STRAIGHT 4-4,2: STRAIGHT 6-4
: STRAIGHT 4-4,2: STRAIGHT 6-4
: STRAIGHT 4-4,2: STRAIGHT 6-4
: STRAIGHT 4-4,2: STRAIGHT 6-4
: STRAIGHT 4-4,2: STRAIGHT 6-6
STRAIGHT 6-6, 2. STRAIGHT 6-6

HOSE 1/2, 3000 PSI 1: STRAIGHT 12-8,2: STRAIGHT 8-8

Page 8.1.21

Apache

Page 8.1.22



Section 8.1 Hydraulic Fittings *98-'99 700 Series

o System Pressure
P gl @ fa 1 o 2% ‘ Suefiom Pregsare
- Return Pressure - Cool

| Returm Pressure - Hatb
\ -I Ttenrs Showmn im More Detafl

202

| 935
o’ @’ @ ‘ " ‘

211

Page &.1.25

Page &.1.23

Page S.1.29



Section 8:1 Hydraulic Fittings *98-"99 700 Series

ITEM PART# QTY PART NAME SIZE COMMENT

202 830-304-380 2 ELBOW 8 90 DEG MALE, JIC

204 800-303-022 11 STRAIGHT 6 MALE, ORINGTO JIC

205 800-404-270 1 ELBOW 20 90 DEG MALE, ORINGTO JIC
206 800-302-415 6  STRAIGHT 24TO 20 MALE, ORINGTO JIC
207 800-310-330 2 ELBOW 20 90 DEG MALE, JIC

208 800-303-121 2  BUSHING 32TO 20 PIPETO JIC

211 800-310-330 16 ELBOW 6 90 DEG STREET, JIC

233 800-404-215 2 ELBOW 6 TO 890 DEG MALE, ORINGTO JIC
234 800-303-055 1  STRAIGHT 12TO 10 MALE, ORINGTO JIC
235 800-302-466 1  STRAIGHT 12TO 16 MALE, ORINGTO JIC
236  800-002-000 1 PLUG 16

237 800-000-040 2 PLUG 12

238 800-410-840 1 VENT ELBOW 6-6

241 800-304-500 5 BULKHEAD 6 JiC

245 800-404-218 4 RESTRICTORELBOW 6, R0.040 90 DEG MALE, ORINGTO JIC

Apache Page 8.1.24 Apache Page 8.1.25



ITEM
203
204
207
208
209
210
211
212
213
215
216
217
218
219
220
221
222
223
228
233
237
239
241
245
246
247
248
249
250
251
252
254
255
256
257
258

Section 8:1 Hydraulic Fittings 98-"99 700 Series

PART # QTY

800-404-215

800-303-022 11

800-302-415
800-30-3121
800-40-215
890-010-100
800-310-330
800-500-025
800-502-805
800-404-270
800-301-635
800-501-100
800-301-690
800-501-140
800-503-090
800-000-580
800-404-880
800-401-860
800-301-580
800-404-220
800-000-040
800-501-140
800-304-500
800-404-218
800-301-640
800-303-024
800-302-466
800-303-120
800-000--580
800-303-030
800-000-641
800-403-615
800-404-220
800-404-730
800-303-122
ON BOOM

Apache

5

2
2
1
2

[EEN
»

WNNOOOOORPEFPEFRPOWORPNNPPOAOBRRNNNNENERPERPNEPORODN

PART NAME
ELBOW
STRAIGHT
ELBOW
BUSHING
ELBOW
STRAIGHT
ELBOW
TEE
TEE
TEE
REDUCER
TEE
REDUCER
TEE
ELBOW
PLUG
TEE
ELBOW
REDUCER
ELBOW
PLUG
STRAIGHT
BULKHEAD
RESTRICTOR ELBOW
REDUCER
STRAIGHT
STRAIGHT
STRAIGHT
PLUG
STRAIGHT
PLUG
ELBOW
ELBOW
ELBOW
ELBOW
TEE

SIZE COMMENT

6 90 DEG MALE,ORINGTO JIC
6 MALE, ORINGTO JIC

20 90 DEG MALE, JIC

32TO 20 PIPETOJIC

90 DEG MALE,ORINGTO JIC
FEMALE, JIC

90 DEG STREET, JIC

MALE, JIC

SWIVEL NUT BRANCH, JIC

[e)Nec el lNe)}

20 SWIVEL NUT BRANCH, JIC-ORING-JIC

12706 JiC

12 SWIVEL NUT RUN, JIC

20TO 12 JiC

20 SWIVEL NUT RUN, JIC

20 90 DEG MALE,ORINGTO JIC
6 ORING

12 MALE,JIC

8 90 DEGMALE,ORINGTO JIC
8TOG6JIC

6 TO 890 DEG MALE,ORINGTO JIC
12

8TO6MALE,ORINGTO JIC

6 JiC

6, R0.040 90 DEG MALE,ORINGTO JIC

12708 JiC
8TO6MALE,ORINGTO JIC

16 TO 12 MALE, ORINGTO JIC
12 MALE, ORINGTO JIC

6 ORING
8 MALE, ORINGTO JIC
16 ORING

8 90 DEG STREET, JIC

6TO 90DEGMALE,JICTO ORING
8 90 DEGMALE,ORINGTO JIC
8TO 90DEG MALE,ORINGTOJIC
8 MALE, JIC-ORING-JIC

Page 8.1.26

Apache

Page 8.1.27



ITEM
203
204
206
211
212
214
216
221
224
228
230
231
239
242
243
244
253
254
256
257
258
259
260

Section 8:1 Hydraulic Fittings *98-"99 700 Series

PART # QTY

800-404-215
800-303-022
800-303-076
800-310-330
800-500-025
800-403-625
800-301-635
800-000-580
800-404-610
800-301-580
800-502-810
800-000-815
800-501-140
800-404-850
800-404-830
800-404-221
800-501-040
800-403-615
800-404-730
800-303-122
ON BOOM

800-404-225
800-303-028

Apache

5

H
| —

H

PP WONNOONDDEAEAERPANENNMNNWENOO

PART NAME
ELBOW
STRAIGHT
STRAIGHT
ELBOW
TEE
ELBOW
REDUCER
PLUG
LONG ELBOW
REDUCER
TEE
VENT
STRAIGHT
TEE
TEE
RESTRICTOR ELBOW
TEE
ELBOW
ELBOW
ELBOW
TEE
ELBOW
STRAIGHT

SIZE COMMENT

6 90 DEG MALE, ORINGTO JIC
6 MALE, ORINGTO JIC

24TO 20 MALE, ORINGTO JIC
6 90 DEG STREET, JIC

8 MALE, JIC

12 90 DEG MALE, JIC

12TO6 JiC

6 ORING

6 MALE, ORINGTO JIC
8TO6JIC

8 SWIVEL NUT BRANCH, JIC
6 ORING

8TOG6MALE, ORINGTO JIC
6 MALE,JIC
4 MALE,JIC

8TO 6, R0.046 90 DEG MALE, ORINGTO JIC

6 SWIVEL NUT RUN, JIC

8 90 DEG STREET, JIC

8 90 DEG MALE, ORINGTO JIC
8TO 90DEGMALE,ORINGTOJIC
8 MALE, JIC-ORING-JIC

8TO 90DEGMALE,ORINGTOJIC
8TO 6 MALE,ORINGTO JIC

Page 8.1.28

Apache

Page 8.1.29



ITEM PART# QTY
204 800-303-022 11
206 800-303-076 6
209 800-404-215 1
210 890-010-100 2
211 800-310-330 6
213 800-502-805 3
215 800-404-270 1
216 800-301-635 3
217 800-501-100 1
218 800-301-690 2
219 800-501-140 1
220 800-503-090 1
246  800-301-640 2
247  800-303-024 2
248 800-302-466 1
249  800-303-120 3
250 800-000-580 1
251 800-303-030 1
252 800-000-641 1
Apache

Section 8:1 Hydraulic Fittings *98-"99 700 Series
SIZE COMMENT
6 MALE, ORINGTO JIC

PART NAME

STRAIGHT
STRAIGHT
ELBOW
STRAIGHT
ELBOW
TEE

TEE
REDUCER
TEE
REDUCER
TEE
ELBOW
REDUCER
STRAIGHT
STRAIGHT
STRAIGHT
PLUG
STRAIGHT
PLUG

24TO 20

MALE, ORINGTO JIC
6 90 DEG MALE, ORINGTO JIC

6 FEMALE,JIC
6 90 DEG STREET, JIC

6 SWIVEL NUT BRANCH, JIC
20 SWIVEL NUT BRANCH, JIC-ORING-JIC

12TO6 JiC

12 SWIVEL NUT RUN, JIC

20TO 12 JiC

20 SWIVEL NUT RUN, JIC

20 90 DEG MALE, ORINGTO JIC

12TO 8 JiC

8TOG6MALE, ORINGTOJIC

16 TO 12

MALE, ORINGTO JIC

12 MALE, ORINGTO JIC

6 ORING

8 MALE, ORINGTO JIC

16 ORING

Page 8.1.30

Apache

RIS

é,

O

Page 8.1.31



ITEM
206
211
214
216
221
224
230
231
242
243
253
258
260

Section 8:1 Hydraulic Fittings *98-"99 700 Series

PART # QTY

800-303-076
800-310-330
800-403-625
800-301-635
800-000-580
800-104-610
800-502-810
800-000-815
800-404-850
800-404-830
800-501-040
ON BOOM

800-303-028

Apache

6
16

WNPAPAEFPNEFEPENNWPRE

PART NAME
STRAIGHT
ELBOW
ELBOW
REDUCER
PLUG
LONG ELBOW
TEE
VENT
TEE
TEE
TEE
TEE
STRAIGHT

SIZE

COMMENT

24TO 20 MALE, ORINGTO JIC

6

12

90 DEG STREET, JIC
90 DEG MALE, JIC

12TO6 JiC

6

6
8
6
6
4
6
8

ORING

MALE, ORINGTO JIC
SWIVEL NUT BRANCH, JIC
ORING

MALE,JIC

MALE,JIC

SWIVEL NUT RUN, JIC
MALE, JIC-ORING-JIC

Page 8.1.32

D

n

Apache

Page 8.1.33



Returm Pressure = Coal
Page 8.2.05

Suction Pressure
‘ Ttems Shown in More Detail

- System [Pressure

Section 8.2 800- 1000 Series Apache Plus Components

ghowmn here with the size

*NOTE* All flange
fittimgs mse the brackets
dietated by the flangs

Page §.2,01

Page 8.2,03



Sec
tio
n
8:
2
H
ydr
auli
icC
om
po
eS80
0
10
00
Ser
ies
A
pac
he
Plu
S

TEM
20 1PA RT NO
600-200_042 |
850_001'201
880_000'118
420_500'000
870_000'100
880_000'150
850- 00-002
000,991

©
(e}
\l

o

(6)]

N

w

N

H

80

0-

880 000-310
0000

1

5

88
0-
000-00
3

=
N

A
pache

QTY

=

=
N
=
[ERY
=
[ERY
=
=
N
N

DE
sC
R
COOLE'PTION
cy R
CYLINDE:YDRA
L U
A INDE VERT LIC
STNKH RSTE ICAL SIZE
Y E F
E D R o)
UMP GMO LIC '
ST HY T
R D OR
Vv
E G
SO CO AL
L U
I:||_.|_ENO|D NTER B 74
E A C
ILTER RAINE NCE
R
H
EA
D

il il
**iﬁﬁ%ﬁiizéﬁ,
il

it

i
il

St
s

i
§§§§§£ﬂm§§,&a
***‘i%!ﬁiéﬁ%ﬁi!%iﬁ i
{5}8&83}38}8‘ it
si:;ssmxg;sx&gﬁgm
{t}ﬁi}}i{!ﬁ(ﬁﬁm

i
o

e
i?fﬁ?ggﬁi;
§§*§§§§§f§£§¥ .
u;c}md;ﬂ:ky

Pa
ge8
2
02

CO
VMEN
.

n
@Qé\
R O J
N
~
oz

M’Slﬂ.‘i’”’l’"’
:»«mmsmm
§§§§§§§§§§§
e 5 i

igifl $555 3
é§§§§§§§§§§m
}5%%%%%!{%%?%2‘%?
§§§§§§§§§§§¥?’
’%ﬁ’iﬁﬁiﬁfﬁ,
‘§§§§§3§§2§*
g;;s;:g

—
=

|95 45
i
L
o

,§§§§2§§2§*§§§
;ggzzzzz;;gmﬂ
zz;g;gggzgz i
zgzzzgzﬁzg;a,,
iiifi}(iﬁgﬁiﬁitﬁ

i
ng

§s
%

i

:s;«s;azs;
3 (ﬂﬂi’l}t
§§§$§38§

Stfit!t

5

i o

"‘fii;;iiésiiia
Sﬂﬂ‘lf‘fﬁ"ﬂ
¥§§«”"*’

i s

i (5!5 ’S

f({igif ;

‘§§§§§§,§
s;;is;z;;s

éfé5}%gfi%iﬁiﬁ%%ﬁ%&%}:};
3§§§§¥§§£§%§§§3§§§§§§m
o ff«*z*f;;;a;zzsgg;gzg
i L il
ffff«ggizgzgﬁ,,
”53 ’gg%gga
il o
*§*§§§§§§§§§§
i

? .
S

i

i

i igm 7
it
7

!!ﬂflﬁ
o
fﬁi;;i;zsﬁzzs;sgzgg,,
*’**iﬁiﬁﬁgﬁiﬁiéif
**z,,gzzﬁizzg%s;s;é
f2§2§§§£§§§§2§§§
)
tg}é

gf{!ﬁ(’
}“'ﬂ §;
tggﬂlﬁlf) 3 ’l‘)i’
o c;sﬁs;z;;g:;x;
{f’ﬂlﬂiﬁ’”’“}’ﬁ‘
;;ax;&;;fs:;;;sase

i
} ;}tﬁ!&!
§$i§§i¥i

A
pache

Pa
ge8
2



ITEM
13
14
15
16
17
18
19
20
21
22
23
24

Apache

Section 8:2 Hydraulic Components 800-1000 SeriesApache

PART NO.
800-000-490
690-901-300
100-106-052
100-106-058
840-000-306
630-000-200
100-106-053
800-400-050
600-901301
600-901-101
600-901-331
600-901-402

1

N DN N PR NP RN DNR

QTY DESCRIPTION SIZE COMMENT

VALVE FLOW CONTROL
ACCUMULATOR BOOM ARM
CYLINDER.

CYLINDER.

MANIFOLD SUSPENSION

PRODUCT PUMP 304
ACCUMULATOR SUSPENSION
MANIFOLD BOOM
ACCUMULATOR BOOM CENTER
CYLINDER HORIZONTAL FOLD
CYLINDER TILT
CYLINDER LIFT

Page 8.2.04 Apache Page 8.2.05



o)
I
=
=
a
— = ]
© &
> _ 2
T s =
g
% @W&wM ﬂo
T 128 - ey
PEP B %
Q B B 2
= EEE % &)
@ rig f =3
o R 6
M i' e —
L » @
& X
k)
= ¥
— ®
1
o
®)
oe)
N
o0
C
o
”ﬁu
]

Melings wee the brackets
shown here with the size
dictated by the flange

*NOTE#* All lange

Page $.2,06

R
&

‘ Page B.2,08



ITEM

OoOO~NOUIR~WNE

Apache

Section 8:2 Hydraulic Hoses 800-1000 SeriesApache Plus

PART NO. QTY DESCRIPTION SIZE COMMENT
800-000-011 HOSE FILTER TO COOLER
820-002-592 HOSE BOLSTER BULKHEAD TO LEFT ROD END
800-000-012 HOSE COOLER TO MID RETN TEE
800-000-043 HOSE BULKHEAD TO CROSSOVER TEE
800-000-007 HOSE STEERING VALVE TO BOLSTER BULKHEAD
820-002-591 HOSE BOLSTER BULKHEAD TO RIGHT ROD END
820-002-589 HOSE BUTT END TO TEE RIGHT
800-000-078 HOSE HYD PUMP TO VALVE
820-002-590 HOSE BUTT END TO TEE LEFT
800-000-005 HOSE STEERING VALVE TO BOLSTER BULKHEAD
800-000-062 HOSE STEERING MOTOR TO STEERING VALVE LEFT
800-000-076 HOSE HYD PUMP TO VALVE
800-000-063 HOSE STEERING MOTOR TO STEERING VALVE RIGHT
800-000-077 HOSE HYD PUMP TO VALVE
800-000-055 HOSE TANK TO STRAINER
800-000-061 HOSE STEERING MOTOR TO MIDDLE RETURN TEE
800-000-016 HOSE STEERING MOTOR TO MIDDLE RETURN TEE
800-000-060 HOSE STEERING MOTOR TO HYDRAULIC PUMP
800-000-018 HOSE HYDMPUMP TO MIDDLE RETN TEE
800-000-009 HOSE RETN TEE TO MIDDLE RETN TEE
800-000-010 HOSE FILTER TO TANK
800-000-008 HOSE HYD PUMP TO PRODUCT PUMP
800-000-070 HOSE SUSPENSION MANIFOLD TO PRESSURE TEE
800-000-071 HOSE SUSPENSION MANIFOLD TO REAR RETURN TEE
800-000-051 HOSE PRODUCT PUMP VALVE TO PRODUCT PUMP
820-002-570 HOSE 6FLF X 6FLF 288 #4 R1
820-002-564 HOSE 6FLF X 6FLF 39 #4 R1
820-002-568 HOSE 6FLF X 6FLF 267 #4 R1
820-002-569 HOSE 6FLF X 6FLF 284 #4 R1

Page 8.2.07

Apache

Page 8.2.08



ITEM
15

Apache

Section 8:2 Hydraulic Hoses 800-1000 Series Apache Plus

PART NO. QTY DESCRIPTION SIZE

800-000-055
800-000-061
800-000-009
800-000-010
800-000-008
800-000-070
800-000-071
800-000-068
800-000-065
800-000-066
800-000-072
800-000-051
800-000-014
820-002-580
820-002-563
820-002-564
820-002-562
820-002-562
820-002-561
820-002-550
820-002-552
820-002-585
820-002-567
820-002-566

COMMENT
HOSE TANK TO STRAINER
HOSE STEERING MOTOR TO MIDDLE RETURN TEE
HOSE RETN TEE TO MIDDLE RETN TEE
HOSE FILTER TO TANK
HOSE HYD PUMP TO PRODUCT PUMP
HOSE SUSPENSION MANIFOLD TO PRESSURE TEE
HOSE SUSPENSION MANIFOLD TO REAR RETURN TEE
HOSE SUSPENSION MANIFOLD TO TEE TOP
HOSE BIG CYLINDER TO TEE LEFT
HOSE SMALL CYLINDER TO TEE RIGHT
HOSE ACCUMULATOR TO BIG CYL LEFT
IIZIISEE PRODUCT PUMP VALVE TO PRODUCT PUMP
HOSE 6FLF X 6FLF 106 #6 R1
HOSE 6FLF X 6FLF 51 #4 R1
HOSE 6FLF X 6FLF 39 #4 R1
HOSE 6FLF X 6FLF 40 #4 R1
HOSE 6FLF X 6FLF 40 #4 R1
HOSE 6FLF X 6FLF 39 #4 R1
HOSE 6FLF X 6FLF 29 #4 R1
HOSE 6FLF X 6FLF 37 #4 R1
HOSE MANIFOLD TO RACK LIFT ACCUMULATOR
HOSE 6FLF X 6FLF 153 #4 R1
HOSE 6FLF X 6FLF 122 #4 R1

Page 8.2.09

Page 8.2.10



Section 8.2 800-1000 Series Apache Plus Hydraulic Fittings

- System Pressure

Suetion Pressure

Refturn Pressure = Coel
Itemms Shown fn Maore Detail

*NOTE* All flamnge
fctings wse the brackets
ghown here with the size
diictated by the flonge

Page S.2.11




Section 8:2 Hydraulic Fittings 800-1000 Series Apache Plus

PART NO. QTY DESCRIPTION

ITEM
1  800-302-408
2  800-404-830
3  800-310-330
4 800-304-500
5 800-303-024
6  800-404-215
7  800-303-022
8 800-303-018
9  800-404-223
10  800-302-422
11 800-450-020
12 800-460-095
13  800-450-050
15 800-301-635
16  800-300-435
17  800-404-270
18  800-302-441
20  800-301-690
21 800-300-450
25  800-404-880
26  800-501-100
27  800-404-254
28  800-000-740
29  800-000-641
30 800-401-840
31 890-150-000
42  800-404-221
Apache

FITTING 90 DEG

TEE UNION

FITTING 90 DEGREE ELBOW
FITTING BLKHD
FITTING

FITTING

FITTING

FITTING

ADAPTER

FITTING

1' FLANGE KIT
ADAPTER

KIT SPLIT FLG 2"
FITTING REDUCER
FITTING NUT REDUCER

SIZE COMMENT

12C50X
6JTX
6C6X
6WTX WLN
6-8 FS0X
6C50X
6F50X

6-4 F50X
6-10 C50X
1513-16-12
5151 HK16
6840-20-32
5151 HK32
12-6 TRTX
12BTX

FITTING BOTTOM FITTING ON HYD PUMP 20 C50X

FITTING

REDUCER

NUT 3PC

FITTING

SWIVEL NUT RUN TEE
FITTING

PLUG 1 1/4"

PLUG 1" HOLLOW HEX O-RING16 HP50N

MALE BARB 90

SENDER UNIT HYD OIL TEMP 200 DEGREE

FITTING

20 F50X
20-12 TRTX
20BTX
12JTX
12R6X
12-16 C50X
20 HP50N

129 HB-6-4

Page 8.2.12

iiiii

kit
5

Apache

5 g;%,;;

il
gl
Eiilan

& ,x*’fi?

i i
e

8]

Page 8.2.13



Section 8:2 Hydraulic Fittings 800-1000 Series Apache Plus
ITEM PART NO. QTY DESCRIPTION SIZE

800-404-830
800-310-330
800-303-024
800-404-215
800-303-022
800-301-635
800-300-435
800-301-690
800-300-450
800-404-880
800-501-100
890-150-000
800-302-420
800-303-120
800-403-625
800-403-615
800-302-450
800-303-028
800-000-580
800-501-040
800-403-640
800-404-221
800-302-409

Apache

TEE UNION
FITTING 90 DEGREE ELBOW
FITTING

FITTING

FITTING

FITTING REDUCER

FITTING NUT REDUCER
REDUCER

NUT 3PC

FITTING

SWIVEL NUT RUN TEE
SENDER UNIT HYD OIL TEMP
FITTING

FITTING

FITTING 90

ELBOW SWV NUT-90
FITTING

CONN

PLUG

TEE RUN

NUT SWIVEL 90
FITTING
FITTING

COMMENT
6JTX

6C6X

6-8 F50X
6C50X
6F50X
12-6 TRTX
12BTX
20-12 TRTX
20BTX
12JTX
12R6X

200 DEGREE
12HX6
12F50X
12C6X
8C6X
20-24 F50X
8-6 F50X
6HP50N
6R6X
20C6X

Page 8.2.14

2585

N

QW

Page 8.2.15



Section 8.3 700 Series Deere Powered Components

Suetion Pressure

Refura Pressure - Cool

[teme Shown in More Detail

Page S.3.03

Page 8.3.05

showm here with the size
dictated by the lenge

Page 8.3.01

NOTE® All Mange
fit¢imgs wse the hrackels

D
&




ITEM PART NO.

N

RPOO~NOUITRWNE

850-000-118
600-601-201
880-000-000
420-500-103
860-000-221
870-000-102
880-000-003
880-000-002
880-000-001
201-200-042

Apache

Section 8:3 Hydraulic Components 700 Series Deere Powered
QTY DESCRIPTION

RPNRPRPRRPRERERNN

CYLINDER STEERING
CYLINDER VERTICAL FOLD
HYDRAULIC TANK
STEERING MOTOR

VALVE COUNTER BALANCE
HYDRAULIC PUMP

FILTER

STRAINER
FILTER/STRAINER HEAD
COOLER HYDRAULIC

SAN
AR

<
,.g%§§§§¥§§§§§
g s Bt et
A
A
A g
50! g) Gotughss

e
i
e
Dl e
bbb

7 s
e
Al

L siiifiacito gl s
D e
4 it g 55 %
il i g%;

ibailin gt
: §"§§ "’{ il gt
grlig §§§c g8 §§§n“ il
o
4 5%
1

§‘.¢'

sl
il
o
i

i
i
i
%

3

it
Al
Lt
Al
il i
geisEny

‘ii

i i
iy

o
%”;&ﬁ*’w’i&éff
%
3
/

e
s
5‘§§§§§»§ 5
o

N

XS
m'eai'.'
AN

ol
P
i
o

é’j@" NAY

SIZE

38CC

Page 8.3.02

COMMENT

30 GAL

Page 8.3.03



Section 8:3 Hydraulic Components 700 Series Deere Power ed

ITEM PART NO. QTY DESCRIPTION SIZE COMMENT
10  800-000-490 FLOW CONTROL VALVE

11  100-106-058 CYLINDER

12 100-106-052 CYLINDER

13 690-901-300
14  600-901-101
15  100-106-053
16  630-000-200
17  800-400-050
18  600-901-301
19 600-901-331
20 600-901-402
22  840-000-306

ACCUMULATOR BOOM ARM
CYLINDER HORIZONTAL FOLD
ACCUMULATOR SUSPENSION
PRODUCT PUMP

MANIFOLD BOOM
ACCUMULATOR BOOM CENTER
CYLINDER TILT

CYLINDER LIFT

MANIFOLD SUSPENSION

RPNNEFRPRFRPENNNNNE

(Se)

Apache Page 8.3.04 Apache Page 8.3.05



[tems Shown fm Mlare Detail

System Pressure
Suection Pressure
Return Presgsure = Cool

Section 8.3 700 Series Deere Powered Hydraulic Hoses

Page &.3.10

shown here with the size

"NOTE* Al Mamze
{fittimes wse the brackels
dictated by fhe flange

R
$5)

Page Sd.00

Page §.3.08




Section 8:3 Hydraulic Hoses 700 Series Deere Power ed

ITEM PART NO. QTY DESCRIPTION SIZE COMMENT
1 800-000-048 HOSE COOLER TO FILTER
2 800-000-047 HOSE STEERING RETN & COOLER TEE TO COOLER
3 800-000-007 HOSE BULKHEAD TO TEE
4 800-000-043 HOSE STEERING VALVE TO BULKHEAD
5 800-000-041 HOSE STEERING VALVE TO BOLSTER BULKHEAD LEFT
6 800-000-042 HOSE STEERING VALVE TO BOLSTER BULKHEAD RIGHT
7 820-002-589 HOSE BUTT END TO TEE RIGHT
8 820-002-591 HOSE BOLSTER BULKHEAD TO RIGHT ROD END
9 800-000-056 HOSE STEERING MOTOR TO GEAR PUMP
10 800-000-058 HOSE STEERING MOTOR TO STEERING VALVE LEFT
11 800-000-059 HOSE STEERING MOTOR TO STEERING VALVE RIGHT
12 820-002-592 HOSE BOLSTER BULKHEAD TO LEFT ROD END
13 800-000-017 HOSE HYD PUMP CASE DRAIN TO FILTER TEE
14 800-000-054 HOSE PRESSURE BULKHEAD TO PRODUCT PUMP VALVE
15 800-000-045 HOSE FILTER TO HYD PUMP
16 800-000-049 HOSE HYD PUMP TO PRESSURE BULKHEAD
17 800-000-055 HOSE TANK TO STRAINER
18 800-000-044 HOSE REAR RETURN TEE TO TANK
50 820-002-571 HOSE 6FLF X 6FLF 305 #4 R1
51 820-002-570 HOSE 6FLF X 6FLF 288 #4 R1
63 820-002-568 HOSE 6FLF X 6FLF 267 #4 R1

64 820-002-569 HOSE 6FLF X 6FLF 284 #4 R1

‘,

P 35 S TR < 17

=

Apache Page 8.3.07 Apache % Page 8.3.08



ITEM PART NO. QTY

21
22

Apache

Section 8:3 Hydraulic Hoses 700 Series Deere Power ed

800-000-070
800-000-071
800-000-068
800-000-069
800-000-067
800-000-065
800-000-052
820-002-580
800-000-051
800-000-072
820-002-585
820-002-563
820-002-564
820-002-562
820-002-562
820-002-561
820-002-550
820-002-552
820-002-585
820-002-567
820-002-566

DESCRIPTION SIZE COMMENT
HOSE SUSPENSION MANIFOLD TO PRESSURE TEE

HOSE SUSPENSION MANIFOLD TO REAR RETURN TEE

HOSE SUSPENSION MANIFOLD TO TEE TOP

HOSE SUSPENSION MANIFOLD TO TEE BOTTOM

HOSE SMALL CYLINDER TO TEE LEFT

HOSE BIG CYLINDER TO TEE LEFT

HOSE REAR RETURN TEE TO PRODUCT PUMP

HOSE 6FLF X 6FLF 106 #6 R1

HOSE PRODUCT PUMP VALVE TO PRODUCT PUMP

HOSE ACCUMULATOR TO BIG CYL LEFT

HOSE MANIFOLD TO RACK LIFT ACCUMULATOR
HOSE 6FLF X 6FLF 51 #4 R1

HOSE 6FLF X 6FLF 39 #4 R1

HOSE 6FLF X 6FLF 40 #4 R1

HOSE 6FLF X 6FLF 40 #4 R1

HOSE 6FLF X 6FLF 39 #4 R1

HOSE 6FLF X 6FLF 29 #4 R1

HOSE 6FLF X 6FLF 37 #4 R1

HOSE MANIFOLD TO RACK LIFT ACCUMULATOR
HOSE 6FLF X 6FLF 153 #4 R1
HOSE 6FLF X 6FLF 122 #4 R1

Page 8.3.09 Apache Page 8.3.10



Section 8.3 700 Series Deere Powered Hydraulic Fittings

i System Pressmre

Suctiom Pressure

Returm Pressure - Coal

[[ferns Showmn im More Detail

Page 8.3.17

Page &.3,13

S

3

ol

Page

*NOTE* Al Mamge

)
g

shown hhere with the size

dictated by the flange

Page 8.3.11

[ftlimgs wse the brackels




ITEM PART NO. QTY DESCRIPTION SIZE

Section 8:3 Hydraulic Fittings 700 Series Deere Powered

800-404-220 4
800-303-024 4
800-310-330 3
800-304-500 4
800-404-215 3
800-303-022 2
800-404-880 3
800-301-635 6
800-404-850 1
800-300-435 6
800-302-431 1
800-302-403 2
800-404-270 2
800-000-740 1
800-404-254 1
890-150-000 1
800-302-441 2
800-303-690 2
800-302-419 1
800-302-424 1
800-302-404 1
800-450-020 1
800-302-423 1
800-302-447 1
800-401-840 1
800-000-641 1
800-000-079 1
800-303-001 1
800-302-454 1
800-503-141 1
800-302-409 2
800-501-100 3
800-303-120 3
800-470-260 1
800-302-413 1
800-550-031 2
800-304-510 1
800-302-420 1
890-010-100 2
800-403-615 2
800-404-960 2
800-302-450 4
800-303-028 4
800-000-580 2
800-403-640 2
800-501-040 1
800-404-221 12
800-404-610 10

Apache

COMMENT

FITTING 6-8C50X
FITTING 6-8F50X
FITTING 6C6X
FITTING 6WTX WLN
FITTING 6C50X
FITTING 6F-50X
FITTING 12 JTX
REDUCER  12-6 TRTX
T-UNION 6 JTX
NUT 12 BTX
FITTING 16-20 F50X
FITTING 6-10 C50X
FITTING 20C 50X
PLUG 20 HP 50N 7
FITTING 12-16C50X . .
SENDING UNIT , ,i:j: |
FITTING 20F50X o -
REDUCER  20-12 TRTX F & B
FITTING 1612 T5T3 * NOT SHOWN ¢

il >
FITTING 24-30 19T3 i

L] ;,;st%ﬁ,."'§§§,»*”§§,¢é'§§

e Hil
FITTING 16 HP50N ol 2
PORT FITTING PD 341~ * NOT SHOWN o
DUST CAP  PD6-285_ * NOT SHOWN
FITTING 20-16 TRTX
NUT 20 BTX
FITTING 12C 50X
TEE 12R6X
FITTING 12F50Z 3D @)
CONNECTOR  12F650X
FITTING 12S6X
FITTING 12V6X
FTTING — 12HX8
ADAPTOL 6 4X6 P ﬁ;\‘f.,
ELBOW 8C6X =G
TEE 8JTX
FITTING 20-24 F50X
CONNECTOR 8-6 F50X
PLUG 6HP50N
SWIVEL NUT  20C6X
TEE 6R6X
ELBOW 6801-6 (.040) R
FITTING 6-CC50X-S

Page 8.3.12 Apache Page 8.3.13



Section 8:3 Hydraulic Fittings 700 Series Deere Powered

ITEM PART NO. QTY DESCRIPTION SIZE

1 800-404-220 4
2 800-303-024 4
3 800-310-330 3
4 800-304-500 4
5 800-404-215 3
6 800-303-022 2
7 800-404-880 3
8 800-301-635 6
9 800-404-850 1
10 800-300-435 6
11 800-302-431 1
12 800-302-403 2
13 800-404-270 2
14 800-000-740 1
15 800-404-254 1
16 890-150-000 1
17 800-302-441 2
18 800-303-690 2
19 800-302-419 1
20 800-302-424 1
21 800-302-404 1
22 800-450-020 1
23 800-302-423 1
24 800-302-447 1
25 800-401-840 1
26 800-000-641 1
27 800-000-079 1
28 800-303-001 1
29 800-302-454 1
30 800-503-141 1
31 800-302-409 2
32 800-501-100 3
33 800-303-120 3
34 800-470-260 1
35 800-302-413 1
36 800-550-031 2
37 800-304-510 1
38 800-302-420 1
39 890-010-100 2
40 800-403-615 2
41 800-404-960 2
42 800-302-450 4
43 800-303-028 4
44 800-000-580 2
45 800-403-640 2
46 800-501-040 1
47 800-404-221 12
48 800-404-610 10

Apache

FITTING
FITTING
FITTING
FITTING
FITTING
FITTING
FITTING
REDUCER
T-UNION
NUT
FITTING
FITTING
FITTING
PLUG
FITTING

SENDING UNIT

FITTING
REDUCER
FITTING
FITTING
FITTING
FITTING
FITTING
FITTING
BARB
FITTING

6-8C50X
6-8F50X
6C6X
6WTX WLN
6C50X
6F-50X

12 JTX
12-6 TRTX
6JTX

12 BTX
16-20 F50X
6-10 C50X
20C 50X
20 HP 50N
12-16C50X

20F50X

20-12 TRTX

16CC50X

12-10 C50X

16-12 15T3 * NOT SHOWN
5151 HK16

24-20 1973

5151 HK 24

129 HB 6-4

16 HP50N

PORT FITTING PD 341 *NOT SHOWN

DUST CAP
FITTING
NUT

FITTING

TEE

FITTING
CONNECTOR
FITTING
FITTING
FITTING
FITTING
ADAPTOL
ELBOW

TEE

FITTING
CONNECTOR
PLUG
SWIVEL NUT
TEE

ELBOW
FITTING

PD 6-285 * NOT SHOWN
20-16 TRTX
20 BTX

12C 50X
12R6X
12F50Z
12F650X
12S6X
12V6X
12WTX WLN
12HX6

6 4X6

8C6X

8JTX

20-24 F50X
8-6 F50X
6HP50N
20C6X
BR6X
6801-6 (.040) R
6-CC50X-S

Page 8.3.14

COMMENT

Apache

Page 8.3.15



Section 8:3 Hydraulic Fittings 700 Series Deere Powered

ITEM PART NO. QTY DESCRIPTION SIZE COMMENT
1 800-404-220 4 FITTING 6-8C50X

2 800-303-024 4 FITTING 6-8F50X

3 800-310-330 3 FITTING 6C6X

4 800-304-500 4 FITTING 6WTX WLN
S 800-404-215 3 FITTING 6C50X

6 800-303-022 2 FITTING 6F-50X

7 800-404-880 3 FITTING 12 JTX

8 800-301-635 6 REDUCER 12-6 TRTX
9 800-404-850 1 T-UNION 6JTX

10 800-300-435 6 NUT 12 BTX

11 800-302-431 1 FITTING 16-20 F50X
12 800-302-403 2 FITTING 6-10 C50X
13 800-404-270 2 FITTING 20C 50X

14 800-000-740 1 PLUG 20 HP 50N
15 800-404-254 1 FITTING 12-16C50X
16 890-150-000 1 SENDING UNIT

17 800-302-441 2 FITTING 20F50X

18 800-303-690 2 REDUCER 20-12 TRTX
19 800-302-419 1 FITTING 16CC50X
20 800-302-424 1 FITTING 12-10 C50X
21 800-302-404 1 FITTING 16-12 15T3 * NOT SHOWN
22 800-450-020 1 FITTING 5151 HK16
23 800-302-423 1 FITTING 24-20 1973
24 800-302-447 1 FITTING 5151 HK 24
25 800-401-840 1 BARB 129 HB 6-4
26 800-000-641 1 FITTING 16 HP50N

27 800-000-079 1 PORT FITTING PD 341 *NOT SHOWN
28 800-303-001 1 DUST CAP PD 6-285 *NOT SHOWN

29 800-302-454 1 FITTING 20-16 TRTX
30 800-503-141 1 NUT 20BTX

31 800-302-409 2 FITTING 12C 50X

32 800-501-100 3 TEE 12R6X

33 800-303-120 3 FITTING 12F50Z

34 800-470-260 1 CONNECTOR 12F650X

35 800-302-413 1 FITTING 12S6X

36 800-550-031 2 FITTING 12V6X

37 800-304-510 1 FITTING 12WTX WLN
38 800-302-420 1 FITTING 12HX6

39 890-010-100 2 ADAPTOL 6 4X6

40 800-403-615 2 ELBOW 8C6X

41 800-404-960 2 TEE 8JTX

42 800-302-450 4 FITTING 20-24 F50X
43 800-303-028 4 CONNECTOR 8-6 F50X

44 800-000-580 2 PLUG 6HPS0N

45 800-403-640 2 SWIVEL NUT 20C6X

46 800-501-040 1 TEE 6R6X

47 800-404-221 12 ELBOW 6801-6 (.040) R
48 800-404-610 10 FITTING 6-CC50X-S

Apache Page 8.3.16 Apache Page 8.3.17



Section 2: Engine Attachments Hydraulic Pumps

ITEM PART# QTY PART NAME SIZE COMMENT
1A 860-00-0200 1 HYDRAULIC GEAR PUMP SUNSTRAND
860-00-0205 REPAIR KIT FOR SUNSTRAND PUMP
860-00-0216 PLUG SUNSTRAND STROKE LIMIT SEE NOTE #2
860-00-0217 SEALNUT SUNSTRAND STROKE LIMIT SEE NOTE #2
860-00-0218 SET SCREW SUNSTRAND STROKE LIMIT SEE NOTE #2
1B 860-00-0000 1 HYDRAULIC PUMP DANFOSS ] ] .
860-00-0020 REPAIR KIT FOR DANFOSS PUMP Section 8.4 Hydraulchttachments Cummins 110HP & 130HP
860-00-0105 DRIVE/IDLER KIT SEE NOTE #1
860-00-0110 GEAR HS.KIT SEENOTE #1
860-00-0115 GEAR HS.KIT SEE NOTE #1
860-00-0120 IDLER SHAFT KIT SEENOTE #1
1C 860-00-0121 1 HYDRAULIC PUMP COMMERCIAL INTERTEC
200-00-1000 1 DRIVE GEAR SEE NOTE #3
200-10-0046 1 GASKET BETWEEN HYDRAULIC PUMP & ENGINE 110HP & 130HP CUMMINS ENGINE
200-00-1100 1 NUT GEAR DRIVE ENGINE HYDRAULIC PUMP SUNSTRAND & COMMERCIAL INTERTEC
200-00-1003 DRIVE GEAR SEE NOTE #3 %@/
2 900-10-0585 2 FLANGE HEAD BOLT M12-30 X 1.75 %
3  290-00-1220 1 BRACKET SUNSTRAND -
" 290-00-1240 BRACKET DANFOSS
" 290-00-1230 BRACKET COMMERCIAL INTERTEC
4 902-20-1105 1 LOCK WASHER 7/16" B
5 900-10-0496 1 FLANGE HEAD BOLT 10MM X 60MM 1.5 SUNSTRAND (@@
" 900-00-3225 1 BOLT HHCS 1/2-13X 1 DANFOSS & COMMERCIAL INTERTEC /\\/
6 902-00-3050 2 FLAT WASHER 7/16" > -
7 290-00-1225 1 SPACER 10MM X 1/2" SUNSTRAND / %\é@ /
290-00-1250 PIN THREADED DANFOSS 1B \@g {
8 902-20-1100 2 LOCK WASHER 1/2" =
9 900-10-0595 2 BOLT M12-40 1.75
10 860-00-0125 1 STUD 1/2-13 X 8 1/2SEE NOTE #4
11 901-11-0100 1 NUT COUPLER 1/2-13 X 1 1/2SEE NOTE #4

NOTES:
1- USED TO INCREASE VOLUME ON DANFOSS-

SPECIAL ORDER ONLY-12WEEK LEAD TIME-NO RETURNS
2- USED TO IMPROVE LOW SPEED ACCELERATION ON 74 CC PUMP ON APACHE PLUSONLY
3- SUNSTRAND & COMMERCIAL INTERTEC-NOT SHOWN IN ILLUSTRAITION
4-MOUNTED BETWEEN ITEM #3 & ITEM #1 COMMERCIAL INTERTEC ONLY

Apache Page 8.4.01 Apache Page 8.4.02



	Contents
	Section 1.0 Chassis & Suspension 
	Section 1:1 Chassis Apache Cummins 110HP & 130HP 
	Section 1:1 Chassis Apache Deere 170HP  w/ Bread Loaf Style Tank 
	Section 1:1 Chassis Apache Deere 170HP  w/ Elipictal Tank 
	Section 1:1 Chassis Apache Cummins 130HP High Clear w/ Bread Loaf Style Tank 
	Section 1:1 Chassis Apache Plus w/ Bread Loaf Style Tank 
	Section 1:1 Chassis Apache Plus w/ Eliptical Tank 800 & 1000 Series 
	Section 1:2 Front Axle Non-Suspended Cummins 110HP & 130HP 
	Section 1:2 Front Axle Suspension Cummins 110HP & 130HP 
	Section 1:2 Front Axle 
	Section 1:2 Front Axle Suspension Heavy Duty 700, 800, 1200 Series 
	Section 1:3 Rear Suspension Cummins 110HP & 130HP 
	Section 1:3 Suspension Controller 
	Section 1:3 Rear Large Suspension Cylinder 
	Section 1:3 Rear Small Suspension Cylinder 
	Section 1:3 Rear Suspension Accumulator 
	Section 1:3 Rear Suspension Axle 
	Section 1:3 Rear Suspension Hub 
	Section 2.0 Engine Attachments 
	Section 2:1 Exhaust System Cummins 110HP & 130HP 
	Section 2:1 Exhaust System Deere 170HP 
	Section 2:1 Exhaust System Cummins 200 HP 
	Section 2:2 Air Conditioning Cummins 110HP & 130HP 
	Section 2:2 Air Conditioning Deere 170HP 
	Section 2:2 Air Conditioning Cummins 200HP 
	Section 2:3 Engine Attachments Cummins 110HP & 130HP 
	Section 2:3 Engine Attachments Deere 170HP 
	Section 2:3 Engine Attachments Cummins 200HP 
	Section 2:5 Engine Attachments Belts, Fans, Hubs 
	Section 3.0 Transmission & Drive Train 
	Section 3.1 JCB SS600 Transmission 
	Section 3.3 JCB PS750 Transmission 
	Section 3.4 Funk Transmission 
	Section 3.5 Drive Train 
	Section 3.6 JCB Rear Axle 
	Section 3.7 Transmission Cooling 
	Section 4.0 Cab & Trim 
	Section 4.3 Control Console 
	Section 4.4 Hood, Trim & Machine Decals 
	Section 5.0 Tires, Wheels & Miscellaneous 
	Section 6.0 Wet System 
	Section 7.0 Electrical 
	Section 7.1 Main Harness & Attachments 
	Section 7.2 Engine Harness & Attachments 
	Section 7.3 Boom Harness & Attachments 
	Section 7.4 Power Panel 
	Section 7.5 Dash Gages & Steering Column 
	Section 7.6A Control Console Switches 
	Section 7.6B Control Console Attachments 
	Section 7.7 Lights, Aux. Controls & Attachments 
	Section 7.8 Suspension Harness & Attachments 
	Section 8.0 Hydraulics 
	Section 8.1 Hydraulic Components '98-'99 700 Series 
	Section 8.1 Hydraulic Hoses '98-'99 700 Series 
	Section 8.1 Hydraulic Fittings '98-'99 700 Series 
	Section 8.2 800- 1000 Series Apache Plus Components 
	Section 8.2 800-100 Series Apache Plus Hydraulic Hoses 
	Section 8.2 800-1000 Series Apache Plus Hydraulic Fittings 
	Section 8.3 700 Series Deere Powered Components 
	Section 8.3 700 Series Deere Powered Hydraulic Hoses 
	Section 8.3 700 Series Deere Powered Hydraulic Fittings 
	Section 8.4 Hydraulic Attachments Cummins 110HP & 130HP 


